Y agfj Global Electric Motorcars, LLC

GEMTM A DaimlerChrysler Company
Parts Catalog

GEM
Models

GEM E825 - 2 Passenger Narrow NEV
GEM E825 - 2 Passenger NEV

GEM E825 - 4 Passenger NEV

GEM E825 - 2 Passenger Short-back NEV
GEM E825 - 2 Passenger Long-back NEV

’ ) P/N 1010-00036
GEM E825 - 2 Passenger Long-back NEV 07-07-03JKS



Disclaimer

This document is based on information available at the time of its publication. While efforts have been made to be
accurate, the information contained herein does not purport to cover all details or variations. Features may be described
herein which are not present in all vehicles. Global Electric Motorcars assumes no obligation of notice to holders of this
document with respect to changes subsequently made.

Global Electric Motorcars makes no representation or warranty, expressed, implied, or statutory with respect to, and
assumes no responsibility for the accuracy, completeness, sufficiency, or usefulness of the information contained herein.
No warranties of merchantability or fitness for purpose shall apply.

Copyright

© 2003, Global Electric Motorcars. All rights reserved. Produced and printed in the USA.



PARTS ORDERING INFORMATION

If you need service or parts for your unit:

For service assistance or parts, contact your nearest authorized GEM dealer or the factory. Your nearest authorized GEM
dealer will need to know the vehicle identification number (V.1.N.) of your vehicle to provide the most efficient service. See
below for information on how to identify and record the V.I.N. for your vehicle.

REPLACEMENT PARTS

Only genuine GEM replacement parts should be used to repair the vehicle. GEM replacement parts are available from
your GEM Dealer. To obtain prompt, efficient service, remember to give the Dealer the correct part description and V.1.N.

number of the machine.

When ordering parts for your unit provide the following:

The V.1.N. of your vehicle.

The PART NUMBER of the part.
The PART DESCRIPTION.

The QUANTITY needed.

PO PR

V.I.LN. PLATE LOCATION

A WARNING

We urge using only genuine replacement
parts, which meet all the latest requirements.
Replacement parts manufactured by others
could present safety hazards, even though
they may fit on this unit.

Always give your authorized GEM dealer the V.1.N. of your
vehicle when ordering parts, requesting service, or any other
information. Remember to record the last six digits of your
Vehicle Identification Number (V.1.N.) in the space provided
below before calling. Use (Fig. # 1 & 2) to locate the V.I.N.
plate.

V.LN.
PLATE

Fig. # 1 V.I.N. plate location

MANUFACTURED BY: US. Patent No. Des. 419,107
7=/  Global Elecric Motorcars, LLC.
Qy @ [TQ\) Web:

DATE OF MFG: 541

BVWR: 953KG (2100 LBS) COLD INFLATICN
PRESSURE
GAWR TIRE - DIMENSION - RIM
Fromt 465KG 0,023 LBS) 165/70R-12 Ti2x4J &iﬁ;’lﬁs{ﬂwpsm SghégAL
Rear 488KG (1077 LBS) 165/70R-12 Ti2x4J 207KPA (3OPS)  SINGLE

THIS VEHICLE CONFORMS TO ALL APPLICABLE US. FEDERAL MOTOR SAFETY, BUMPER, AND
THEFT PREVENTION STANDARDS (FMVSS) IN EFFECT ON THE DATE OF MANUFACTURE SHOWN A

VAR ND;0.9.9,0,0,9.9,0.9.0.0.0 90,004
TYPE GF VEHICLE: I

US. VIN

LAST SIXNUMBERS
OF V.IN.

Fig. # 2 V.I.N. use last six numbers

V.I.N.




HOW TO USE THIS CATALOG AND LOCATE PARTS

This catalog is divided into Item Class Groups in which illustrations for parts of a smiliar function and/
or location are published.

Option 1.  From the contents page of the parts catalog, select the section which would most logically
contain the part to be found. When the partis found, then determine if the part is for your
model of vehicle by located the correcticon at the top of the page. (See illustration below
“Determining if the part is for your model of vehicle”)

Option 2:  Ifthe part number is known but the applications and/or locations need to be determined,
refer to the numerical index. This index shows the Part Number, Description, and Page
Numbers that the item is contained on.

DETERMINING IF THE PART IS FOR YOUR MODEL OF VEHICLE

GEM E825 - 2 GEM E825 - 4 Passenger GEM E825 - 2 Passenger GEM E825 - 2 Passenger
Passenger NEV NEV Short-back NEV Long-back NEV

FRONT SIDE BACK SIDE
ASSEMBLED VIEWS

ND KIT - LH REAR




Global Electric Motorcars, LLC

3601 Seventh Avenue NW

Fargo, North Dakota 58102

Ph: (701) 232-2500 Fax: (701) 446-0108

Order Requested By:

Request Date:

Fax Confirmation To: _( )

Phone Number:_( )

Invoice Information:

Bill To:

Name:
Address:

Terms (circle one):

COD
On Account
Visa/Mastercard

Parts Order Form

Ship To (if different)

Name:

Address:

Shipping Terms: UPS Ground (7-10 days)
UPS 2-Day ($20.00 fee)
UPS 3-day (320.01 fee)
OVERNIGHT ($20.00 fee)

(card#): Exp: Minimum Order of $25.00 required
TOTAL | WARRANTY | WARRANTY
QTY PART NUMBER DESCRIPTION PRICE PRICE — VIN

SHIPPING INSTRUCTIONS:

PURCHASING SIGNATURE

DATE




Patts Retutn Authorization Fotm

THIS FORM IS ONLY TO BE USED FOR RETURNING DAMAGED, DEFECTIVE, OVERSTOCK OR WRONGFULLY SHIPPED PARTS

Dealer Name:

Address: u

City: State: Zip:
' | Please place the above issued RA number
on the front of the shipping catton,

Dealer Signature: RED in colot aﬂd approximately 3" in size.

Fax Number:

INSTRUCTIONS:

L. After completing the informarion on this form, fax rhe form o (7013 232-9528 for approval. The Parrs Department will fax vou the form
back with the Rerurn Authorization (RA) number, Please enter the RA number above.

As stated above, the RA number must be placed on the front of the shipping carton, RED in color, and approximarely 37 1n size.

Please keep a copy of this form for your records.

Do aot write m the ¢ BHIPANY « J,ﬁ,“'."rf.ﬂ.f.fff sechion of rhis form.

LI SN O (e }

5. When return of specified parts has been approved, ship prepatd within 10 days ro the following address:
Global Electric Motorears, LLC
At Pacts Return
3601 78 Avenue NW
Fargo, Narth Dakota 58102

Return Code: Companv Approvals:
AL Ordered in error by dealer. Approved By:
For B. Shipped 1 error by factory Dare:
Office Use C. lnventory Owerstock
Only! D. Damage or defective part Credit will only be issued if the part(s)
E. ‘Other (explain): is in re-saleable condition. If returned within a

10 day period, a restocking fee will not be assessed
(sece GEM Return Parts Policy).

Serial Number Return | Purchasing | "o Restocking
Part No. Description Qty (if applicable) Code Invoice Fee

Additional Comments:



Contents

SECTION 1-FRONT AND REAR SUSPENSION

........................................................................................................ 1
SECTION Z-STEERING ...ttt ettt e e e et et e e e e et e e e e n b r e e e e e e e e n b e e s n
SECTION 3 -WHEEL END COMPONENTS ..ottt e e e e e 17
SECTION 4 -BRAKES ... oo et e e et et e e e e e et e e e e e e e e e e e e e e e 21
SECTION S -ELECTRICAL ...ttt e e et et a e e e et e e e e b e e e e e e e enr e e 28
SECTION B -BODY ..ttt ettt e e ettt e e s e e e et et e e e e n e e e et et e e e e e e e e e e 44
SECTION 7 -MISCELLANEQOUS ... et e e e e e e e e e 86
SECTION 8 -OWNERS KITS Lottt e e et e e e et e e e e e e e e 100
SECTION 9 - DECALS ...t e ettt e e e et e e e s e e e e et e e e n e e e e e e e e nreeaas 103
SECTION 10-ACCESSORIES ..ot e e e e e s e e e e 109
SECTION 11 -OPTIONS ..ottt e ettt et e e e e et e et s e e e e et e e b e r e e e e s e e e ar e e 126
SECTION 12 -SERVICE KITS ..ottt e et e e e e e e e e e e e s e 139






Y agfj Global Electric Motorcars, LLC

GEMTM A DaimlerChrysler Company

Parts Catalog

SECTION 1 - FRONT AND REAR SUSPENSION

GEM Parts Catalog Page 1



ASSY, STEERING AND DRIVELINE - FRONT

ITEM PART NO.

1 0112-00146

2 0201-00061
3 0313-00168
4 0313-00417
5 0313-00591
6 0521-00023
7 0521-00116

8 0522-00044
9 0522-00056
10 0522-00080
11 0524-00081
12 0524-00115

13 0613-00249
13 0613-00011

14 0613-00013
15 0613-00248
15 0613-00008
16 *1103-00001
17 *1103-00002

<\\ “ '/{;f'_

7/

(N

DESCRIPTION

ASSY, STEERING GEAR

WLD, SUPPORT FRM - FRT

BUMPER, RESILIENT - DIFF TO MOTOR

KEEPER, GEARBOX\DIFF

HOSE, BREATHER - DIFFERENTIAL

NUT, HEX - NYLOCK - M12 X 1.75 ZINC PLATED

NUT,NYLOCK STEERING GEAR BALL JOINT

BOLT, HEX - HHCS - M12 X 1.75 X 90 CL 10.9 ZINC PLATED YELLOW

BOLT, HEX - HHCS - 1/4 - 20 UNC X 1.0 GR 8 ZN YL

BOLT, HEX - HHCS - 5/16 - 18 UNC X 1.25 GR 5

WASHER, LOCK - 1/2

WASHER, FLAT - M12 13mm ID X 24mm OD X 2.5mm THK

ASSY, GEAR BOX\ DIFFERENTIAL - 72 VOLT 10.35:1 (USE WITH 5 HP MOTOR ONLY)
ASSY, GEAR BOX\ DIFFERENTIAL - 72 VOLT 8.91:1 (USE WITH 3.5 HP MOTOR ONLY)
ASSY, HALF SHAFT

MOTOR, ELECTRIC 5HP

MOTOR, ELECTRIC - 72 VOLT 3.5 HP

ASSY, CONTROL ARM W/ WHEEL END - LH

ASSY, CONTROL ARMW/WHEEL END - RH

* Not Sold Separately, See Page 4, & 5

Page 2

GEM Parts Catalog

X 4
’.\'\'\ D K '/ 2R
S o Cy

|—‘|—!|—!|—‘N|—!|—‘oooooow4>m4>|—!m|—‘|—w—‘|%



0101-00105 ASSY, SUPPORT FRAME - FRONT

ITEM

PART NO.

DESCRIPTION

1

o wWN

0201-00061
0521-00010
0521-00120
0522-00063
0522-00076
0524-00009

WLDMT, SUPPORT FRM -FRT - FRONT MODULE

NUT, HEX - NYLOCK 3/8-16 UNC GR5 ZN

NUT, HEX FLANGE 1/2-13 SPIRALOCK

BOLT, HEX - HHCS 3/8-16 UNC x 1.0 LG GR 5 ZINC PLATED
BOLT, HEX - HHCS 1/2 - 13 UNC X 3.0 GR 8 ZN YL ZINC PLATED
WASHER, FLAT - 3/8 SAE .406 ID X .8125 OD X .080 THK ZN

GEM Parts Catalog

Page 3



0102-00037 ASSY, SUSPENSION -4 PASS REAR (WIDE)

ITEM

PART NO.

1

oO~NOoO A WN

Page 4

0102-00325
0103-00014
0521-00023
0522-00044
0522-00048
0522-00088
0524-00089
0524-00115

DESCRIPTION

ASSY, SUSPENSION FRAME W/BUSHINGS - REAR

ASSY, SPRING OVER SHOCK -

NUT, HEX - NYLOCK M12 X 1.75 ZN

BOLT, HEX - M12 X 1.75 X 90 LG HHCS - GR 10.9 ZN YLW
BOLT, HEX - M12 X 1.75 X 55 LG HHCS - GR 10.9 ZN YLW
BOLT, HEX - M12 X 1.75 X 110 LG HHCS - GR 10.9 ZN YLW
BUSHING, STEEL .8750D X .50 ID X.50 LG ZINC PLATED
WASHER, FLAT - M12 13mm ID X 24mm OD X 2.5mm THK

GEM Parts Catalog



0102-00016 ASSY, SUSPENSION - REAR NARROW

ITEM

PART NO.

DESCRIPTION

1

o~NOoO A WN

0102-00374
0103-00013
0521-00023
0522-00044
0522-00048
0522-00088
0524-00045
0524-00089

ASSY, SUSPENSION FRAME W/ BUSHINGS (NARROW)
ASSY, SHOCK SPRING OVER SHOCK -

NUT, HEX - NYLOCK M12 X 1.75 ZN

BOLT, HEX - M12 X 1.75 X 90 LG HHCS - GR 10.9 ZN YLW
BOLT, HEX - M12 X 1.75 X 55 LG HHCS - GR 10.9 ZN YLW
BOLT, HEX - M12 X 1.75 X 110 LG HHCS - GR 10.9 ZN YLW
WASHER, FLAT - M12 .512 ID X .944 OD X .098 THK
BUSHING, STEEL .8750D X .50 ID X.50 LG ZINC PLATED

GEM Parts Catalog

Page 5



ASSY, REAR SUSPENSION ASSY

ITEM PART NO.
1 0102-00325
2 0103-00013
3 0111-00268
4 0111-00269
5 0116-00166
6 0116-00167
7 0311-00100
8 0311-00101
9 0311-00117
10 0510-00018
11 0510-00019
12 0510-00020
13 0510-00137
14 0510-00171
15 0521-00023
16 0521-00024
17 0522-00021
18 0522-00088
19 0523-00032
20 0524-00089
21 0524-00173
22 0611-00001
23 0611-00132

DESCRIPTION

ASSY, SUSPENSION FRAME W/BUSHINGS - REAR (WIDE)
ASSY, SPRING OVER SHOCK

ASSY, BRAKE HOSE - REAR (TEE TO RH AND LH SC)
ASSY, BRAKE HOSE - REAR (BRKT TO TEE)

ASSY, WHEEL END - RH REAR (12MM STUD)

ASSY, WHEEL ENDKIT - LH REAR (12MM STUD)

BRKT, BRAKE CABLE - LH

BRKT, BRAKE CABLE - RH

BRKT, EQUALIZER - PARKING BRAKE CABLE

CLIP, E - 7/16 SHAFT

PIN, CLEVIS - 3/16 ANSI B18.8.1-1972 R1983

PIN, COTTER - 1/16 X 1.0 LG ZINC PLATED

TIE, CABLE W/#10 MOUNT HOLE 9" BLACK

CLAMP, P - 3/8 WIRE STL/BLK VYNAL COATED

NUT, HEX - NYLOCK - M12 X 1.75 ZINC PLATED

NUT, HEX FLANGE - TECK LOCK - 1/2 - 13 UNC GR 6
BOLT, HEX - HHCS -1/2-13 UNC X 1.0 GR8 ZN YL
BOLT, HEX - HHCS - M12 X 1.75 X 110 LG GR 10.9
SCREW, HEX - WASHER HEAD SELF DRILL 1/4 X .75 ZN
BUSHING, STEEL -.875 0D X .50 ID X .50 LG

WASHER , COPPER

ASSY, CABLE - PARKING BRAKE

FITTING, TEE UNION - BRASS 3/8-24 THD FOR 3/16 O.D. TUBE

*STARRED ITEMS COMEWITHITEM#5

Page 6

GEM Parts Catalog

I—‘NNNI—‘NNNNI—‘-&NN-&I—‘I—‘I—‘I—‘I—‘I—‘NNI—‘E



0102-00056 - ASSY, SUSPENSION - REAR
ITEM PART NO.

DESCRIPTION

1
2

3
4
5
6
7
N

*

0103-00013  ASSY, SPRING OVER SHOCK
0202-00034 WLD, SUSP FRAME / AXLE - REAR
* 0302-00163 BUSHING, SUSPENSION
0521-00023 NUT, HEX - NYLOCK - M12 X 1.75
0522-00044 BOLT, HEX - HHCS -M12 X 1.75 X 90 LG GR 10.9
0522-00048 BOLT, HEX - HHCS -M12 X 1.756 X 55 LG GR 10.9
0524-00045 WASHER, FLAT -.344 ID X .750 OD X .05 THK
OT SOLD SEPERATELY

GEM Parts Catalog

[=}
—
-

DO W = W=
—

Page 7



0103-00760

4‘ 1103-00001

ASSY, CONTROL ARM W/WHEEL END - LH

ITEM

PART NO.

1

PP OO~NOOWN

= o

¥ THESE PARTS ARE PART OF THE WHEEL END KIT ASSY ITEM # 4 (P/N 0116-00165)
*STARRED ITEMS ARE NOT AVAILABLE SEPARATELY (ORDER P/N 0103-00760- ASSY, KNUCKLE LH - KING PIN - SERVICE ONLY)

DESCRIPTION

* ASSY, KING PIN - QA1

0103-00326
0111-00261
0116-00165

ASSY, CONTROL ARM W/BUSHINGS - LH
ASSY, BRAKE HOSE - LH FRONT (LH BRKT TO LH SC)
ASSY, WHEEL END KIT - FRONT (12MM STUD)

* KNUCKLE, STEERING - LH

0303-00137
0522-00046
0522-00047
0522-00170
0524-00173
0524-00178

YOKE, SUSPENSION

BOLT, HEX - HHCS - M12 X 1.75 X 65 LG GR 10.9
BOLT, HEX - HHCS - M6 X 1.0 X 35 LG GR 10.9
BOLT - BANJO

WASHER , COPPER

WASHER, LOCK - INTERNAL STAR ZINC PLATED

0103-00760 ASSY, KNUCKLE LH - KING PIN - SERVICE ONLY

ITEM

PART NO.

12

Page 8

0103-00760

DESCRIPTION
ASSY, KNUCKLE LH - KING PIN - SERVICE ONLY

GEM Parts Catalog

NNI—‘NNI—‘I—‘I—‘I—‘I—‘NE



1105-00002

0103-00761—
ASSY, CONTROL ARM W/WHEEL END - RH
ITEM PART NO. DESCRIPTION QTY.
1 * ASSY, KING PIN - QA1 2
2 0103-00327 ASSY, CONTROL ARM W/ BUSHING - RH 1
3 0111-00262 ASSY, BRAKE HOSE - RH FRONT (RH BRKT TO RH SC) 1
4 0116-00165 ASSY, WHEEL END KIT - FRONT (12MM STUD) 1
5 * KNUCKLE, STEERING -RH 1
6 0303-00137 YOKE, SUSPENSION 1
7 0522-00046 BOLT, HEX - HHCS - M12 X 1.75 X 65 LG GR 10.9 2
8 0522-00047 BOLT, HEX - HHCS - M6 X 1.0 X 35 LG GR 10.9 2
9 0522-00170 BOLT - BANJO 1
10 0524-00173 WASHER , COPPER 2
11 0524-00178 WASHER, LOCK - INTERNAL STAR ZINC PLATED 2
¥ THESE PARTS ARE PART OF THE WHEEL END KIT ASSY ITEM # 4 (P/N 0116-00165)
*STARRED ITEMS ARE NOT AVAILABLE SEPARATELY (ORDER P/N 0103-00761- ASSY, KNUCKLE RH - KING PIN - SERVICE ONLY)
0103-00761 ASSY, KNUCKLE RH - KING PIN - SERVICE ONLY
ITEM PART NO. DESCRIPTION QTY.
12 0103-00761 ASSY, KNUCKLE RH - KING PIN - SERVICE ONLY 1

GEM Parts Catalog Page 9



1103-00018 ASSY, FRONT SHOCKS

m_2444

NUT, HEX - NYLOCK - M12 X 1.75 ZINC PLATED

BOLT, HEX - M12 X 1.75 X 65 LG

DESCRIPTION
ASSY, SPRING
WASHER, FLAT - M12

PART NO.

0103-00014
0521-00023
0522-00046
0524-00045

ITEM
1
2
3
4

GEM Parts Catalog

Page 10



L; agfj Global Electric Motorcars, LLC

GEMTM A DaimlerChrysler Company

Parts Catalog

SECTION 2 - STEERING

GEM Parts Catalog Page 11



0112-00146 ASSY, STEERING GEAR

ITEM PART NO.

1 0112-00646
2 0521-00112
3 0522-00111
4 0524-00003

Page 12

DESCRIPTION

ASSY, RACK AND PINION

NUT, HEX - NYLOCK M8 X 1.25 ZINC PLATED

BOLT, HEX - M8 X 1.25 X 90 LG GR 8.8 ZINC PLATED
WASHER, FLAT - 5/16 SAE

GEM Parts Catalog



ASSEMBLED VIEW

ASSY, STEERING COLUMN - INSTRUMENT POD

ASSY, INSTRUMENT POD FACE

COWLING, INSTRUMENT POD - RH TEXTURED

COWLING, INSTRUMENT POD - LH TEXTURED

TIE, CABLE W/#10 MOUNT HOLE 9" BLACK

NUT, HEX - NYLOCK 5/16-18 UNC GR5 ZN

BOLT, HEX - HHCS 5/16 - 18 UNC X 1.0 GR 5 ZINC PLATED
SCREW, PHIL PAN HEAD-#4 X 3/8 PHIL PAN TAPPING 18-8 SELF THREADING
SCREW, HEX - WHSD #6 x 3/4 ZINC PLATED

SCREW, #4 x 5/8" PH PAN T/S A 18-8 18-8 SELF THREADING
WASHER, FLAT - 5/16 SAE .344 ID X .688 OD X .065 THK ZN
WASHER, FLAT .192 ID X .437 OD X .050 THK STL ZN BLK

ITEM PART NO. DESCRIPTION
2 0305-00846
3 0305-00844
4 0305-00845
6 0510-00137
7 0521-00017
8 0522-00016
9 0523-00165
10 0523-00176
11 0523-00253
12 0524-00003
13 0524-00159
14 *1112-00006

ASSY, STEERING COLUMN W/ TURN SIGNAL SWITCH

* Not sold separately. See page # 11.

GEM Parts Catalog

E

PROWARWWRRPPPR

Page 13



1112-00022 ASSY, STEERING SHAFT

ITEM PART NO.
1 0521-00010
2 0522-00113
3 0524-00178
4 0612-00033

Page 14

DESCRIPTION

NUT, HEX - NYLOCK - 3/8-16 UNC GR5 ZINC PLATED

BOLT, HEX - HHCS 3/8-16 UNC X 1.75 LG GR 5 ZINC PLATED
WASHER, LOCK 3/8 INTERNAL TOOTH ZINC PLATED
SHAFT, STEERING

GEM Parts Catalog

e



ASSY, STEERING COLUMN

ASSY, STEERING COLUMN
NUT, HEX - NYLOCK 5/16-18 UNC GR5 ZINC PLATED
BOLT, HEX - HHCS 5/16 - 18 UNC X 1.0 GR 5 ZINC PLATED

ITEM PART NO. DESCRIPTION
1 0112-00130
2 0521-00017
3 0522-00016
4 0524-00003

WASHER, FLAT - 5/16 SAE .344 |ID X .688 OD X .065 THK ZINC PLATED

GEM Parts Catalog

Page 15



0112-00148 ASSY, STEERING WHEEL

ITEM

PART NO.

1

abwnN

Page 16

0521-00114
0523-00177
0524-00115
0612-00034
0612-00043

DESCRIPTION

NUT, HEX - 1/2-13 UNC GR 5 ZN

SCREW, HI-LOW - PHIL PAN #10 X 1 BLANK ZINC
WASHER, FLAT - M12

WHEEL, STEERING

COVER, STEERING WHEEL

GEM Parts Catalog

g



L; agfj Global Electric Motorcars, LLC

GEMTM A DaimlerChrysler Company

Parts Catalog

SECTION 3 - WHEEL END COMPONENTS

GEM Parts Catalog Page 17



0116—00165 (12MM STUDS)
OR
0116—00032 (10MM STUDS)

BACK SIDE FRONT SIDE

ASSEMBLED VIEWS

0116-00165 ASSY, WHEEL END KIT - FRONT (12MM STUDS)
0116-00032 ASSY, WHEEL END - FRONT (10MM STUDS)

ITEM PA
*

RT NO.

*

©
Ok A * Ok *

13 *

0111-00035
0116-00030
0311-00833
0311-00834
0316-00121
0316-00124
0316-00126
0521-00035
0522-00038
0523-00033
0524-00036
0611-00202
0616-00004

DESCRIPTION

ASSY, BRAKE - FRONT

ASSY, HUB

SHOE, BRAKE RIGHT

SHOE, BRAKE LEFT

SPINDLE

DRUM

TUBE, SPACER - BEARING

NUT, HEX - TOP LOCK - M16 X 1.5 GRADE 12
BOLT, HEX - HHCS - M8 X 1.25 X 34.5 GR 8.8
SCREW, HEX SOCKET - CNTSKM5 X .8 X12 LG GR 10.9
WASHER, FLAT - M16 NARROW 17.52 ID 32 OD
KIT, CYLINDER - BRAKES - FRONT

BEARING, ROLLER

* STARRED ITEMS ARE NOT AVAILABLE SEPARATELY
t ITEMS ARE NOT INCLUDED WITH 0116-00165 & 0116-00032

Page 18

GEM Parts Catalog

I—‘I—‘I—‘I\)-bl—‘l—‘l—‘l—‘l—‘l—‘l—‘l—‘|%




0116—-00166 (12MM STUDS)

OR

0116-00166 (12MM STUDS)
I

FRONT SIDE

ASSEMBLED VIEWS

BACK SIDE

0116-00166 ASSY, WHEEL END - RH REAR (12MM STUDS)
0116-00031 ASSY, WHEEL END - RH REAR (10MM STUDS)

ITEM PART NO. DESCRIPTION
1 * 0111-00034 ASSY, BRAKE - RH REAR
2 * 0116-00030 ASSY, HUB
3 0311-00833 SHOE, BRAKE RIGHT
4 0311-00834 SHOE, BRAKE LEFT
5 T 0311-00884 SPRING, E-BRAKE RELEASE LH
6 * 0316-00121 SPINDLE
7 * 0316-00124 DRUM
8 * 0316-00125 SHAFT, AXLE
9 * 0316-00126 TUBE, SPACER - BEARING
10 ¥ 0521-00035 NUT, HEX - TOP LOCK - M16 X 1.5 GRADE 12
11 ¥ 0522-00038 BOLT, HEX - HHCS - M8 X 1.25 X 34.5 GR 8.8
12 * 0523-00033 SCREW, HEX SOCKET - CNTSKM5 X .8 X12 LG GR 10.9
13 t 0524-00036 WASHER, FLAT - M16 NARROW 17.52 ID 32 OD
14 0611-00203 KIT, CYLINDER - BRAKE - REAR
15 * 0616-00004 BEARING, ROLLER

* STARRED ITEMS ARE NOT AVAILABLE SEPARATELY
t ITEMS ARE NOT INCLUDED WITH 0116-00166 & 0116-00031
T ITEM DOES NOT COME WITH 0116-00031, PLEASE ORDER SEPARATELY

GEM Parts Catalog

I—‘I—‘I—‘N-bl—‘l—‘l—‘l—‘l—‘l—‘l—‘l—‘l—‘l—‘|%

Page 19




0116-00167 (12MM STUDS)

O

0116-00029

(
0
(10MM STUDS)

FRONT SIDE BACK SIDE
ASSEMBLED VIEWS

0116-00167 ASSY, WHEEL END KIT - LH REAR (12MM STUD)
0116-00029 ASSY, WHEEL END - LH REAR (10MM STUD)

ITEM PART NO. DESCRIPTION QTY.
1 * 0111-00033 ASSY, BRAKE - LH REAR 1
2 * 0116-00030 ASSY, HUB 1
3 0311-00833  SHOE, BRAKE RIGHT 1
4 0311-00834  SHOE, BRAKE LEFT 1
5 T 0311-00883 SPRING, E-BRAKE RELEASE RH 1
6 * 0316-00121 SPINDLE 1
7 * 0316-00124 DRUM 1
8 * 0316-00125 SHAFT, AXLE 1
9 * 0316-00126  TUBE, SPACER -BEARING 1
10 ¥ 0521-00035 NUT, HEX - TOP LOCK - M16 X 1.5 GRADE 1 1
11 ¥ 0522-00038 BOLT, HEX - HHCS - M8 X 1.25 X 34.5 GR 8.8 4
12 * 0523-00033 SCREW, HEX SOCKET - CNTSKM5 X .8 X12 LG GR 10.9 2
13 ¥ 0524-00036  WASHER, FLAT - M16 NARROW 17.52 ID 32 OD 1
14 0611-00203 KIT, CYLINDER - BRAKE - REAR 1
15 * 0616-00004 BEARING, ROLLER 1

* STARRED ITEMS ARE NOT AVAILABLE SEPARATELY
t ITEMS ARE NOT INCLUDED WITH 0116-00166 & 0116-00031
T ITEM DOES NOT COME WITH 0116-00031, PLEASE ORDER SEPARATELY

Page 20 GEM Parts Catalog



L; agfj Global Electric Motorcars, LLC

GEMTM A DaimlerChrysler Company

Parts Catalog

SECTION 4 - BRAKES

GEM Parts Catalog Page 21



1111-00065 ASSY, PARKING BRAKE LEVER

ITEM PART NO.
1 0111-00336
2 0521-00031
3 0522-00016
4 0524-00003
5 0306-00120
6 *0523-00026
7 *0523-00027
8 *0524-00028
9 *0524-00029
10 *0521-00030

DESCRIPTION

ASSY, PARKING BRAKE LEVER

NUT, HEX - 5/16-18 UNC GR 5 ZN

BOLT, HEX - HHCS

WASHER, FLAT - 5/16 SAE

SWITCH, PARKING BRAKE LEVER

SCREW, MACHINE - SLOTTED RND HEAD NO 4-40X 1.0
SCREW, MACHINE - SLOTTED RND HEAD NO 4-40 X .75
WASHER, FLAT - NO. 4

WASHER, LOCK - NO4

NUT, HEX - #4-40 UNC ZN

I—‘I—‘I—‘I—‘I—‘I—‘NNNI—‘E

*STARRED ITEMS ARE NOT AVAILABLE SEPARATELY

Page 22

GEM Parts Catalog



0111-00629 ASSY, PARK BRAKE LEVER BRACKET

WLD, PARK BRAKE LEVER BRACKET

WASHER, FLAT - 5/16 SAE

ITEM PART NO. DESCRIPTION
1 0211-00113
2 0522-00144 BOLT, HEX - HHCS
3 0524-00003
4 0524-00081 WASHER, LOCK - 1/2
5 0524-00115 WASHER, FLAT - M12
6 0605-00237

SOCKET, SEAT HOLD DOWN

GEM Parts Catalog

I—‘I\.)I—‘I—‘I—‘I—‘|-%

Page 23



ASSY, MASTER CYLINDER & BRAKE PEDAL BRACKET W/ SWITCHES

ITEM PART NO.
1 0106-00230
2 0211-00116
3 0311-00077
4 0311-00087
5 0311-00089
6 0311-00285
7 0510-00007
8 0521-00010
9 0521-00017
10 0522-00008
11 0522-00016
12 0522-00084
13 0524-00003
14 0524-00009
15 0524-00153
16 0611-00051

Page 24

DESCRIPTION

ASSY, SWITCH BRAKE

WLDMT, BRAKE PEDAL

BRKT, BRAKE PEDAL

SHAFT, BRAKE PEDAL

BUSHING, PUSH ROD MNT

PAD, BRAKE PEDAL

PIN, COTTER 3/32 X 1.0 LONG

NUT, HEX - NYLOCK 3/8-16 UNC GR5 ZN

NUT, HEX - NYLOCK 5/16-18 UNC GR5 ZN

BOLT, HEX - HHCS 3/8-16 UNC x 1.5 LG GR 5 ZINC PLATED
BOLT, HEX - HHCS 5/16 - 18 UNC X 1.0 GR 5 ZINC PLATED
BOLT, HEX - HHCS 5/16 - 18 UNC X 1.5 GR 5 ZINC PLATED
WASHER, FLAT - 5/16 SAE .344 ID X .688 OD X .065 THK ZN
WASHER, FLAT - 3/8 SAE .406 ID X .8125 OD X .080 THK ZN
WASHER, FLAT - 5/8 MACH BUSHING 5/8 ID X 1.0 OD X .080 ZN
CYLINDER, MASTER

GEM Parts Catalog

R

PNNRPRNARORNRRRRERER



1111-00005 ASSY, BRAKE PEDAL BRACKET W/ SWITCHES

ITEM PART NO. DESCRIPTION
1 0106-00230 ASSY, SWITCH BRAKE
2 0311-00077 BRKT, BRAKE PEDAL

(A
G lf\

~

0106-00230 ASSY, SWITCHBRAKE

ITEM PART NO. DESCRIPTION
1 0306-00107 SWITCH, BRAKE LAMP
2 0306-00108 SWITCH, BRAKE FAILURE - WARNING
3 0311-00105 BRKT, SWITCH - BRAKE
4 0521-00013 NUT, HEX - PANEL ZINC PLATED
5 0521-00071 NUT,KEPS - 1/4 - 20 UNC ZINC PLATED
6 0522-00179 BOLT, HEX 1/4-20 UNC X .75 LG SERATED WASHER HD
7 0524-00062 WASHER, FLAT -1/4 .282 ID X .715 OD X .063 THK ZINC PLATED
§ THIS PART COMES AS AN ASSEMBLY OF ITEM #2 AND IS SHOWN EXPLODED FOR ASSEMBLY REFERENCE

GEM Parts Catalog

&

&

I\)I\)NI—‘I—‘I—‘I—‘E

Page 25



CYLINDER

TO MASTER

(FRONT PORT)

1111-00019 ASSY, BRAKE LINE - REAR -2 PASS

ITEM

PART NO.

1

~NOoO O WN

Page 26

0111-00267
0311-00533
0319-00534
0510-00018
0510-00169
0510-00171
0523-00032

DESCRIPTION

ASSY, BRAKELINE - REAR ( MC TO BRKT)
BRACKET, BRAKE HOSE

HOSE, COVER

CLIP, E - 7/16 SHAFT

CLIP, HORSE SHOE

CLAMP, P - 3/8 WIRE

SCREW, HEX - WHSD 1/4 X .75 ZN

GEM Parts Catalog

-bl\)l—‘l—‘l—‘l—‘l—‘|-%



70 MASTER
CYLINDER
(REAR PORT)

1111-00020 ASSY, BRAKELINE FRONT

ITEM PART NO. DESCRIPTION QTY.
1 0311-00533 BRACKET, BRAKE HOSE 2
2 0510-00169 CLIP, HORSE SHOE 2
3 0523-00032 SCREW, HEX - WHSD 1/4 X .75 ZN 4
4 1111-00003 ASSY, BRAKELINE - STEEL FRONT 1
1111-00003 ASSY, BRAKELINE - STEEL FRONT
ITEM PART NO. DESCRIPTION QTY.
1 0111-00263 ASSY, BRAKE LINE - FRONT (MC TO TEE) 1
2 0111-00264 ASSY, BRAKE LINE - FRONT LH (LH BRKT TO TEE) 1
3 0111-00265 ASSY, BRAKE LINE - FRONT CROSSOVER (TEE TO RH BRKT) 1
4 0611-00132 FITTING, TEE UNION 1

GEM Parts Catalog Page 27



L; agfj Global Electric Motorcars, LLC

GEMTM A DaimlerChrysler Company

Parts Catalog

SECTION 5 - ELECTRICAL

Page 28 GEM Parts Catalog



0106-00018 ASSY, SPEED CONTROL - 72

ITEM PART NO. DESCRIPTION QTY.
1 0106-00019 ASSY, FOOT CONTROL - POTENTIOMETER 72V 1
2 0523-00122 SCREW, HEX - WASHER HEAD SELF DRILL 1/4 2

—0106-00234

0106-00234 ASSY, WIRE HARNESS - TAIL LIGHT
ITEM PART NO. DESCRIPTION QTY.
4 0106-00234 ASSY, WIRE HARNESS - TAIL LIGHT 1

GEM Parts Catalog Page 29



ASSY, INSTRUMENT POD FACE

ITEM

PART NO.

1

P Ooo~NOOaRAN

PR
NP o

Page 30

0106-00506
0305-00846
0350-00535
0606-00133
0606-00134
0606-00135
0606-00136
0606-00137
0606-00138
0606-00140
1106-00049

DESCRIPTION

ASSY, HARNESS - CHARGER LIGHT / HEAT SENSOR (ZIVAN) -
FACE, INSTRUMENT POD - (WITH PLASTIC TABS ASSEMBLED) (TEXTURED)
DECAL, I/P 72V (SEE DECAL SECTION FOR MORE DETAIL)
LAMP, INDICATOR - TURN

SWITCH, TOGGLE SPDT WIPER

SWITCH, TOGGLE SPST TURF

SWITCH, TOGGLE SPST HEAD LAMP

SWITCH, TOGGLE SPDT FWD REV

GAGE, BDI BATTERY DISCHARGE INDICATOR 72V

SWITCH, PUSH BUTTON HORN

ASSY, IGNITION SWITCH

GEM Parts Catalog

I—‘I—‘I—‘I—‘I—‘I—‘I—‘NI—‘I—‘I—‘E



ITEM

PART NO.

DESCRIPTION

0106-00296

ASSY, SWITCH - TURN SIGNAL

GEM Parts Catalog

Page 31



ASSY,ECMPLATE -72VOLT 2 PASSENGER

ITEM PART NO. DESCRIPTION QTY.
1 0106-00198 ASSY, CONTROLLER - 72 VOLT 1
2 0106-00204 ASSY, DC/DC CONVERTER 1
3 0106-00205 ASSY, MAIN CONTACTOR 1
4 0106-00206 ASSY, FUSE STANDOFF 1
5 0106-00207 ASSY, BATTERY FUSE 1
6 0106-00208 ASSY, POWER CABLE HARNESS 1
7 0106-00209 ASSY, ECM HARNESS (To Order the Harness only use P/N 0106-00525) 1
8 0306-00726 PLATE, MOUNT -ECM 72 VOLT- ZIVAN CHARGER 1
9 0310-00512 PROTECTOR, EDGE 3
*10 0106-00678 ASSY, WIRE HARNESS - SPLIT HEATSINK JUMP 1
11 0606-00061 FUSE, FLASHER UNIT 1

* USED FOR 8 TO 12 PIN CONVERSION ONLY

Page 32 GEM Parts Catalog



ASSY,POWER CABLE HARNESS

ITEM

PART NO.

DESCRIPTION

1

oO~NOoO A WN

0106-00210
0106-00225
0106-00226
0106-00227
0106-00228
0106-00229
0521-00244
0524-00152

ASSY, WIRE HARNESS - POWER CABLE

ASSY, CABLE - BATTERY DISCONNECT TO B3+
ASSY, CABLE - BATTERY DISCONNECT TO B4-

ASSY, CABLE - BATTERY B3- TO B2+

ASSY, CABLE - BATERY B2- TO B1+

ASSY, CABLE - BATTERY B6- TO B5+

NUT, HEX - 5/16-18 STAINLESS

WASHER, LOCK 5/16 INTERNAL TOOTH ZINC PLATED

GEM Parts Catalog

E

RPRRERRRRRR

NN

Page 33



2

[

0106-00210 ASSY, WIRE HARNESS - POWER CABLE
ITEM PART NO. DESCRIPTION
1 0106-00210 ASSY, WIRE HARNESS - POWER CABLE

0106-00797 ASSY, WIRE HARNESS - POWER CABLE

ITEM PART NO. DESCRIPTION
*1 0106-00797 ASSY, WIRE HARNESS-POWER CABLE - 2 PASS - NY
*FOR VEHICLES WITH THE NEW YORK OPTION ONLY.

Page 34 GEM Parts Catalog




ASSY, ECM HARNESS

ITEM

PART NO.

DESCRIPTION

1

PO ~NOOaR~WN

0106-00525
0521-00031
0521-00145
0521-00147
0522-00016
0522-00146
0523-00110
0523-00150
0524-00003
0524-00081
0524-00109

ASSEMBLY, ECM HARNESS

NUT, HEX - 5/16-18 UNC GR 5 ZN ZINC PLATED -
NUT, HEX - #8 - 32 ZINC PLATED -

NUT, HEX - M8 X 1.25 ZINC PLATED

BOLT, HEX - HHCS 5/16 - 18 UNC X 1.0 GR 5 ZINC PLATED

BOLT, HEX - M8 X 1.25 X 16 LG HHCS - GR 8.8 ZN
SCREW, MACH PAN HEAD PHIL 8-32 X 1/2 SST

SCREW, MACH - PAN HEAD PHIL 1/4 - 20 UNC X 1.25 LG STAINLESS STEEL -
WASHER, FLAT - 5/16 SAE .344 ID X .688 OD X .065 THK ZN

WASHER, LOCK - 5/16 ZINC PLATED -
WASHER, LOCK - #8 ZINC PLATED -

GEM Parts Catalog

-b-bl\.)l\.)l\.)l—‘l\.)l—‘l\.)l\.)l—‘|%

Page 35



ITEM PART NO. DESCRIPTION QTY.
1 0106-00001 ASSY, WIRE HARNESS INST POD 1

@\,'\
))) \

F\\g
ITEM PART NO. DESCRIPTION QTY.
1 0106-00531 ASSY, WIRE HARNESS - FRONT 1

Page 36 GEM Parts Catalog



Function Number "A" "B" "Cc" "D"
3.5 Hp. 3.5 Hp. 5.0 Hp. 5.0 Hp.
Vehicle Motor & Motor & Motor 12" Motor & @
Configuration 12" Tire 10" Tire Tire and 10" Tire
and Rim and Rim Rim and Rim /¢
Table “A” @
ITEM PART NO. DESCRIPTION
1 0106-00199 ASSY, CABLE - MTR A1 TO CTL A1
2 0106-00200 ASSY, CABLE - MTR A2 TO CTL A2
3 0106-00201 ASSY, CABLE- MTRF1 TOCTLF1
4 0106-00202 ASSY, CABLE- MTRF2 TO CTL F2
5 0521-00031 NUT, HEX - 5/16-18 UNC GR 5 ZN ZINC PLATED
6 0521-00099 NUT, HEX - 1/4-20 UNC GR 5 ZN ZINC PLATED
7 0521-00145 NUT, HEX - #8 - 32 ZINC PLATED
8 0522-00016 BOLT, HEX - HHCS 5/16 - 18 UNC X 1.0 GR 5 ZINC PLATED
9 0522-00056 BOLT, HEX - HHCS 1/4 - 20 UNC X 1.0 GR 8 ZN YL ZINC PLATED
10 0523-00110 SCREW, MACH PAN HEAD PHIL 8-32 X 1/2 SST
11 0524-00003 WASHER, FLAT - 5/16 SAE .344 ID X .688 OD X .065 THK ZINC PLATED
12 0524-00081 WASHER, LOCK - 5/16 ZINC PLATED
13 0524-00109 WASHER, LOCK - #8 ZINC PLATED
14 0524-00142 WASHER, LOCK - 1/4 ZINC PLATED

*15 0606-00277
*15 0606-00102
Before ordering controller, See Table “A” to specify controller function number.

*

CONTROL - ELEC MTR, 10.35 GR, 5 HP (12 PIN CONNECTOR CONTROLLER HARNESS ONLY) *

CONTROLLER, ELECTRIC MOTOR - 8.91 GR, 12 (8 PIN CONNECTOR CONTROLLER HARNESS ONLY) *

GEM Parts Catalog

QTY.

PRPANNMNNMNNBEBNNAENRRPREPR

Page 37



0106-00504 CHARGER, ZIVAN -110 VOLT

ITEM PART NO.
1 0106-00520
2 0521-00099
3 0522-00056
4 0524-00142
*5 0606-00190

*WHEN ORDERING A REPLACEMENT CHARGER (0606-00190), PLEASE SPECIFY WHAT TYPE OF BATTERIES ARE INSTALLED IN THE

DESCRIPTION

ASSEMBLY, HARNESS CHARGER, ZIVAN -

NUT, HEX - 1/4-20 UNC GR 5 ZN ZINC PLATED -

BOLT, HEX - HHCS 1/4 - 20 UNC X 1.0 GR 8 ZN YL ZINC PLATED
WASHER, LOCK - 1/4 ZINC PLATED -

CHARGER, 72 VOLT 10 AMP OUTPUT 110 VOLT INPUT - ZIVAN

VEHICLE - TROJAN WET CELL, DEKA GEL, OR GEM GEL BATTERIES.

Page 38

GEM Parts Catalog



W_A.A.l W_A.A.Ool
=
©
w
a4
Lol
=
=
Lot
= 3
T
<
—l
wP
E2
N
Qv
OoT
zZF
aN1g
waS
>
<z x
o —
' DlZD
Qo = 0®O
& o Z X ©
x X NO3
Q nAUn 50.X.
el R1D
rOEW O xQa
2ka 28y
T
Pm_m wum
[aNSNa) o
522 0
NS o239
= Z®a Sanbz
o O 1 <
© HKm 9zr 3
) xrzse - ZI=SIT <
o woQoc X5z T
EELaw og<.to
= ool EEx@oh
WUz QglizTw?
() Zaxexnz EalrSnz
O ol g z9 <
owoso woo0<LO
@ Oaln=20 WDNBWC
(@]
S z
(@) <
la) 0o Mm M VUM<
PEEE PEEE
nZoso AEse39
NElh <o NDHEL & &
< Ao <o o
+ Yoo oo o IJovuwow o
OPOOO OPOOOO
(o}
3 5
) ©
W_WlZS mw1234
ok ok

Page 39

GEM Parts Catalog



0106-00207 ASSY,BATTERY FUSE

ITEM PART NO. DESCRIPTION
1 0522-00146 BOLT, HEX - M8 X 1.25 X 16 LG HHCS - GR 8.8 ZN
2 0524-00081 WASHER, LOCK - 5/16 ZINC PLATED
3 0606-00060 FUSE, BATTERY

0106-00206 ASSY, FUSE STANDOFF

ITEM PART NO. DESCRIPTION
1 0521-00149 NUT, HEX - M6 X 1.00 ZINC PLATED
2 0606-00062 STANDOFF, FUSE

Page 40 GEM Parts Catalog

=



0106-00885 ASSY, WIRE HARNESS - RELAY, BACKUP

ITEM

DESCRIPTION

PART NO.

ASSY, WIRE HARNESS - RELAY, BACKUP

0106-00885

1

Page 41

GEM Parts Catalog



ASSY,BATTERY FRONT (NEW BATTERY HOLD DOWNS FOR V.I.N. 027109 AND LATER)

ITEM

PART NO.

1

~NOoO O wWN

Page 42

0201-00137
0306-00960
0510-00336
0521-00050
0523-00032
0524-00062
0606-00050

DESCRIPTION

WELDMENT, FRONT BATTERY BRACKET

BRACKET, BATTERY - FRONT - -

HOOK, J THREADED 1/4-20 UNC X 4"

NUT, HEX - NYLOCK 1/4-20 UNC GR5 ZN

SCREW, HEX - WHSD 1/4 X .75 ZN - -

WASHER, FLAT - 1/4 .282 ID X .715 OD X .063 THK ZN
BATTERY, 12 VOLT DEEP CYCLE -

GEM Parts Catalog

NI—‘NI—‘I—‘I—‘I—‘E



ASSY, BATTERY REAR (NEW BATTERY HOLD DOWNS FOR V.I.N. 027109 AND LATER)

m_llln/_n/_ld.

20 3 PRONG
HOOK, JREAR PIVOT TUBE HOLD DOWN ZINC PLATED

WELDMENT, REAR BATTERY HANDLE
PIN, LYNCH 3/16" ZINC PLATED

KNOB, 1/4 -
O-RING, 3/32 C/S X 7/32 ID X 13/32 OD

HOOK, J THREADED 1/4-20 UNC X 3"
BATTERY, 12 VOLT DEEP CYCLE -

DESCRIPTION

PART NO.

0201-00138
0306-00996
0510-00274
0510-00286
0510-00287
0510-00342
0606-00050

ITEM
1
2
3
4
5
6
7

Page 43

GEM Parts Catalog



L; agfj Global Electric Motorcars, LLC

GEMTM A DaimlerChrysler Company

Parts Catalog

SECTION 6 -BODY

Page 44 GEM Parts Catalog



FINISH CUT
LENGTH=2FT.

ASSY, SPLASHPROTECTION

ITEM

PART NO.

DESCRIPTION

1

©CoOo~NOOUThWN

0417-00089
0305-00850
0305-00851
0310-00160
0310-00161
0310-00651
0520-00175
0523-00032
0523-00163

TRIM, SPLASH PROTECTION (Finish Cut Length 2 Ft.)(Formerly 0305-00776)
SHIELD, SPLASH GUARD - LH

SHIELD, SPLASH RH

MAT, FIREWALL INNER

MAT, FIRE WALL OUTER

ANGLE, SPASH PROTECTION

RIVET, PIN - REMOVABLE

SCREW, HEX - WHSD 1/4 X .75 ZN

SCREW, HEX - WHSD 10 - 16 X 1/2 # 2 POINT STL BLK ZINC

GEM Parts Catalog

-bwl—‘l—‘l—‘l—‘l—‘l—‘l—‘|%

Page 45



ASSY, ROOF INSTALLATION

ITEM

PART NO.

1

abwnN

Page 46

0521-00024
0522-00021
0522-00059
0524-00115
1104-00030

DESCRIPTION

NUT, HEX FLANGE - TECK LOCK - 1/2 - 13 UNC GR 6
BOLT, HEX - HHCS-1/2-13 UNC X 1.0 GR8 ZN YL
BOLT, HEX - HHCS - 1/2-13UNC X 2.5 LG GR 8
WASHER, FLAT - M12 13mm ID X 24mm OD X 2.5mm THK
ASSY, ROOF ASSEMBLY

GEM Parts Catalog



ASSY, ROOF RAIL - SUPPORT ASSEMBLY -2 PASS

ITEM

PART NO.

DESCRIPTION

1

~NOoO O wWN

0204-00086
0204-00087
0304-00148
0304-00149
0523-00032
0523-00057
0304-00146

WELDMENT, ROOF RAIL - LH 2 PASS PAINTED

WELDMENT, ROOF RAIL - RH 2 PASS PAINTED

SUPPORT, ROOF - REAR - 2 PASS

SUPPORT, WINDSHIELD - LOWER FRONT

SCREW, HEX - WASHER HEAD SELF DRILL 1/4 - 14 X .75 ZINC PLATED
SCREW, C'SNK PHIL FLAT - #6 X 3/4 STAINLESS STEEL

SUPPORT, WINDSHIELD - UPPER FR

GEM Parts Catalog

|—‘oo-l>|—‘|—‘|—!|—‘|%

Page 47



5.25 FT.
or
59.0 INCHES

)
2.71 FT.
or
32.5 INCHES
3.58 FT. '
a \\, 32.5 INCHES

M

2.71 FT.
or

or
43.0 INCHES

ASSY, WIND SHEILD

ITEM PART NO. DESCRIPTION QTY.
1 0304-00170 SHIELD, WIND 1
*2 0417-00065 STRIP, WEATHER LOWER WINDSHIELD (Formerly 0304-00183) 1
*3 0417-00065 STRIP. WEATHER UPPER WINDSHEILD (Formerly 0304-00184) 1
*4 0417-00065 STRIP, WEATHER SIDE (Formerly 0304-00185) 2

* For any or all of items 2, 3, & 4, use 0417-00065 FOAM, VINYL - PVC VF-5600 SERIES .250 X .250 X 50 FT ROLL (Sold Only as Entire
Roll)

Page 48 GEM Parts Catalog



ASSY, ROOF PANEL PREP

ITEM PART NO. DESCRIPTION QTY.
1 0304-00157 PANEL, ROOF 2 PASS WHITE - 1
2 0408-00129 PRIMER ABS - U-413 (4 OZ CONTAINER SHOWN - .22 OZ USED IN PREP) 1

GEM Parts Catalog Page 49



APPROX. FINISH
APPROX. FINISH CUT LENGTH 37-1/8”
CUT LENGTH 39.50” = RAW CUT LENGTH 48.00”
PRE CUT LENGTH 39.50” —

APPROX. FINISH
CUT LENGTH 30-1/8"
RAW CUT LENGTH 36.00”

APPROX. FINISH
CUT LENGTH 31-3/8"
RAW CUT LENGTH 36.00”

APPROX. FINISH
CUT LENGTH 43-1/8”
RAW CUT LENGTH 48.00”

ASSY, ROOF TRIM - 2 PASS

ITEM PART NO. DESCRIPTION QTY.
1 0417-00067 STRIP, TRIM UPPER WINDSHIELD (Formerly 0304-00173) 1
2 0417-00067 STRIP, TRIM SIDE WINDSHIELD (Formerly 0304-00175) 2
3 0417-00067 STRIP, ROOF REAR (Formerly 0304-00495) 2
4 0417-00067 STRIP, ROOF REAR (Formerly 0304-00496) 1
5 0417-00214 STRIP, WIDE TRIM - UPPER WINDSHIELD (Formerly 0304-01102) 1

Page 50 GEM Parts Catalog



0104-00139 ASSY, ROOF RAILS -4 PASS

ITEM

PART NO.

DESCRIPTION

1

o wWN

0204-00088
0204-00089
0521-00024
0522-00021
0522-00059
0524-00115

WELDMENT, ROOF RAIL PAINTED

WELDMENT , ROOF RAIL PAINTED

NUT, HEX FLANGE 1/2-13 UNC GR 6 TECH LOCK

BOLT, HEX - HHCS 1/2 - 13 UNC X 1.0 GR 8 ZN YL ZINC PLATED
BOLT, HEX - HHCS 1/2 - 13 UNC X 2.5 LG GR 8 ZINC PLATED
WASHER, FLAT - M12 13mm ID X 24mm OD X 2.5mm THK

GEM Parts Catalog

Page 51



0104-00140 ASSY, ROOF SUPPORTS -4 PASS

ITEM PART NO. DESCRIPTION QTY.
1 0304-00146 SUPPORT WINDSHIELD UPPER FRONT 1
2 0304-00149 SUPPORT, WINDSHIELD LOWER FRONT 1
3 0304-00152 SUPPORT, SUNROOF FRONT 1
4 0304-00153 SUPPORT, SUNROOF REAR 1
5 0304-00171 SUPPORT, ROOF - REAR 4 PASS 1
6 0523-00032 SCREW, HEX - WHSD 1/4 X .75 ZN 4
7 0523-00057 SCREW, C'SNK PHIL FLAT - #6 X 3/4 LG STAINLESS STEEL 16

Page 52 GEM Parts Catalog



APPROX. FINISH
CUT LENGTH 36.5”

APPROX. FINISH
CUT LENGTH 18.75”

APPROX. FINISH
CUT LENGTH 37.5”

ASSY, ROOF PANEL -4 PASS

ITEM PART NO. DESCRIPTION QTY.
1 0304-00155 PANEL, ROOF 4 PASS FRONT - 1
2 0417-00065 STRIP. WEATHER UPPER WINDSHEILD (Formerly 0304-00184) 1
3 0417-00065 STRIP, WEATHER - FRONT SUNROOF (Formerly 0304-00187) 1
4 0417-00065 STRIP, WEATHER SIDE FRONT ROOF (Formerly 0304-00186) 2

* For any or all of items 2, 3, & 4, use 0417-00065 FOAM, VINYL - PVC VF-5600 SERIES .250 X .250 X 50 FT ROLL (Sold Only as Entire
Roll)

GEM Parts Catalog Page 53



APPROX. FINISH
CUT LENGTH 36.5”

APPROX. FINISH
CUT LENGTH 28.75”

ASSY, SUNROOF PANEL

ITEM PART NO. DESCRIPTION
1 0304-00154 PANEL, SUNROOF 4 PASS GREY SMOKE
2 0417-00065 STRIP, WEATHER - FRONT SUNROOF (Formerly 0304-00187)
3 0417-00065 STRIP, WEATHER - REAR SUNROOF (Formerly 0304-00188)
4 0417-00065 STRIP, WEATHER - SIDE SUNROOF (Formerly 0304-00189)

APPROX. FINISH
CUT LENGTH 35.5”

e

* For any or all of items 2, 3, & 4, use 0417-00065 FOAM, VINYL - PVC VF-5600 SERIES .250 X .250 X 50 FT ROLL (Sold Only

as Entire Roll)

Page 54 GEM Parts Catalog



APPROX. FINISH
CUT LENGTH 35.5”

APPROX. FINISH
CUT LENGTH 35.75”

APPROX FINISH
CUT LENGTH 9.00”

ASSY, ROOF PANEL - REAR 4 PASS

ITEM PART NO. DESCRIPTION QTY.
1 0304-00156 PANEL, ROOF 4 PASS REAR 1
2 0417-00065 STRIP, WEATHER - REAR SUNROOF (Formerly 0304-00188) 1
3 0417-00065 STRIP, WEATHER - SIDE - REAR ROOF (Formerly 0304-00190) 2
4 0417-00065 STRIP, WEATHER - REAR - REAR ROOF (Formerly 0304-00191) 1

* For any or all of items 2, 3, & 4, use 0417-00065 FOAM, VINYL - PVC VF-5600 SERIES .250 X .250 X 50 FT ROLL (Sold Only
as Entire Roll)

GEM Parts Catalog Page 55



APPROX. FINISH
CUT LENGTH 36-7,/8"
PRE—CUT LENGTH
39-1/2"

APPROX. FINISH

CUT LENGTH 38-3/8"

PRE—CUT LENGTH

39-1/2"

APPROX. FINISH CUT
LENGTH 39=1]/2”
PRE—-CUT LENGTH
39-1/2"

7

APPROX. FINISH
CUT LENGTH 31-3/8”
RAW CUT LENGTH 36.0”

APPROX. FINISH
CUT LENGTH 43-1/8”
RAW CUT LENGTH 48.00”

ASSY, ROOF TRIM - 4 PASS

ITEM PART NO. DESCRIPTION
1 0417-00067 STRIP, TRIM UPPER WINDSHIELD (formerly 0304-00173)
2 0417-00067 STRIP, TRIM SIDE WINDSHIELD (formerly 0304-00175)
3 0417-00067 STRIP, TRIM - SIDE FRONT ROOF - 4 PASS (formerly 0304-00176)
4 0417-00067 STRIP, TRIM - SIDE - SUNROOF (formerly 0304-00179)
5 0417-00067 STRIP, TRIM - SIDE REAR ROOF (formerly 0304-00180)
6 0417-00067 STRIP, TRIM - REAR REAR ROOF (formerly 0304-00181)
7 0417-00214 STRIP, WIDE TRIM - UPPER WINDSHIELD (formerly 0304-01102)
8 0417-00214 STRIP, WIDE TRIM - FRONT SUN ROOF (formerly 0304-01103)
9 0417-00214 STRIP, WIDE TRIM - REAR SUN ROOF (formerly 0304-01104)

Page 56 GEM Parts Catalog

APPROX. FINISH
CUT LENGTH 18-3/8"
RAW CUT LENGTH 24.0”

APPROX. FINISH
CUT LENGTH 36-3/4"
RAW CUT LENGTH 48.07

APPROX. FINISH
CUT LENGTH 8-3/8"

RAW CUT LENGTH 12.0”

APPROX. FINISH
CUT LENGTH 28-1/4"
RAW CUT LENGTH 36.0”

I—‘I—‘I—‘I—‘NNNNI—‘E



ASSY, BACK PANEL
ITEM PART NO.

DESCRIPTION

1 0305-00406
2 0417-00141
3 0523-00122

PANEL, BACK 2P-4P
TRIM, BACK PANEL - 2 PASS WHITE VINYL - 59" (Formerly 0305-00513)

SCREW, HEX - WHSD 1/4 X 1.5 ZINC PLATED

GEM Parts Catalog

=

Page 57



ASSY, BACK PANEL - FLOOR PANEL - SIDE PANELS

ITEM

PART NO.

1

©Co~NoOOOabhWN

*10

0105-00859
0305-00406
0305-00411
0305-00517
0417-00141
0417-00141
0521-00071
0523-00280
0523-00122

0350-00536

DESCRIPTION

ASSY, PANEL - FLOOR, PLASTIC - 2 PASS - W/O INLET CUTOUT

PANEL, BACK

PANEL, SIDE - LH 2 PASS

PANEL, SIDE - RH 2 PASS

TRIM, BACK PANEL - 2 PASS WHITE VINYL - 59" (Formerly 0305-00513)
TRIM, EDGE - U SHAPE WHITE VINYL METAL 9"

NUT,KEPS - 1/4 - 20 UNC ZINC PLATED GR 5 ZINC PLATED

SCREW, MACH - TRUSS HEAD PHIL 1/4-20 UNC X 1.00 LG STAINLESS STEEL -
SCREW, HEX - WHSD 1/4 X 1.5 ZINC PLATED

DECAL, E825 - 7.75 X 3.50

*ITEM # 10 IS NOT PART OF ASSEMBLY # 1105-00037

Page 58

GEM Parts Catalog

E

ONNNR R R R R
©

N



ASSY, SIDE PANEL -4 PASS ABS

ITEM

PART NO.

DESCRIPTION

1

~NOoO O wWN

0305-00629
0305-00630
0417-00141
0521-00071
0522-00333
0532-00122
0350-00536

PANEL, SIDE - LH 4 PASS ABS
PANEL, SIDE - RH 4 PASS ABS
TRIM, EDGE - U SHAPE WHITE VINYL - 9" (FORMERLY 0317-00888)
NUT,KEPS - 1/4 - 20 UNC ZINC PLATED GR 5 ZINC PLATED
BOLT, TORX - TRUSSHD-1/4-20 X 1-18-8 S.S.
SCREW, HEX - WHSD 1/4 X 1.5 ZINC PLATED
DECAL, E825 - 7.75 X 3.50

GEM Parts Catalog

Page 59



0105-00436 - ASSY, PANEL - FLOOR PLASTIC 2 PASS

GEM Parts Catalog

Page 60



ASSY, FLOOR PANEL - PLASTIC4PASS =

ITEM PART NO. DESCRIPTION
f1 0105-00860
2 0211-00117
3 0417-00066
4 0417-00066
5 0521-00010
6 0521-00017
7 0521-00031
8 0521-00071
9 0521-00225
10 0522-00063
11 0522-00121
12 0523-00280
13 0524-00009
14 0523-00122

ASSY, PANEL - FLOOR, PLASTIC-4PASS-W/O C 4 PASS PLASTIC

WLDMT, BRACKET REAR SEAT HOLDDOWN

STRIP, VINYL - FOAM PVC VF-5100 SERIES .187 X .75 X 11 (Formerly P/N 0317-00858)
STRIP, VINYL - FOAM PVC VF-5100 SERIES .187 X .75 X 41 (Formerly P/N 0317-00973)
NUT, HEX - NYLOCK 3/8-16 UNC GR5 ZN

NUT, HEX - NYLOCK 5/16-18 UNC GR5 ZN

NUT, HEX - 5/16-18 UNC GR 5 ZN ZINC PLATED

NUT,KEPS - 1/4 - 20 UNC ZINC PLATED GR 5 ZINC PLATED

NUT, EXTRUDED U-NUT 5/16 - 18 -

BOLT, HEX - HHCS 3/8-16 UNC x 1.0 LG GR 5 ZINC PLATED

BOLT, WELD - PROJECTION 5/16 - 18 UNC X 1.25 GR 5 BLK

SCREW, MACH TRUSS HEAD PHIL 1/4-20 UNC X 1.0 LG SST

WASHER, FLAT - 3/8 SAE .406 ID X .8125 OD X .080 THK ZN

SCREW, HEX - WHSD 1/4 X 1.5 ZINC PLATED

t The floor panel is available only without the hole for the outlet plug. Drill to 21.875 for outlet plug

GEM Parts Catalog

O’COI—‘-&-&NI—‘-&-&-&-&NI—‘I—‘E

Page 61



0105-00547 ASSY, SPAT SUPPORT

ITEM PART NO.
1 0205-00114
2 0205-00115
3 0305-00436
4 0521-00017
5 0521-00279
6 0522-00051
7 0524-00003

Page 62

DESCRIPTION

WLD, SPAT SUPPORT -RH

WLD, SPAT SUPPORT - LH

PAD, SPAT BRACKET

NUT, HEX - NYLOCK 5/16-18 UNC GR5 ZN

NUT, WELL - 1/4 - 20 UNC x 1"

BOLT, HEX - HHCS 5/16 - 18 UNC X 2.0 GR 5 ZINC PLATED
WASHER, FLAT - 5/16 SAE .344 ID X .688 OD X .065 THK ZN

GEM Parts Catalog



ASSY, SPAT - COLOR MATCH PLASTIC COMPLETE

ITEM

PART NO.

DESCRIPTION

1

AWNRRRRR

0305-00793
0305-00794
0305-00795
0305-00796
0305-00797
0305-00798
0524-00053
0350-00542
0523-00280

SPAT, RED - COLOR MATCH PLASTIC WIDE

SPAT, YELLOW - COLOR MATCH PLASTIC WIDE

SPAT, BLUE - COLOR MATCH PLASTIC WIDE

SPAT, GREEN - COLOR MATCH PLASTIC WIDE

SPAT, WHITE - COLOR MATCH PLASTIC WIDE

SPAT, SILVER - COLOR MATCH PLASTIC WIDE

WASHER, FLAT - 1/4 BLACK PLASTIC

DECAL, REFLECTORS

SCREW, MACH TRUSS HEAD PHIL 1/4-20 UNC X 1.0 LG SST

GEM Parts Catalog

oo-boon—w—w—w—w—w—‘|%

Page 63



0105-00568 ASSY, MUD GUARD, RED - COLOR MATCHED PLASTIC
0105-00569 ASSY, MUD GUARD, YELLOW, COLOR MATCHED PLASTIC
0105-00570 ASSY, MUD GUARD, BLUE - COLOR MATCHED PLASTIC
0105-00571 ASSY, MUD GUARD, GREEN - COLOR MATCHED PLASTIC
0105-00572 ASSY, MUD GUARD, WHITE - COLOR MATCHED PLASTIC
0105-00573 ASSY, MUD GUARD, SILVER - COLOR MATCHED PLASTIC

ITEM

PART NO.

1

A WNRFEPNEPNEPNENEDN

Page 64

0305-00781
0305-00782
0305-00783
0305-00784
0305-00785
0305-00786
0305-00787
0305-00788
0305-00789
0305-00790
0305-00791
0305-00792
0521-00319
0523-00162

DESCRIPTION

GUARD, MUD, RED RH - COLOR MATCHED PLASTIC
GUARD, MUD, RED LH - COLOR MATCHED PLASTIC
GUARD, MUD, YELLOW RH - COLOR MATCHED PLASTIC
GUARD, MUD, YELLOW LH - COLOR MATCHED PLASTIC
GUARD, MUD, BLUE RH - COLOR MATCHED PLASTIC
GUARD, MUD, BLUE LH - COLOR MATCHED PLASTIC
GUARD, MUD, GREEN RH - COLOR MATCHED PLASTIC
GUARD, MUD, GREEN LH - COLOR MATCHED PLASTIC
GUARD, MUD, WHITE RH - COLOR MATCHED PLASTIC
GUARD, MUD, WHITE LH - COLOR MATCHED PLASTIC
GUARD, MUD, SILVER RH - COLOR MATCHED PLASTIC
GUARD, MUD, SILVER LH - COLOR MATCHED PLASTIC
NUT, WASHER LOCK #12 - MECH ZINC

SCREW, PHIL PAN HEAD- #12 X 11/4 LG SST 18-8 SELF THREADING

GEM Parts Catalog

oooon—w—w—w—w—w—w—w—w—w—w—w—‘E



NOTE: THIS PAGE IS FOR FIBERGLASS MUD GUARDS ONLY

0105-00248 ASSY, MUD GUARD - RED
0105-00249 ASSY, MUD GUARD - WHITE
0105-00250 ASSY, MUD GUARD - YELLOW
0105-00383 ASSY, MUD GUARD -BLUE
0105-00251 ASSY, MUD GUARD - GREY
0105-00252 ASSY, MUD GUARD - GREEN
0105-00253 ASSY, MUD GUARD - BURGUNDY
0105-00254 ASSY, MUD GUARD - CUSTOM

ITEM PART NO.

DESCRIPTION

0521-00161
0523-00162
0305-00331
0305-00332
0305-00333
0305-00334
0305-00335
0305-00336
0305-00337
0305-00338
0305-00339
0305-00340
0305-00341
0305-00342
0305-00343
0305-00344
0305-00345
0305-00346

ARWRARWAWRWAWRWRWAWNBR

NUT, SPEED #10 PHOS & OIL

SCREW, #12 x 1-1/4 PHIL PAN SS

GUARD, MUD - LHRED
GUARD, MUD -RHRED
GUARD, MUD - LHWHITE
GUARD, MUD - RHWHITE
GUARD, MUD - LH YELLOW
GUARD, MUD - RH YELLOW
GUARD, MUD - LH BLUE
GUARD, MUD - RH BLUE
GUARD, MUD - LH GREY
GUARD, MUD - RH GREY
GUARD, MUD - LH GREEN
GUARD, MUD - RH GREEN
GUARD, MUD - LH BURG
GUARD, MUD - RH BURG
GUARD, MUD - LH CUSTOM
GUARD, MUD -RH CUSTOM

GEM Parts Catalog

I—‘I—‘I—‘I—‘I—‘I—‘I—‘I—‘I—‘I—‘I—‘I—‘I—‘I—‘I—‘I—‘##I%

Page 65



0105-00107 ASSY, HOOD HINGE

ITEM

PART NO.

1

abwnN

Page 66

0105-00592
0105-00593
0521-00017
0522-00051
0524-00003

DESCRIPTION

ASSY, HOOD HINGE RH

ASSY, HOOD HINGE LH

NUT, HEX - NYLOCK 5/16-18 UNC GR5 ZN

BOLT, HEX - HHCS 5/16 - 18 UNC X 2.0 GR 5 ZINC PLATED
WASHER, FLAT - 5/16 SAE .344 ID X .688 OD X .065 THK ZN

GEM Parts Catalog




ASSY,HOOD COMPLETE
ITEM PART NO.

0105-00847
0105-00848
0105-00849
0105-00850
0105-00851
0105-00852
0610-00099
0106-00184
0106-00290
0110-00832
0305-00885
0310-00505
0350-00538
0350-00546
10 0350-01133
11 0350-01134
12 0408-00186
13 0510-00137
14 0521-00050
15 0606-00108
16 0106-00164
17 0606-00095
18 0521-00014
19 0523-00134
20 0606-00096
21 0306-00504

OCONOURNWNRRERRRRER

DESCRIPTION

ASSY, HOOD, RED - CMP - W/INLET CUTOUT
ASSY, HOOD, YELLOW - CMP - W/INLET CUTOUT
ASSY, HOOD, BLUE - CMP - W/INLET CUTOUT
ASSY, HOOD, GREEN - CMP - W/INLET CUTOUT
ASSY, HOOD, WHITE - CMP - W/INLET CUTOUT
ASSY, HOOD, SILVER - CMP - W/INLET CUTOUT
3/4 SQUARECRADLEMOUNTNYL

ASSY, LIGHT BLINKER - AMBER

ASSY, HARNESS HEADLIGHT

ASSY, EXTERIOR CHARGING INLET HOUSING
TRIM, HOOD BLACK 10.5 INCH

BKT, HEAD LIGHT - SECONDARY -

DECAL, HOOD GRILLE -RH

DECAL, HOOD GRILLE -LH

DECAL, EXTERIOR CHARGING INLET - EMBLEM
DECAL, EXTERIOR CHARGING INLET - FILLER
ADVESIVE, METHACRYLATE

TIE, CABLE W/#10 MOUNT HOLE 9" BLACK

NUT, HEX - NYLOCK 1/4-20 UNC GR5 ZN
TERMINAL, SPADE - FEMALE INSULATTED 1/4 16 - 14 GA WIRE
ASSY, LIGHT - HEAD

TERMINAL, RING 22-18 - 1/4 - RED

NUT, KEPS - 12 - 24 UNC ZINC PLATED GR 5 ZINC PLATED
SCREW, MACHINE #12-24 x 1 HEX SLOT HEAD
CONNECTOR, BUTT SPLICE - 18-22 GA. - PINK
WIRE, GROUND - HEAD LIGHT

GEM Parts Catalog

L0105-00941

I\)I\)I\)I\)I\)I\)I\)I\)I\)I—‘I—‘I—‘I—‘I—‘I\)I\)I—‘I—‘I\)I\)HI—‘I—‘I—‘I—‘HI%

Page 67



1205-00014 KIT, HOOD, RED - COLOR MATCHED PLASTIC NY - SERVICE
1205-00015KIT, HOOD, YELLOW - COLOR MATCHED PLASTIC NY - SERVICE
1205-00016 KIT, HOOD, BLUE - COLOR MATCHED PLASTIC NY - SERVICE
1205-00017 KIT, HOOD, GREEN - COLOR MATCHED PLASTIC NY - SERVICE
1205-00018 KIT, HOOD, WHITE - COLOR MATCHED PLASTIC NY - SERVICE
1205-00019 KIT, HOOD, SILVER - COLOR MATCHED PLASTIC NY - SERVICE

ITEM

PART NO.

OO NOUAWNRRRERRR

*NOT SOLD SEPARATELY

Page 68

0105-00788
0105-00789
0105-00790
0105-00791
0105-00792
0105-00793
0310-00505
0417-00089
0350-01052
0350-01053
0350-01054
0350-01066
0350-01071
0350-01072
0408-00139
0510-00137
0610-00099

DESCRIPTION

ASSY, HOOD, RED - COLOR MATCHED PLASTIC NY
ASSY, HOOD, YELLOW - COLOR MATCHED PLASTIC NY
ASSY, HOOD, BLUE - COLOR MATCHED PLASTIC NY
ASSY, HOOD, GREEN - COLOR MATCHED PLASTIC NY
ASSY, HOOD, WHITE - COLOR MATCHED PLASTIC NY
ASSY, HOOD, SILVER - COLOR MATCHED PLASTIC NY
BKT, HEAD LIGHT - SECONDARY

TRIM, HOOD - 10.5 INCH (Formerly 0305-00885 Sell as 0417-00089 order 1 ft. per side)
DECAL, 4" DIA. GEM - FRONT HOOD

DECAL, REFLECTIVE - RH FRONT YELLOW

DECAL, REFLECTIVE - LH FRONT YELLOW

DECAL, REFLECTIVE - FRONT YELLOW

DECAL, HOOD GRILLE - RHNY

DECAL, HOOD GRILLE - LHNY

ADHESIVE, METHACRYLATE (Not Shown)

TIE, CABLE W/#10 MOUNT HOLE 9 BLACK”

3/4 SQUARECRADLEMOUNTNYL”

E

N
NANRPRPNRRPRPNNRRRRERR

GEM Parts Catalog



3

PART NUMBER

DESCRIPTION

0524-00138

WASHER, SHOULDER NYL

0310-00505

BKT, HEAD LIGHT - SECONDARY

0108-00164

ASSY, LIGHT HEAD

0106-00290

ASSY, HARNESS - HEADUGHT

0622-00139

BOLT, KNOB - 1/4 - 20 x1 3/4 STAINLESS

0610-000%9

34" SQUARE CRADLE MOUNT NYL

0510-00137

TIE, CABLE WA O MOUNT HOLE 9

0310-00459

STRAP, HOOD

0522-00180

BOLT, TORX TRUSS HEAD 3/8-16x1 145

0521-00010

NUT HEX - NYLOCK -8 -16

e

0310-00808

HOOD STRAP HOLDER

0521-00014

NUT,KEPS -12-24 UNC

052300134

SCREW,MACHINE #12-24x1 HEX SLOT

0305-00492

HOOD

‘UOZEFﬁ'—IQ'ﬂmDﬂw}E

N =M aed ned B 68 I FAN) N DG ST N

0106-00184

ASSY, LIGHT - ELINKER AVEER

GEM Parts Catalog

Page 69



0105-00084 ASSY, SHOCK MOUNT COVER - REAR

ITEM PART NO. DESCRIPTION
1 0305-00875 COVER, SHOCK MOUNT - REAR
2 0520-00073 RIVET, PUSH - TUFLOK BLACK PLASTIC FASTEX #M3.0800.16

Page 70 GEM Parts Catalog



ASSY, SEATBOTTOM 2- PASS (ROUGHRIDER OLD STYLE)

ITEM PART NO. DESCRIPTION
1 0105-00088 ASSY, SEAT BASE - 4 PASS (ROUGHRIDER OLD STYLE)
2 0305-00388 BRACKET, SAFETY - RH SEAT
3 0523-00074 SCREW, T/STYPE A- OVAL PHIL#12 X 1LG 18-8 SST

GEM Parts Catalog

=

Page 71



1

ASSY, BUCKET SEAT

Y| PART NUMBER DESCRIPTION

0605-00078 BUCKET SEAT VINYL

0105-00074 BUCKET SEAT FABRIC

0310-00473 BRACKET, FOR SEAT BELT

C'lmib‘}ﬁ
-
dA.—L-—L-i

0610-00185 BUCKET SEAT SLIDERS (SET)

Page 72 GEM Parts Catalog



0105-00258 ASSY. SAFETY RESTRAINT BUCKET

DET

[QTY

PART NUMBER

DESCRIPTION

A

2

0605-00130

KIT, SAFETY RESTRAINT - 2-POINT

GEM Parts Catalog

Page 73



0105-00090 ASSY, SEAT BASE — 4 PASS VINYL

DET|QTY| PART NUMBER DESCRIPTION
A | 1 ]0105-00088 ASSY, SEAT BASE - 4 PASS
B 1 |0305-00388 BRACKET, - RH SEAT
C | 1 |0305-00390 BRACKET - LH SEAT
D | 12 ]0523-00074 SCREW, T/S PHIL OVAL #12x1 18-8 SST
E | 2 |0305-0038% BRACKET, HOLD DOWN - SEAT
F | 2 10522-00140 BOLT, KNOB - 1/4-20x1
G | 2 |0521-00141 NUT, INSERT - 1/4-20

Page 74

GEM Parts Catalog




0105-00092 ASSY, SEAT BACK - VINYL

DET|QTY| PART NUMBER DESCRIPTION
A | 1 |0105-00091 ASSY, SEAT BACK
B | 2 |0523-00122 SCREW, HEX SELF DRILL 1/4-14x1.5

GEM Parts Catalog

Page 75



REMOVE AND
DISCARD

0105-00969 ASSY, SEAT - LH FRONT (NEW RCO SEATS)

ITEM PART NO.
1 0105-00656
2 0605-00357
3 0605-00358
4 0524-00310
5 0521-00031
6 0305-00873
7 0605-00291
8 0522-00252
9 0521-00129
10 0522-00021
11 0521-00024
12 0524-00115
13 *0522-00321
14 0521-00322
15 0521-00203
16 0310-01167

DESCRIPTION

ASSY, BUCKET SEAT - LEFT

SLIDE, SEAT-NO HANDLE WITH SCREWS
SLIDE, SEAT- WITHHANDLE WITH SCREWS
WASHER, BELL - 5/16

NUT, HEX - 5/16 - 18 UNC GRADE 5 ZINC PL
BRACKET, SEAT BELT - LH

KIT, SAFETY RESTRAINT - 3 POINT FRONT
BOLT, HEX - 7/16 - 14 UNC X 1.0 GRADE 5
NUT, HEX FLANGE - TECH LOCK 7/16 - 14 UN
BOLT, HEX - 1/2 - 13 UNC X 1.0 GRADE 8 Z
NUT, HEX FLANGE - TECH LOCK 1/2 - 13 UNC
WASHER, FLAT - M12 13mm ID x 24mm OD x 2
BOLT, HEX - 7/16 - 14 UNC X 1.25 GRD 5
NUT, HEX - NYLOCK - 7/16 - 20 UNC GR 8
NUT, HEX - FLANGE TECH LOCK 5/16 - 18 ZI
COVER, COSMETIC NUT - 5/8"

*STARRED PARTS ARE NOT AVAILABLE SEPARATELY

Page 76

GEM Parts Catalog

I—‘-PNNOOI—‘I—‘I—‘I—‘I—‘I—‘N-PI—‘I—‘I—‘E



REMOVE AND

DISCARD

0105-00968 ASSY, SEAT - RH FRONT (NEW RCO SEATS)

ITEM PART NO. DESCRIPTION QTY.
1 0105-00657 ASSY, BUCKET SEAT - RIGHT 1
2 0605-00357 SLIDE, SEAT-NO HANDLE WITH SCREWS 1
3 0605-00358 SLIDE, SEAT- WITHHANDLE WITH SCREWS 1
4 0524-00310 WASHER, BELL - 5/16 4
5 0521-00031 NUT, HEX - 5/16 - 18 UNC GRADE 5 ZINC PL 2
6 0305-00874 BRACKET, SEAT BELT - RH 1
7 0605-00291 KIT, SAFETY RESTRAINT - 3 POINT FRONT 1
8 0522-00252 BOLT, HEX - 7/16 - 14 UNC X 1.0 GRADE 5 1
9 0521-00129 NUT, HEX FLANGE - TECH LOCK 7/16 - 14 UN 1
10 0522-00021 BOLT, HEX - 1/2 - 13 UNC X 1.0 GRADE 8 Z 1
11 0521-00024 NUT, HEX FLANGE - TECH LOCK 1/2 - 13UNC 1
12 0524-00115 WASHER, FLAT - M12 13mm ID x 24mm OD x 2 3
13 0522-00321 BOLT, HEX - 7/16 - 14 UNC X 1.25 GRD 5 2
14 0521-00322 NUT, HEX - NYLOCK - 7/16 - 20 UNC GR 8 2
15 0521-00203 NUT, HEX - FLANGE TECH LOCK 5/16 - 18 ZI 4
16 0310-01167 COVER, COSMETIC NUT - 5/8" 1

*STARRED PARTS ARE NOT AVAILABLE SEPARATELY

GEM Parts Catalog Page 77



2olCOoRDI0)

8

ASSY, SEAT - REAR (NEW RCO SEATS)

ITEM PART NO.
1 0105-00653
2 0105-00654
3 0305-00926
4 0305-00927
5 0310-00966
6 0521-00017
7 0522-00016
8 0522-00144
9 0522-00238
10 0523-00273
11 0524-00003
12 0524-00081
13 0524-00115
14 0524-00167
15 0524-00315
16 0523-00122
17 0605-00236
18 0605-00237
19 0610-00299

Page 78

DESCRIPTION

ASSY, SEAT BACK - BENCH

ASSY, BENCH SEAT - CUSHION

BRACKET, SAFETY - LH SEAT

BRACKET, SAFETY - RH SEAT

STRAP, SEAT BOTTOM RELEASE

NUT, HEX - NYLOCK 5/16-18 UNC GR5 ZN

BOLT, HEX - HHCS 5/16 - 18 UNC X 1.0 GR 5 ZINC PLATED
BOLT, HEX - HHCS 5/16 - 18 UNC X .75 GR 5 ZINC PLATED
BOLT, HEX HD 1/4-20 UNC X 1.25 GR 5 ZINC PLATED
SCREW, PHIL FLAT FT THRD ROL TT - 1/4 -

WASHER, FLAT - 5/16 SAE .344 ID X .688 OD X .065 THK ZN
WASHER, LOCK - 5/16 ZINC PLATED -

WASHER, FLAT - M12 13mm ID X 24mm OD X 2.5mm THK
WASHER, FLAT - 5/16 X 1.5 OD ZINC PLATED

WASHER, FENDER - .25 ID x 1.0 OD generic ZN

SCREW, HEX - WHSD 1/4 X 1.5 ZINC PLATED

STEM, SEAT HOLD DOWN

SOCKET, SEAT HOLD DOWN

BUMPER, SEAT BASE/BACK

GEM Parts Catalog

Nl—w—!mmml—w—‘wbl—w—!mml—w—w—w—w—‘ﬁ



ASSY, SAFETY RESTRAINT - BENCH (NEW STYLE USED WITH RCO SEATS)

ITEM

PART NO.

DESCRIPTION

1

~NOoO O WN

0521-00024
0521-00129
0522-00021
0522-00164
0522-00229
0524-00115
0605-00296

NUT, HEX FLANGE 1/2-13 UNC GR 6 TECH LOCK

NUT, HEX FLANGE 7/16-14 UNC GR 5 ZN TECH LOCK

BOLT, HEX - HHCS 1/2 - 13 UNC X 1.0 GR 8 ZN YL ZINC PLATED

BOLT, HEX 7/16 - 14 UNC X 1.25 GR 8 ZINC PLATED

BOLT, TORX HEAD 1/2 - 13 X 1" GR 8 ZN PL

WASHER, FLAT - M12 13mm ID X 24mm OD X 2.5mm THK

KIT, SAFETY RESTRAINT - 3 POINT (NEW STYLE USED WITH RCO SEATS)

GEM Parts Catalog

Page 79



0110-00588 ASSY, MIRROR - SIDE

ITEM PART NO. DESCRIPTION
1 0310-00856 GASKET, SIDE MIRROR
2 0523-00208 SCREW, PHIL PAN HEAD-#10 X 1.0 LG STL 18-8 SELF THREADING -
3 0610-00243 MIRROR, SIDE (MIRROR IS INTERCHANGABLE FOR LEFT AND RIGHT)

NOTE: MIRROR ASSEMBLY IS USED FOR LEFT AND RIGHT SIDE

ASSY, REAR-VIEW MIRROR ASSEMBLY
ITEM PART NO. DESCRIPTION

1 0523-00064 SCREW, PHIL PAN HEAD- #6 X 3/4 LG BLACK SELF THREADING
2 0523-00066 SCREW, PHIL PAN HEAD - #6 X 3/8 BLACK SELF THREADING
3 0610-00023 MIRROR, REARVIEW - SCREW ON MODEL

Page 80 GEM Parts Catalog

=

-



ASSY, FLOOR MAT -2 PASS

DESCRIPTION

PART NO.

ITEM

-FRONT

MAT, FLOOR

0318-00229

1

m_lln/_n/_n/_n/_

DESCRIPTION

MAT, FLOOR - FRONT

MAT, FLOOR - REAR

NUT, HEX - NYLOCK 1/4-20 UNC GR5 ZN

SCREW, MACH - OVAL PHIL 1/4 - 20 UNC X 1.5 LG ZINC PLATED
WASHER, COUNTER SINK 1/4 INCH

WASHER, FLAT - 1/4 .282 ID X .715 OD X .063 THK ZN

PART NO.

0318-00229
0318-00230
0521-00050
0523-00052
0524-00054
0524-00062

ITEM
1
2
3
4
5
6

ASSY, FLOOR MAT -4 PASS

Page 81

GEM Parts Catalog



PART NO.

0105-00070
0521-00092
0523-00280
0610-00365

0105-00114 ASSY, UPPER DASH

DESCRIPTION

ASSY, DASH - UPPER

NUT, WELL - 1/4 - 20 UNC - 5/8"

SCREW, MACH - TRS HD PHL 1/4-20 UNC X 1
LOCK, GLOVE BOX

GEM Parts Catalog

e



APPROX. FINISH CUT
LENGTH 19.25”
RAW CUT LENGTH = 24.00"

ASSY, LOWER DASH LOWER W/TRIM

ITEM PART NO.

DESCRIPTION

1 0105-00529
2 0417-00089
3 0417-00089
4 0523-00032

ASSY, DASH - LOWER

TRIM, LOWER DASH - RH (Formerly 0305-00515)
TRIM, LOWER DASH - LH (Formerly 0305-00516)
SCREW, HEX - WHSD 1/4 X .75 ZN

GEM Parts Catalog

APPROX. FINISH CUT
LENGTH 20.75”
RAW CUT LENGTH = 24.00”

e

Page 83



i
3
7
P I
-{‘
P |
[ A \I
]
\ 2 ) I
e - N
[ .

501 | ASSY, HID - SM UTILITY

(0103 _ I
|TEW PART NO. DESCRIPTION QTY.

0705-00068 |WLD, BED - SW UTILIY |
; 0305 00470 TR1M, FENDER WELL - RUBBER L_iﬁ
J ey 1A ..I- . {EAD ‘

3 | RIVET, POP - ALUMINUM 3/16 ¥ .50 GRIP 375 DOME 4
4| NUT, HEX FLANGE - TECK [DCK - T/72 - 13 UNC GRf & K
5 | BOLT, HEXK - 1/2 - [3 UNC X 2.50 R § 4 |
B | WASHER, FLAT - 112 — 1 8

WASHER, FLAT - 3/1% HIGH TOLERANCE ]

Page 84 GEM Parts Catalog



ot stﬁ1 PTION BTt
=il

TEN5-G07] | | HUFRCAT. SI0L SHEE: - LG GTILL]Y

Avusl TRIVEE, PP JLMIVN SITE TR ey
[ 1=00034 [WIT, AT FTANGE = 71w [OCR™ "1¥] T3 00 LR g
27-UlaEe Fid-= LRt 8 F LT 4R &

GEM Parts Catalog Page 85



L; agfj Global Electric Motorcars, LLC

GEMTM A DaimlerChrysler Company

Parts Catalog

SECTION 7 - MISCELLANEOUS

Page 86 GEM Parts Catalog



ASSY,BATTERY TRAY
ITEM PART NO.

DESCRIPTION

1 0310-00308
2 0523-00032

TRAY, BATTERY - FRONT
SCREW, HEX - WHSD 1/4 X .75 ZN

GEM Parts Catalog

Page 87



ASSY, BATTERY TRAY MATS - MASTER DISCONNECT SWITCH

ITEM

PART NO.

1

©CoOoO~NOOUDhWN

Page 88

0106-00138
0110-00077
0110-00079
0310-00347
0310-00348
0310-00349
0310-00350
0523-00032
0523-00105

DESCRIPTION

ASSY, MASTER DISCONNECT
ASSY, BATTERY TRAY - REAR MID
ASSY, BATTERY TRAY - REAR RH
BASE, BATTERY TRAY - REAR MID
MAT, BATTERY TRAY - REAR MID
BASE, BATTERY TRAY - REAR SIDE
MAT, BATTERY TRAY - REAR SIDE
SCREW, HEX - WHSD 1/4 X .75 ZN
SCREW, SELF DRILL - #8-18 X 3/4

GEM Parts Catalog

NNNNI—‘I—‘NI—‘I—‘E



ASSY, HOOD HINGES - BATTERY HOLD DOWNS - HORN

BAR, MNT - HOOD HINGE

BRACE, HOOD HINGE - LH

WASHER, SHOULDER - NAT NYLON 1/4 INCH

BOLT, HEX - HHCS 1/4 - 20 UNC X 1.0 GR 8 ZN YL ZINC PLATED
NUT, HEX - NYLOCK - 1/4-20 UNC GR5 ZINC PLATED ZINC PLATED

BAR, MNT - HOOD HINGE

BRACE, HOOD HINGE - RH

WASHER, SHOULDER - NAT NYLON 1/4 INCH

BOLT, HEX - HHCS 1/4 - 20 UNC X 1.0 GR 8 ZN YL ZINC PLATED

NUT, HEX - NYLOCK - 1/4-20 UNC GR5 ZINC PLATED ZINC PLATED
WASHER, FLAT - 5/16 SAE .344 |ID X .688 OD X .065 THK ZINC PLATED
BOLT, HEX - HHCS 5/16 - 18 UNC X 2.0 GR 5 ZINC PLATED
HOOK, J - THREADED 1/4-20 UNC
NUT, HEX - NYLOCK - 5/16-18 UNC GR5 ZINC PLATED ZINC PLATED
ASSY, HOOK-J THREADED

HOOK, “J" THREADED 1/4-20UNC
SCREW, HEX - WHSD 1/4 X 1.5 ZINC PLATED
SCREW, HEX - WHSD 1/4 X .75 ZN

ITEM PART NO. DESCRIPTION
1 0105-00593 ASSY, HOOD HINGE LH
2 0305-00722
3 0305-00422
4 0524-00083
5 0522-00056
6 0521-00050
7 0105-00592 ASSY, HOOD HINGE RH
8 0305-00722
9 0305-00421
10 0524-00083
11 0522-00056
12 0521-00050
13 0524-00003
14 0522-00051
15 0510-00103
16 0521-00017
17 0110-00128
18 0610-00079 PLATE, MOUNTING
19 0510-00104
20 0523-00122
21 0523-00032
22 0606-00189 HORN
23 0106-00473

ASSY, GROUND WIRE - HORN

GEM Parts Catalog

I—‘I—‘HI—‘I—‘I—‘I—‘-&I—‘-&COI—‘HI—‘I—‘I—‘I—‘HHHI—‘I—‘HE

Page 89



ASSY, FRONT AND REAR BATTERY HOLD-DOWNS

ITEM

PART NO.

1

oO~NOoO A WN

Page 90

0306-00497
0306-00498
0306-00499
0510-00103
0510-00104
0510-00117
0521-00050
0524-00003

DESCRIPTION

HOLD DOWN, BATTERY - REAR CENTER

HOLD DOWN, BATTERY

HOLD DOWN, BATTERY

HOOK, J - THREADED 1/4-20 UNC

HOOK, “J" THREADED 1/4-20UNC

HOOK, J - THREADED 1/4-20UNC

NUT, HEX - NYLOCK - 1/4-20 UNC GR5 ZINC PLATED
WASHER, FLAT - 5/16 SAE

GEM Parts Catalog




ASSY, T-HANDLE - PACK LATCH

ITEM PART NO. DESCRIPTION
1 0609-00068
2 0523-00200
3 0521-00194
4 0309-00854
5 0609-00098

ASSY, LATCH - PACK

ITEM

PART NO.

HANDLE, LOCK - SWIVEL PAK

SCREW, TEK - PHI OVL #8-18 X 1 1/4 #2 PT - -
NUT, HEX - SERRATED FLANGE 3/8 - 24 ZN
TAB, TURNBUCKLE - PAK RELEASE

ASSY, TURNBUCKLE PACK - RELEASE

DESCRIPTION

1

©CoOoO~NOOUhWN

0109-00522
0309-00283
0309-00284
0521-00050
0521-00251
0522-00056
0522-00228
0523-00032
0609-00045

ASSY, STRAP - PAK - SAFETY

PLATE, LATCH MOUNT

BRACKET, LATCH MOUNT PLATE

NUT, HEX - NYLOCK 1/4-20 UNC GR5 ZN

NUT, HEX - NYLOCK L/N 5/16 - 18 NTE THIN ZN

BOLT, HEX - HHCS 1/4 - 20 UNC X 1.0 GR 8 ZN YL ZINC PLATED
BOLT, TORX HD 5/16 - 18 X 1 1/4" ZN PL

SCREW, HEX - WHSD 1/4 X .75 ZN - -

LATCH, PACK - -

GEM Parts Catalog

g

I—‘-bl\.)l\.)l\.)l\.)l—‘l—‘l—‘|%

Page 91



ASSY, T-HANDLE-SEAT BACK-TAIL LIGHTS

ITEM PART NO.
1 0105-00091
*2 0106-00234
3 0109-00162
4 0510-00137
5 0521-00194
6 0523-00032
7 0523-00168
8 0523-00200
9 0523-00122
10 0609-00068
11 1110-00043

DESCRIPTION

ASSY, SEAT BACK

ASSY, WIRE HARNESS

ASSY, TURNBUCKLE

TIE, CABLE W/#10 MOUNT HOLE 9" BLACK

NUT, HEX - SERRATED FLANGE - 3/8 - 24 ZINC PLATED
SCREW, HEX - WHSD 1/4 X .75 ZN

SCREW, PHIL TRUSS HEAD-#8-13/4 LG STEEL ZINC
SCREW, TEK - PHIL OVAL #8 - 18 X 1 1/4 #2 PT STL BLK ZN
SCREW, HEX - WHSD 1/4 X 1.5 ZINC PLATED

HANDLE, LOCK - SWIVEL PAK

ASSY, TAIL LIGHT

* = Not Part of assembly number 1110-00042 (reference only)

Page 92

GEM Parts Catalog

NI—‘NNC‘JO’NI—‘I—‘I—‘I—‘E



1106-00043

1106-00043 ASSY, TAIL LIGHT

ITEM

PART NO.

DESCRIPTION

1

1106-00043

ASSY, TAIL LIGHT

GEM Parts Catalog

Page 93



ASSY, SPLASH GUARDS-FIREWALL MAT-WINDSHIELD WIPER-HOOD LATCH

ITEM

PART NO.

1

PO ~NOOR~WN

PR
NP o

Page 94

0110-00108
0305-00776
0310-00160
0310-00651
0311-00811

0520-00175
0521-00071
0522-00097
0523-00032
0523-00163
0528-00231
1105-00010

DESCRIPTION

ASSY,WIND SHIELD WIPER

TRIM, SPLASH PROTECTION

MAT, FIREWALL - INNER

ANGLE, SPLASH PROTECTION
BRACKET, HOOD LATCH

RIVET, PIN - REMOVABLE

NUT,KEPS - 1/4 - 20 UNC ZINC PLATED
BOLT, HEXHD

SCREW, HEX - WHSD 1/4 X .75 ZN
SCREW, HEX - WHSD 10 - 16 X 1/2 # 2 POINT STL BLK ZINC
BUSHING

ASSY, OUTER FIREWALL MAT

GEM Parts Catalog

|—‘|—!-|>|—‘|—!|—‘|—‘|—!|—!|—‘|—!|—!|%



0110-00108 ASSY, WINDSHIELD WIPER

ITEM PART NO. DESCRIPTION
1 0518-00085 BUSHING, RUBBER
2 0519-00230 BUSHING, ID.64 X OD.84 X .50 NYLON 6/6
*3 0610-00058 KIT, WIPER MOTOR
4 0110-00696 ASSY, WIPER ARM

* ITEM(S) # 3 SOLD AS COMPLETE UNIT ASSEMBLED, NONE OF ITEM(S) # 3 ARE SOLD SEPARATELY.

GEM Parts Catalog

e

Page 95



— 0610-00058
THESE ITEMS ARE
SHIPPED UNASSEMBLED
0610-00058 KIT, WIPER MOTOR
ITEM PART NO. DESCRIPTION QTY.
*1 0310-00423 BRACKET, WIPER MOTOR 1
*2 0518-00085 BUSHING, RUBBER 1
*3 0521-00087 NUT, HEX - PANEL 5/8 - 24 X 3/4 X .093 1
*4 0524-00086 WASHER, FLAT - 5/8 1
*5 0610-00057 MOTOR, WIPER 1

*=NOT SOLD SEPARATELY

0110-00695 ASSY, WIPER ARM

ITEM PART NO. DESCRIPTION
1 0310-00980 ARM, WIPER
2 0610-00270 BLADE, WIPER

Page 96

GEM Parts Catalog



0106-00138 SWITCH, ROTARY - MASTER DISCONNECT

ITEM

PART NO. DESCRIPTION

1 0306-00494 BRACKET, MASTER DISCONNECT

2 0523-00032 SCREW, HEX - WASHER HEAD SELF DRILL 1/4 X .75 ZINC
3 0606-00089 SWITCH, ROTARY - MASTER DISCONNECT

3A HARDWARE FOR SWITCH, ROTARY - MASTER DISCONNECT

4 0350-00544 DECAL, ON/OFF

GEM Parts Catalog

-

Page 97



ASSY,DECALS - LICENSE PLATE GROUND WIRE ASSY - SEAT BASE

ITEM

PART NO.

1

O wWN

Page 98

0105-00089
0350-00544
0523-00032
0606-00176
0650-00209
1106-00009

DESCRIPTION

ASSY, SEAT BOTTOM - 2 PASS

DECAL, ON-OFF

SCREW, HEX - WHSD 1/4 X .75 ZN
CONNECTOR, T-WIRE

DECAL, WARNING - HIGH VOLTAGE - PSA
ASSY, GROUND WIRE - LICENSE

GEM Parts Catalog

|—‘|—!|—‘|—‘|—!|—!|%



DOCUMENTATION AND VIDEOS

VIDEO, - SAFETY, OPERATION, MAINTENANCE (Getting to Know Your GEM)

VIDEO, HARD DOOR INSTALLATION - 2 PASS

ITEM PART NO. DESCRIPTION
1 1010-00021 MANUAL, SERVICE
2 1010-00036 CATALOG, PARTS
3 1010-00037
4 1010-00085
5 1010-00020 MANUAL, OWNERS

GEM Parts Catalog

g

Page 99



L; agfj Global Electric Motorcars, LLC

GEMTM A DaimlerChrysler Company

Parts Catalog

SECTION 8 - OWNERS KITS

Page 100 GEM Parts Catalog



0910-00012 KIT, OWNERS - 2002 ALL MODEL GEM VEHICLES

ITEM

PART NO.

DESCRIPTION

1

~NOoO O wWN

©

0910-00013
1010-00020
1010-00037
1010-00038
1010-00042
1010-00044
1010-00045

ZIPPER BAG, 6" X 8" -4 MIL LOW DENSITY

MANUAL, OWNERS

VIDEO, - SAFETY, OPERATION, MAINTENANCE - GETTING TO KNOW YOUR GEM
BOOKLET, LEMON LAW - OWNERS RIGHTS UNDER STATE

WARRANTY, GEM 2002

GUIDE, QUICK REFERENCE - OPERATION, STORAGE AND MAINTENANCE TIPS
FORM, LIMITED WARRANTY REGISTRATION W/ RETURN ENVELOPE ENCLOSED IN

MANILLA ENVELOPE

1010-00046

PROGRAM, GEM DIRECT MOBILE SERVICE OPTION

GEM Parts Catalog

= |—‘|—!|—‘|—‘|—!|—!|%

Page 101



0109-00883 - OWNERS PACKET, 2003 ALL MODELS GEM VEHICLES

ITEM PART NO.

1 0910-00013
2 1010-00020
3 1010-00037
4 1010-00038
5 1010-00044
6 1010-00045
7 1010-00046
8 1010-00080
9 1010-00081
10 1010-00082
11 1010-00083
12 1010-00084

Page 102

DESCRIPTION

ZIPPER BAG, 6" X 8" -4 MIL LOW DENSITY

MANUAL, OWNERS

VIDEO, - SAFETY, OPERATION, MAINTENANCE - GETTING TO KNOW YOUR GEM
BOOKLET, LEMON LAW - OWNERS RIGHTS UNDER STATE

GUIDE, QUICK REFERENCE - OPERATION, STORAGE AND MAINTENANCE TIPS
FORM, LIMITED WARRANTY REGISTRATION W/ RETURN ENVELOPE ENCLOSED IN MANILLA ENVEL
PROGRAM, GEM DIRECT MOBILE SERVICE OPTION

WARRANTY, GEM 2003

WARRANTY, TROJAN BATTERY

WARRANTY, GOOD YEAR - LIMITED TIRE

WARRANTY, NANKANG - LIMITED TIRE

WARRANTY, GEM GEL BATTERY

GEM Parts Catalog

|—‘|—!|—‘|—‘|—!|—‘|—‘|—!|—!|—‘|—!|—!|%



L; agfj Global Electric Motorcars, LLC

GEMTM A DaimlerChrysler Company

Parts Catalog

SECTION 9 - DECALS

GEM Parts Catalog Page 103



WARNING WARNING! b

oRead the Owners Manual befors operating this wvehicle
oThis is @ (4) passenger vehicle HIGH VOLTAGE
oOperate the vehicle by authorized person arly and from driver's side only
oDe not start the vehicle until all pe are seafed — -

oStop the vehicls before reversing pdliffg:mn (be aware of small chidren and objects) .Ygu could be SG.'THOUSW or fatally
oMlways use the turf setting when on the golf course & injured by electric Sh@_dk if you
oAvoid sharp fumms on steep incines and at high speeds [may cause tip over) ” attempt to open, repalr, test,
oThis Is an open vehicle, kesp arms and legs Inside vehicle at all tmes inspsct or adjust. Only

o&hall ot be operated at a speed of more than twemty five mies per hour {25 mphl quahﬂed technicians should

oShall not be driven an a hsgshway that has o posted speed lmit of more than open and service. Consult

thirty five mies pet hour {35 mph) .

obrive with safety and wear seat belts {failurs to do so may cause severs injury or death) service manual.

ORaduce spend on wet and sippary surfaces mnd in tums 4785058

oDe not leave chidren unattended in vehicle

oDo not cperate this vshicls whils under the Influence of alcohol , drugs or medication
o8et handbreke before leaving vehicle

oRemave key when leaving vehicle unattended

oChaek your loeal law and reguletions (elty snd state}

S G WARNING!

HIGH VOLTAGE

W A \i NH N [ Q You could be seriously or fataly O
® injured by electric shock i yeu
A% attempt to open, repar, test,
oRond the Ownors Manudl befaro oporating this vehicle inspect or adjust. Orly

oThie i & [2) passenger vehicle qualified technicians should
oDperate the vehicle by authorized person only and from driver's side only opan &nd service. Consult
Do not starl the vehicle untd all pecple are seated service manual

oStop The vehicle before reversing direction (be aware of small chidren and objects)
CAlways use the turf setting when om the golf course

oAveid sherp tums on steep inclines and at high speeds {may cause tip over)

oThis is an open vehicle, keep arms end legs inside vehicle at all times

oShal net be operated st R speed of more than twenty five mies per hour (25 mph)

oShall not be driven on = highway that has a posted spsed lmlt of more than

thirty five miles per hour (35 mphl

oDrive with safety and wear seat beits [falure to do so may cause severe injury or death)
oReduce speed on wet and slippery surfaces and in tumns

oDo not leave children unattendsd in vehicla

©oDo not operate this vehicle whie under the influence of alcohol , drugs or medication

oSet handbrake before leaving vehicle

oRemove key when leaving vehicle unattended

oCheck your local law and regulations [city and state) 0350-00549

osI0-00B8

@\\O Load capacity 7100 pounds.
o No Riders! This s not a seal.

0850-00767

A WARNING | WARNING |

FOLLOW DIRECTIONS CAREFULLY TO AVRID INJURY

4} Pasitian the ramps such that the three taos sontac: the ‘railer Yoor, and
the opposie end contects e ground. Thellp on Fe edgs 3°tnk ramps
sn0ls be towards nc outsido.

2)Rotate tne U-shaped spacer pipes lacated on the side o* the ramy, and

connes: them to fhe packets arithe oapasite ramp.

#)Ramove fhe lower pin I e conlor supportlegs. Lowsr e pads u
iney loucn ne gouic and hen feie (he pas'up b Ine nearest ol
Re-irserl the p 1 and safely clip. THE ENDS OF THE RANPS WU
WAINTAIN CONTAGT WITH THE TRAILER ANJ T4E GROUND,

4} Secure the ram 75 10 tte tra ler using one e sirap per rarp. Hook one
‘end o the strap io - e angle located near tng cenier an the botlom side ol
the ramp. Faster tFe athar end 1o the rear of the traile and tgaten just
unti snig. Tne strag should not force <he ramp off of the irailer floor.

5} Procees o use witt GEM VEHICLES ONLY

| A WARNING | A WARNING |
SRR WRONG [ | WRONG

Too 1N

2t the three tabs contact the trailer for, and
ground. The lip an “he edge of the ramps

o sucl
Ine appos e end canta
shou'd be lowards the

2} Rotate the U-shaped spazer pipes ocaed en the side of the ramp, and
connect:tem to the poske:s on the apposite ramp.

31 Remove the laws i i1 g center supsortegs. Lower s pe
they toach the grounc, anc hen 1a se he pads up 1o the nearest h

Reinertine pinand sately o, THE £1DS OF THE RANPS HUST

WAINTAIN CONTACT W IT+4 THE TRAILER AND THE GRO.JND

4) Sgeure he ramps lo he Waier using one fs strap per mmp, Hook ot
end of “he stra 1o ne angle located near the center on the bottom s de of
the amp. Fasten the other end to the rear of the irailer and tighten jast
until snug. The strap sFsuld notforce the ramp off af tre traller f oot

@@

n:(
@
®

51 Proceed lo use wilh GEM VEHICLES ONLY.

DECALS, SAFETY
ITEM PART NO. DESCRIPTION
1 0350-00548 DECAL, WARNING - 4 PASSENGER (4 PASSENGER ONLY)
0350-00549 DECAL, WARNING - 2 PASSENGER
0650-00209 DECAL, WARNING - HIGH VOLTAGE - PSA
0610-00188 DECAL, WARNING - HIGH VOLTAGE
0350-00542 DECAL, REFLECTORS RED
0350-00767 DECAL, LOAD LIMIT - SWIVEL PACK
0350-00863 DECAL, DEALER RAMP, LH
0350-00864 DECAL, DEALER RAMP, RH

I—‘I—‘I—‘I—‘I—‘I—‘I—‘I—‘E

o~NOoO A~ WN

Page 104 GEM Parts Catalog



[ A WARNING
cMaximum payload capacity of this vehicle
is 700 Ib.
cDistribute weight equally over axle.
°Do not exceed GVW of 2300 Ib.
°Abuse or noncompliance will void warranty.
\S s
A& WARNING "
cMaximum payload capacity of this vehicle
is 330 Ib.
cDistribute weight equally over axle.
Do not exceed GVW of 1850 Ib.
°Abuse or noncompliance will void warranty.
K 03500162 J
| A WARNING |
To avoid damage to the bed
- do not strap or
tie anything to the rails.
DECALS, SAFETY
ITEM PART NO. DESCRIPTION
1 0350-01161 DECAL, WARNING - PAYLOAD LG UTILITY
1 0350-01162 DECAL, WARNING - PAYLOAD SM UTILITY
1 0350-01198 DECAL, BED RAIL

GE

M Parts Catalog

=

Page 105



0380~-00538

brekes

ight®

IMPORTANT! Please read the following information
Thie sticker Is te be removed enly by the custemer.

O Reed and understand the ewner's [ befere op
Never haul vehicle on an epen trailer, while facing backwards.

O If hauling car on an open ftrafler, pull at speeds of 55 mph or less.
Always pull the car facing ferward.

O Store vehicle with the battery disconnect switch turned off.
O Battery disconnect switch must be tumed an to charge vehicle.
O Check battery water level at least onece a menth.

O The cargo pack attachment system utilizes a dual stage latch.
For a secure attachment, ensure that the pack has lateched Inte
both stages. (listen for two “clicks™)

&5,

CEM

1-888-871-4367 Elegirie Meferears, UWC  www.gemecar. com
0850-00545

PATENT PENDING 0350-00550 WWW.GEMCARCOM

G

le

IO

This vehicle
¢ Has a maximum speed of 25 miles

DISCLOSURE TO LOW
SPEED VEHICLE BUYER

~\

.

per hour.

+ May be hazard on the roadways

if it impedes traffic.

* May subject the driver to citations

for impeding traffic.

|

(a) |

@@m T

Global Eleciric Melorears, ULC

888®87ﬂw@@@?

DECALS, INFORMATIONAL

ITEM PART NO. DESCRIPTION
1 0350-00535 DECAL, I/P 72V
2 0350-00545 DECAL, WINDOW
3 0350-00733 DECAL, LOW SPEED DISCLOSURE
4 0350-00553 DECAL,ARROW
5 0350-00544 DECAL, ON-OFF
6 0350-00550 DECAL, GLOBAL 888 NBR

Page 106

GEM Parts Catalog

offt

on

I—‘I—‘I—‘I—‘I—‘I—‘E '



DECALS, COSMETIC

ITEM

PART NO.

O

000000 006 g

DESCRIPTION

1

o abwnN

=B O oo~
= o

0350-00540
0350-00539
0350-00748
0350-00536
0350-00538

0350-00546

0350-00865
0350-00866
0350-00554
0350-00749
0350-01052

DECAL, 1.875" GEM - REAR

DECAL, 3 1/2" GEM - FRONT (OBSOLETE, USE 0350-01052)
DECAL, 3 1/2" GEM - FRONT (OBSOLETE, USE 0350-01052)
DECAL, E825

DECAL, HOOD GRILLE - RH (ABS PLASTIC HOOD SMALLER IN
SIZE THAN P/N 0350-00865)

DECAL, HOOD GRILLE - LH (ABS PLASTIC HOOD SMALLER IN
SIZE THAN P/N 0350-00866)

DECAL, HOOD GRILLE - RH (FIBER GLASS HOOD)

DECAL, HOOD GRILLE - LH (FIBER GLASS HOOD)

DECAL, STEERING WHEEL

DECAL, HUBCAP 10"

DECAL, 4" DIA. GEM - FRONT HOOD

GEM Parts Catalog

OOOOO

OOOOOOOQO

O O

OOQ%O
C O 0o o

O

OO0OO000000 OO0 0o

@)

COO0OO0OO0OO0OO0OO0OOOOO0O0OO0 oo

OO0OO000O00O0O0O0O0O0OO0OO0OO0oO0

@)

O O
o 0,°

o O
o ©O

0O0000000O0O0O0

RPRRRRRE R |—!|—‘|—‘|—!|%

Page 107



NOTICE

[T0 OPEN WD
[Push tab to open
indow.

r
pusH Tag _ ||for pro

TO RELEASE

HARD DOOR DECALS
ITEM PART NO. DESCRIPTION
1 0350-00954 DECAL, STRIPE - HARD DOOR - 2PASS LH
2 0350-00955 DECAL, STRIPE - HARD DOOR - 2 PASS RH
3 0350-00956 DECAL, STRIPE-HARD DR-4 PASS-FRONT-LH
4 0350-00957 DECAL, STRIPE-HARD DR-4 PASS-FRONT-RH
5 0350-00958 DECAL, STRIPE-HARD DR-4 PASS-REAR-LH
6 0350-00959 DECAL, STRIPE-HARD DR-4 PASS-REAR-RH
7 0350-00940 DECAL, NOTE-WINDOW OPENING INSTRUCTION (Qty. 4 NEEDED FOR 4 -PASS, & 2 NEEDED FOR 2-PASS)

Page 108 GEM Parts Catalog



L; agfj Global Electric Motorcars, LLC

GEMTM A DaimlerChrysler Company

Parts Catalog

SECTION 10 - ACCESSORIES

GEM Parts Catalog Page 109



0107-00104

0107-00104 ASSY, SCUFF GUARDS - 2 PASS

ITEM PART NO. DESCRIPTION QTY.
1 0307-00412 GUARD, SCUFF - RH BLACK PLASTIC 2 PASS 1
2 0307-00413 GUARD, SCUFF - LH BLACK PLASTIC 2 PASS

NOTE: EXISTING HARDWARE IS USED TO INSTALL SCUFF GUARDS

Page 110 GEM Parts Catalog



0107-00475

0107-00475 ASSY, SCUFF GUARDS - 4 PASS
ITEM PART NO. DESCRIPTION QTY.
1 0307-00719 GUARD, SCUFF - RH BLACK PLASTIC 4 PASS W/ PL TUB 1
1

2 0307-00720 GUARD, SCUFF - LH BLACK PLASTIC 4 PASS W/ PL TUB
NOTE: 1. FOR PLASTIC TUBS ONLY.

2. ALTHOUGH THIS SCUFF GUARD PACKAGE WILL WORK ON ALL 4 PASSENGER VEHICLES WITH PLATIC TUBS, THESE SCUFF GUARDS HAVE

BEEN SPECIFICALLY DESIGNED TO BE USED WITH THE HARD DOOR ACCESSORY

SCUFF GUARDS FOR FIBERGLASS TUBS ONLY
ITEM PART NO. DESCRIPTION QTY.
1 0307-00434 GUARD, SCUFF-RH-BLK PLC-4PASS-FIBERGLASS 1
2 0307-00435 GUARD, SCUFF-LH-BLK PLC-4PASS-FIBERGLASS
1

NOTE: 1. FOR PLASTIC TUBS ONLY.
GEM Parts Catalog Page 111



0105-00577 ASSY., HOOD LATCH

ITEM

PART NO.

1

©CoOo~NOOUDWN

0311-00811

0521-00145
0521-00071
0522-00097
0523-00110
0524-00109
0528-00231
0605-00245
1010-00029

Page 112

DESCRIPTION

BRACKET, HOOD LATCH

NUT, HEX - #8 - 32 ZINC PLATED

NUT, KEPS - 1/4 - 20 UNC

BOLT, HEX HD - 1/4-20 UNC GRADE 5 ZINC PLATED

SCREW, MACH - #8 - 32 X 1/2 ZINC PLATED

WASHER, LOCK -#8 ZINC PLATED

BUSHING

KIT, LATCH HOOD

INSTRUCTION, HOOD LATCH KIT INSTALLATION (THIS DOCUMENT - NOT SHOWN)

GEM Parts Catalog

I—‘I—‘I—‘-b-bl—‘l—‘-bl—‘|%



0106-00676 ASSY, CHARGING CORDSET KIT
DESCRIPTION

ITEM

PART NO.

1
2

0105-00321 ASSY, BUMPER

ITEM

0310-00867
0606-00266

PART NO.

BAG, CHARGING CORDSET
CORDSET, CHARGING, 25'-14/3 W/GFCI PLUG

DESCRIPTION

1

~NOoO O WN

0105-00431
0205-00084
0205-00085
0521-00050
0522-00184
0522-00207
0524-00062

ASSY, BUMPER W/CHROME

WLD, BUMPER MOUNT - RH

WLD, BUMPER MOUNT - LH

NUT, HEX - NYLOCK 1/4-20 UNC GR5 ZINC PLATED

BOLT, CARRIAGE - 1/4 - 20 UNC X 1.00 LG GR 5 CHROMED
BOLT, HEX HD 1/4-20 X 2.00 UNC GR 5 ZINC PLATED

WASHER, FLAT -1/4 .282 ID X .715 OD X .063 THK ZINC PLATED

GEM Parts Catalog

Page 113



0105-00119 ASSY, SIDEKIT - SM UTILITY

ITEM

PART NO.

1

©CoOoO~NOOUhWN

0205-00039
0205-00040
0205-00069
0205-00070
0521-00010
0522-00063
0524-00009
0524-00178
0610-00024

Page 114

DESCRIPTION

WLD, REAR - SIDEKIT

WLD, STAKE POCKET

WLD, SIDE - LH SIDE KIT

WLD, SIDE - RH SIDE KIT SM UTILITY

NUT, HEX - NYLOCK 3/8-16 UNC GR5 ZN

BOLT, HEX - HHCS 3/8-16 UNC x 1.0 LG GR 5 ZINC PLATED
WASHER, FLAT - 3/8 SAE .406 ID X .8125 OD X .080 THK ZN
WASHER, LOCK 3/8 INTERNAL TOOTH ZINC PLATED

CAP, TUBE - PLASTIC 1 X 2 BLACK

GEM Parts Catalog




0105-00062 ASSY, SIDE KIT

ITEM

PART NO.

DESCRIPTION

1

©CoOoO~NOOUWN

0205-00039
0205-00040
0205-00123
0205-00124
0521-00010
0522-00063
0524-00009
0524-00178
0610-00024

WLD, REAR - SIDEKIT

WLD, STAKE POCKET

WLD, SIDE - RH SIDEKIT

WLD, SIDE - LH SIDE KIT

NUT, HEX - NYLOCK - 3/8-16 UNC GR5 ZINC PLATED

BOLT, HEX - HHCS 3/8-16 UNC x 1.0 LG GR 5 ZINC PLATED

WASHER, FLAT - 3/8 SAE .406 ID X .8125 OD X .080 THK ZINC PLATED
WASHER, LOCK - INTERNAL STAR ZINC PLATED ZINC PLATED

CAP, TUBE - PLASTIC 1 X 2 BLACK

GEM Parts Catalog

Page 115



0107-00813 ASSY, SOFT WEATHER ENCLOSURES -2 PASS

ITEM PART NO. DESCRIPTION QTY.
1 0107-00814 ASSY, SOFT ENCLOSURES - 2 PASS - RH 1
2 0107-00815 ASSY, SOFT ENCLOSURES -2 PASS - LH 1
3 0310-01101 EXTRUSION, AWNING - WHITE - 80" 2
4 0523-00057 SCREW, C'SNK PHIL FLAT - #6 X 3/4 STAINLESS 28
5 0523-00298 RECEIVER, PLASTIC - BLACK 14
6 0107-00543 ASSY, REAR WINDOW - TWEED 1
7 0307-01118 BAG, STORAGE - 2 PASSENGER CHAP DOORS (NOT SHOWN) 1
8 0521-00161 NUT, SPEED #10 PHOS & OIL 14
9 0523-00190 SCREW, TEK - PHIL PAN #8 - 18 X 1 #2 PT 14
10 0523-00177 SCREW, HI LOW - PHIL PAN #10 X 1 BLACK Z 2
11 1053-00077 INSTRUCTIONS, 2 PASS SOFT WEATHER ENCLOSURE ACCESSORY INSTALLATION (NOT SHOWN) 1

Page 116 GEM Parts Catalog



AR A R

0107-00322 ASSY, SOFT WEATHER ENCLOSURES - 4P - TWEED

ITEM

PART NO.

DESCRIPTION

PRRPRPPRPOONOOURAWNER
AwNnmPFPO

=
(4]

0107-00541
0107-00542
0107-00543
0523-00298
0310-00637
0523-00057
0521-00161
0523-00190
0523-00177
0307-01159
0307-01169
0523-00337
0523-00339
0521-00340
0524-00341

ASSY, SOFT ENCLOSURE - RH 4 PASS TWEED
ASSY, SOFT ENCLOSURE - LH 4 PASS TWEED
ASSY, REAR WINDOW - TWEED

RECEIVER, PLASTIC - BLACK

EXTRUSION, SPECIAL - AWNING (120.00” RAW LENGTH)
SCREW, C'SNK PHIL FLAT - # 6 X 3/4 STAINL
NUT, SPEED #10 PHOS & OIL

SCREW, TEK-PHILPAN#8-18 X 1 #2 PT
SCREW, HI LOW - PHIL PAN #10 X 1 BLACK Z
SOCKET, CHAP SUPPORT - WHITE

SUPPORT, CHAP - 4 PASS 53.25"

SCREW, 10-32 x 3/4 PH FL HD - SS

SCREW, 10-32 x 1.25" PH FLHD -SS

NUT, 10-32 NYLOCK - SS

WASHER, # 10 FLAT - SS

GEM Parts Catalog

IO N N NN

Page 117



1205-00020 KIT, CHAP SUPPORT RETROFIT - SERVICE

ITEM PART NO.

0307-01169
0307-01159
0523-00339
0523-00337
0524-00341
0521-00340
1010-00146

~NOoO O WN PR

Page 118

DESCRIPTION

SUPPORT, CHAP - 4 PASS 53.25"

SOCKET, CHAP SUPPORT - ALUMINUM

SCREW, 10-32 x 1.25" PH FLHD -SS

SCREW, 10-32 x 3/4 PH FL HD - SS

WASHER, #10 FLAT - SS

NUT, 10-32 NYLOCK - SS

INSTRUCTIONS, CHAP SUPPORT RETROFIT - SERVICE (NOT SHOWN)

GEM Parts Catalog

HhhhthE



O (4)— NOT SHOWN

0105-00958 ASSY, REAR WINDOW - 2P HARD DOOR-SERVICE

ITEM

PART NO.

DESCRIPTION

~NOoO O~ WN PR

0105-00651
0317-01081
0524-00324
1010-00091
0523-00308
0317-00935
0317-00936

ASSY, REAR WINDOW- 2 PASS

STRIP, VINYL - FOAM - 13.5"

WASHER, FLAT - NEOPRENE - 0.5"OD - 0.18
INSTRUCTIONS, ACRYLIC REAR WINDOW INSTALLATION
SCREW, REAR WINDOW MOUNTING

MOLDING, REAR WINDOW, TOP - 38"

MOLDING, REAR WINDOW, SIDE - 15"

GEM Parts Catalog

NHAHANHE

Page 119



(4)— NOT SHOWN

0105-00959 ASSY, REAR WINDOW - 4 PASS HARD DOOR - SERVICE

ITEM PART NO.

0105-00628
0317-01081
0524-00324
1010-00091
0523-00308
0317-00935
0317-00936

~NOoO O WN PR

Page 120

DESCRIPTION

ASSY, REAR WINDOW- 4 PASS

STRIP, VINYL - FOAM - 13.5"

WASHER, FLAT - NEOPRENE - 0.5"OD - 0.18
INSTRUCTIONS, ACRYLIC REAR WINDOW INSTALLATION
SCREW, REAR WINDOW MOUNTING

MOLDING, REAR WINDOW, TOP - 38"

MOLDING, REAR WINDOW, SIDE - 15"

GEM Parts Catalog

NHAHANHE



0107-00527 CENTER - STEERING WHEEL WITH CLIP

ITEM PART NO. DESCRIPTION QTY.
1 0107-00527 CENTER - STEERING WHEEL WITH CLIP 1
2 * PENCIL 1
3 * SCORE CARD 1

*STARRED ITEMS ARE SHOWN FOR REFERENCE ONLY. STARRRED ITEMS ARE NOT AVAILABLE SEPARATELY

GEM Parts Catalog Page 121



0116-00691 ASSY, WHEEL - CHROME -10" - COMPLETE-12MM

ITEM PART NO. DESCRIPTION
1 0116-00692 ASSY, WHEEL - 10" - CHROME
2 0521-00284 NUT, LUG - CHROME - 12 MM
3 0116-00805 ASSY, CHROME CENTER CAP WITH DECAL

Page 122 GEM Parts Catalog

|—‘4>|—‘|§



//[(([(k/\

\\NNNN\ \‘)“'((((((/((/ﬁ/ 7
g

0107-00587 ASSY, HEATER /DEFROSTER UNIT
ITEM PART NO. DESCRIPTION QTY.

1 0107-00579 ASSY, HEATER/DEFROSTER UNIT 1
2 0310-00848 HOSE, 2" HEATER DUCT, 16" LENGTH 3
3 0310-00848 HOSE, 2" HEATER DUCT, 40" LENGTH 1
4 0317-01063 EDGE TRIM, 2" LONG DUCT HOSE PROTECTION 1
5 0350-01037 DECAL, HEATER DEFROSTER TOGGLE SWITCH 1
6 0510-00137 TIE, CABLE W/#10 MOUNT HOLE 9" BLACK 10
7 0521-00272 NUT, HEX - NYLOCK M5 X 0.8 ZN 1
8 0522-00270 BOLT, HEX - M8 X 0.8 X 25 LG HHCS - GR 8.8 ZN 1
9 0523-00032 SCREW, HEX - WHSD 1/4 X .75 ZN 4
10 0524-00271 WASHER, FLAT - M5 1
11 0606-00176 CONNECTOR, T-WIRE 2
12 0606-00259 CONTACTOR, HEATER-12VDC COIL 1
13 0606-00293 FUSE,ATC-10 1
14 0606-00403 TERMINAL, SPADE - FEMALE INSULATED 1/4", 22-18 GA 1
15 0607-00251 TEE, PLASTIC - 2" BARBED 1
16 0607-00284 VENT, ROUND - 2" BARBED 3
17 0610-00360 CAP, SCREW THREAD, BLACK VINYL - .25 X 1 1
18 1010-00024 INSTRUCTION, HEATER / DEFROSTER INSTALL 1
19 0106-00670 ASSY, WIRE HARNESS - HEATER FUSE 1
20 0106-00671 ASSY, WIRE HARNESS - HEATER / DEFROSTER 1
21 0106-00595 ASSY,HEATER CONTROL SWITCH 1

GEM Parts Catalog Page 123



AUDIO ACCESSORY

ITEM

PART NO.

1

abwnN

0106-00585
0521-00240
0523-00241
1010-00030
0304-00458

Page 124

DESCRIPTION

ASSY, WIRE HARNESS - AUDIO PANEL
NUT, BINDING POST # 8-32 GRAY

SCREW, BINDING POST #8-32 X .375 WHITE
INSTRUCTION, STEREO INSTALLATION
CONSOLE, RADIO ROOF MOUNTED

GEM Parts Catalog

I—‘I—‘GJGJI—‘E



0153-01010 ASSY, LIGHTBAR-AMBER

ITEM PART NO.

DESCRIPTION

0606-00191
0606-00136
0306-01262
0306-01263
0306-01264
0606-00096
0606-00403
0606-00095
0523-00176
0 1010-00141

P OoOoO~NOOO~WNERE

ASSY, LIGHTBAR - SECURITY - AMBER

SWITCH, TOGGLE, SPST, HEAD LAMP

WIRE, LIGHTBAR GROUND - 7'

WIRE, LIGHTBAR SUPPLY - 7'

WIRE, LIGHTBAR SWITCH SUPPLY - 16"

CONNECTOR, BUTT - INSULATED 22-18

TERMINAL, SPADE - FEMALE INSULATED 1/4"

TERMINAL, RING - INSULATED 22-18 1/4"

SCREW, DRILL - HEX WASHER HEAD #6 X 3/4

INSTRUCTIONS, AMBER LIGHT BAR - INSTALLATION (Not Shown)

GEM Parts Catalog

|—\|—\|—\00N|—\|—\|—\|—\|—\|%

Page 125



L; agfj Global Electric Motorcars, LLC

GEMTM A DaimlerChrysler Company

Parts Catalog

SECTION 11 - OPTIONS

Page 126 GEM Parts Catalog



WHEEL OPTION - 10 INCH

ITEM PART NO. DESCRIPTION QTY.
1 0116-00298 ASSY, WHEEL - 10 INCH (TIRE SPECS: MANUFACTURE: GOODYEAR MODEL: DOUBLE EAGLE 1
SIZE & PROFILE: 205/50 - 10 LOAD INDEX: (665 Ibs. @ 30 PSI) TIRE PLY: 4 PLY
2 0521-00214 NUT, LUG M12 -1.5 (FOR V.1.N. 018998 AND UP) 4
2 0521-00060 NUT, LUG M10 -1.5 (FOR V.I.N. 018997 AND LOWER) 4
3 0116-00806 ASSY, HUBCAP WITH DECAL - 10" 1
4 0616-00157 COVER, WHEEL 10" 1
5 0350-00749 DECAL, HUBCAP 10" 1
WHEEL OPTION - 10" - CARLISLE (12" Turf Wheel)
ITEM PART NO. DESCRIPTION QTY.
1 0116-00755 ASSY, WHEEL - 10" - CARLISLE (12" Turf Wheel) TIRE SPECS: MANUFACTURE: CARLISLE 1
MODEL: USA TRAIL SIZE & PROFILE: 20.5 X 8.0-10 N77 LOAD INDEX: (905 Ibs.@ 35 PSI) TIRE PLY: 2 PLY
2 0521-00214 NUT, LUG M12 -1.5 (FOR V.1.N. 018998 AND UP) 4
2 0521-00060 NUT, LUG M10 -1.5 (FOR V.1.N. 018997 AND LOWER) 4
3 0116-00806 ASSY, HUBCAP WITH DECAL - 10" 1
4 0616-00157 COVER, WHEEL 10" 1
5 0350-00749 DECAL, HUBCAP 10" 1
GEM Parts Catalog Page 127



[\
\ -
ASSY, WHEEL OPTION -12 INCH
ITEM PART NO. DESCRIPTION QTY.
1 0116-00294 ASSY, WHEEL - 12" (TIRE SPECS: MANUFACTURE: NANKANG MODEL: NY361 1

SIZE & PROFILE: 165/70R12 LOAD INDEX: (908 Ibs. @ 32 PSI) TIRE PLY: SIDEWALL -1 PLY PLYESTER,
TREAD - 1PLY POLYESTER, 2 PLIES STEEL

2 0521-00214 NUT, LUG M12 -1.5 (FOR V.I.N. 018998 AND UP) 4
2 0521-00060 NUT, LUG M10 -1.5 (FOR V.I.N. 018997 AND LOWER) 4
3 0616-00183 COVER, WHEEL - 12 INCH (NEW STYLE WHEEL COVER) 1

NOTE: THE 12 INCH WHEEL OPTION IS STANDARD FOR THE FOUR PASSENGER, LONGBACK, AND SHORTBACK, BUT OPTIONAL FOR THE
TWO PASSENGER GEM VEHICLE

Page 128 GEM Parts Catalog



OPTION, WHEELS, CHROME & SILVER (NEW FOR 2003)

ITEM PART NO. DESCRIPTION
1 0105-00834 ASSY, WHEEL 10" - CHROME (New For 2003)
2 0105-00835 ASSY, WHEEL 10" - SILVER (New for 2003)

OPTION, WHEELS, CHROME & SILVER (NEW FOR 2003)

ITEM PART NO. DESCRIPTION
1 0105-00836 ASSY, WHEEL 12" - CHROME (New for 2003)
2 0105-00837 ASSY, WHEEL 12" - SILVER (New for 2003)

GEM Parts Catalog

Page 129



0109-00113 ASSY, SWIVELPACK - ABS

ITEM PART NO.

0109-00340
0109-00484
0209-00077
0309-00601
0309-00639
0309-00656
0350-00767
0510-00007
0520-00186
0 0521-00050
11 0521-00209
12 0522-00185
13 0523-00210
14 0609-00054
15 0609-00075
16 0609-00165
17 0609-00193

P Oooo~NOOA~WNER

Page 130

DESCRIPTION

ASSY, SWIVEL PACK TUB

ASSY, SWIVELPACK LID

WLD, SWIVEL PAK MOUNT

MNT, CYLINDER - PACK

SUPPORT, FOAM BLOCK

SUPPORT, HINGE

DECAL, LOAD LIMIT

PIN, COTTER

RIVET, POP - ALUM 3/16 GRP .375 - .50 LG FLANGE
NUT, HEX - NYLOCK - 1/4-20 UNC GR5 ZINC PLATED
NUT, EXTERNAL TOOTH LOCK 10-24 UNC ZINC
BOLT, SHOULDER - 5/16 X 1 LG 1/4 - 20 UNC SST
SCREW, MACHINE - CARRIAGE 10-24 UNC ZINC
BOOT, RUBBER - PAKLEG

PIN, CLEVIS 1/2" DIA x 2.5" LG - SWIVEL PACK
STRUT, GAS - PACK

LATCH, SLAM - BLACK - KEYED

GEM Parts Catalog

E

RPRRNBEANBNRRRERNONNNRRR
o



00059

09

I/// 4\% 7 &
N\ W\ N\ NP 7
.iﬂ“:/é//.,/m{tlr\\ Y,
7 )|

0109-00059 - ASSY, LINKSPAK

©
m_llln/_lln/_nbooll

DESCRIPTION
ASSY, UPPER FRAME LINKSPAK -

PART NO.

ITEM

RIVET, POP - 3/16 ALUM .25 GRIP X .375 FLANGE DIA. BLACK FINISH

NUT, HEX - NYLOCK 5/16-18 UNC GR5 ZN
BOLT, HEX - HHCS 5/16 - 18 UNC X 2.0 GR 5 ZINC PLATED

SCREW, HEX - WHSD 1/4 X .75 ZN - -
WASHER, FLAT - 5/16 SAE .344 ID X .688 OD X .065 THK ZN

ASSY, LOWER FRAME - LINKSPAK
PLATE, ANCHOR - STRAP

ASSY, FRAME MOUNT - LINKSPAK
WLD, BRACE LINKSPAK
WLD, BRACE TUBE - LINKSPAK

00075
00095
00099
00050
00064
01190
00158
00017
00051
00032
00003

0109
0109
0109
0209
0209
0309
0520
0521
0522
0523
0524

10
11

ANMITO OO0,

Page 131

GEM Parts Catalog



<
m_112111221138144472212

SCREW, PHIL PAN HEAD- #8 X 1 SLF THRD - BLACK ZNC 18-8 SELF THREADING -

T
)
z
L
S
< 54
o , @oo
) zz
< 5NN
o n I |
i o 55
[©) @
Z - vy
< oITT
T JMEE
e X388
" K. FXges
. , v VA. lCVAVA ¥
s ol f5 .y 1893238 £
WA\ ) < < X w = %]
ALK & xg3 GERxIsnse 2
=z LK £>2 aly9 wxx_ ;980 =2 O
M\ 27 WX Y x 3
VLS N > 0z "TAL S X% <
W —F= 23mE ¥X£z2 s39S¢ oo
(e n\&\/ v D zJ3 ¥FoodW.m
S\ 77 N\ /AN oO0s = =) (@) == N4
S A < 2B02IgooET 33¥%g.n¥2%.
Z 78N a ¥ rzogllJ < oo 5 Lo
A 5 ESSEogEso czwziitiog
RN LT ECT LS L 4 1
SQULasILgoSEdadTodcage 2
wHZ3.-580g5agoTarz ;300>
T T T L T L L TE
CSolsvalyTysy UL IIESHD
Foalpazxuntory  Yxxxxl2002=2
LiuldcS50<SoE<220000S<0D2<
rolZEd P O0ODdSFD IO ODONOIZDODIT
w
o
o
o)
VOONMIO - o N [(oe) o] N~ 00 O
0013444666710001110111
SNOOOOOOOOOOOOOOOOOOOOO
NI
<E222222223228399532222
&A263333333355555556666
_/POOOOOOOOOOOOOOOOOOOOO
o
S
o)
;
(238 OqANMITLOHONO®DO -
mE123456789111111111122
T
ok

GEM Parts Catalog

Page 132



0109-00099 ASSY, LOWER FRAME - LINKSPAK

ITEM

PART NO.

DESCRIPTION

1

o wWN

0209-00049
0309-00404
0309-00642
0309-00643
0523-00064
0524-00189

WLD, FRAME - LOWER LINKSPAK

BASE, BAG - LYNXPAK

PAD, BAG HOLDER - LH

PAD, BAG HOLDER - RH

SCREW, PHIL PAN HEAD- #8 X 1 SLF THRD - BLACK ZNC 18-8 SELF THREADING -
WASHER, FLAT .187 ID X .625 OD X .062 THK STL ZN BLK

GEM Parts Catalog

-b-bn—w—w—w—!E

Page 133



0109-00095 ASSY, FRAME MOUNT - LINKSPAK

ITEM PART NO. DESCRIPTION
1 0209-00047 WLD, FRAME MOUNT - LINKSPAK
2 0609-00054 BOOT, RUBBER - PAKLEG

Page 134 GEM Parts Catalog



0107-00422 ASSY, LICENSE PLATE MOUNT - FRONT

ITEM PART NO. DESCRIPTION QTY.
1 0521-00014 NUT, KEPS - 12 - 24 UNC ZINC PLATED GR 5 ZINC PLATED 2
2 0523-00134 SCREW, MACHINE #12-24 x 1 HEX SLOT HEAD 2
3 0607-00180 BRACKET, LICENSE PLATE - FRONT 1
0105-00934 ASSY, LICENSE PLATE BRACKET LIGHT - COMPLETE
ITEM PART NO. DESCRIPTION QTY.
1 0521-00014 NUT, KEPS - 12 - 24 UNC ZINC PLATED GR 5 ZINC PLATED 4
2 0523-00032 SCREW, HEX - WHSD 1/4 X .75 ZN 1
3 0523-00134 SCREW, MACHINE #12-24 x 1 HEX SLOT HEAD 4
4 0606-00117 TERMINAL, SPADE - MALE INSULATED 1/4 22 - 18 GAWIRE 1
5 0606-00176 CONNECTOR, T-WIRE 1
6 0607-00164 KIT, LICENSE PLATE MOUNT/LIGHT 1
7 1106-00009 ASSY, GROUND WIRE - LICENSE 1
8 N/A FOR REPLACEMENT USE A# 67 LIGHT BULB AVAILABLE AT YOUR LOCAL AUTOMOTIVE PARTS STORE 1
9 0510-00137 TIE, CABLE W/#10 MOUNT HOLE 9 BLACK" 1
10 1010-00094 INSTRUCTIONS, LICENSE PLATE BRACKET LIGHT INSTALLATION - REAR 1

GEM Parts Catalog

Page 135



0107-00503 ASSY, OPTION - LICENSE PLATE LAMP - NEW YORK
ITEM PART NO. DESCRIPTION
1 0106-00488 ASSY, LICENSE PLATE LAMP

Page 136 GEM Parts Catalog



0106-00714 ASSY.,BEACON - YELLOW WARNING

ITEM

PART NO.

DESCRIPTION

PRPPOONOORAWNER
NP o

I
w

0607-00224
0417-00167
0417-00134
0523-00210
0521-00209
0523-00190
0519-00296
0606-00117
0606-00094
0606-00285
0606-00264
0606-00096
1010-00059

LIGHT, WARNING BEACON

WIRE, RED - 18ga

WIRE, 18ga BLACK

SCREW, MACHINE - #10 - 24 X 3/4" CARRIAGE ZINC
NUT, HEX - EXTERNAL TOOTH LOCK - 10 - 24 UNC
SCREW, TEK - PHIL PAN #8 - 18 X 1 #2 PT STL BLK ZNC
SPACER, .50 O.D. X .375

TERMINAL, SPADE - MALE INSULATED 1/4"

TERMINAL, RING 22-18 #6

TERMINAL, SPLICE TAP, SEALANT FILLED, 18-14 GA
STRAPR, TIE

CONNECTOR, BUTT - INSULATED 22-18

INSTRUCTION, BEACON LIGHT INSTALLATION (THIS DOCUMENT)

GEM Parts Catalog

TFT.

\,
PNONNRRRERPRRRT

Page 137



FABRIC SEAT OPTION 2 PASS, SHORT BACK, LONG BACK
ITEM PART NO. DESCRIPTION QTY.
1 0105-00194 ASSY, SEAT BACK - CLOTH 1
2 0105-00196 ASSY, SEAT BASE - 4 PASS (CLOTH) 1
FABRIC SEAT OPTION 4 PASS
ITEM PART NO. DESCRIPTION QTY.
1 0105-00194 ASSY, SEAT BACK - CLOTH 1
2 0105-00196 ASSY, SEAT BASE - 4 PASS (CLOTH) 1
2

3 0605-00186 SEAT, BUCKET - FABRIC W/ ADJUSTMENT KIT

GEM Parts Catalog

Page 138



L; agfj Global Electric Motorcars, LLC

GEMTM A DaimlerChrysler Company

Parts Catalog

SECTION 12 - SERVICE KITS

GEM Parts Catalog Page 139



L@ Giobal Bleciric Motorcors, LLC

[ T r—
INSTRUCTIONS

Product: GEM Slctic Malcrears
Modols: Al
Subject: =l Sh'l Reinoval, Servies and

Re-Installation "
Estimated Completion Time: 1 Hour [For one sicn ¢fva
| seavice aind ronstallofion o Ha T Shatt)

2

ASSY,BOOT KIT -HALFSHAFT - OUTER

ITEM PART NO. DESCRIPTION
1 0613-00196 ASSY, BOOT KIT - HALFSHAFT - OUTER

& 2 WARNING!
Glnbal Hlactfc Matorcers, LLC O —

GEM™  Avewmiercivysier company
INSTRUCTIONS

Product: GEM Slectric Motorcars
Models: A
Subject: Halt Shaft Removal, Service £nd

Re-Installztion
Estimated Completion Time: 1 =uur (For ore sica 07 ve-
hiza, nciding ramaval. serv.ca and ranstallafiar o Ha T Shart )
Parts:  ScePanem 7

SERVICE PROCEDURE;

REQUIRED TOOLS:
"

ASSY, BOOT KIT - HALFSHAFT - INNER

ITEM PART NO. DESCRIPTION
1 0613-00195 ASSY, BOOT KIT - HALFSHAFT - INNER

Page 140 GEM Parts Catalog



0112-00636 ASSY, STEERING GEAR SPACERKIT

o
GEM™  Aumwommrommmy

INSTRUCTIONS

TOOLS & SUPPLIES:

SPACER, RACK AND PINION - NYLON - 35.3MM O.D. X 21.51.D. X 10MM THICK

INSTRUCTION, STEERING GEAR SPACER INSTALLATION

ITEM PART NO. DESCRIPTION
1 0512-00250
2 0510-00249 TIE, CABLE BLACK 7.5"
3 1010-00031
4 0521-00116

NUT, NYLOCK - STEERING GEAR BALL JOINT MOUNT

GEM Parts Catalog

B

Page 141



0112-00635 ASSY, TIE ROD END

ITEM PART NO. DESCRIPTION QTY.
1* 0112-00637 ASSY, TIEROD END JOINT 1
2* 0521-00116 NUT,NYLOCK STEERING GEAR BALL JOINT 1
3* 0521-00248 NUT, HEX M14 X 1.5 ZINC PLATED YELLOW 1

*|ITEMS 1,2, & 3 ARE NOT SOLD SEPARATELY.

P/N 0112-00635 IS PURCHASED AND SOLD COMPLETE AS A PAIR OF TIE ROD ENDS.

@\ 1. Remove bench seal cushion (rear bench seat cugh-
;@ ion for 4 passenger vehicles) to access the Master
L -3 Global Blaciric Moltorcars, LLC Disconnect switch. Switch master disconnect off.
™ See Fig. #1.
GE M A DaimlerChrysler Company sty
INSTRUCTIONS
Product: GEM Electric Motorcars
Models: All
Subject: Instructions for installing Brake Pedal
Bracket Spacer
Effected V.I.N. Range: 017490 & Lower
Effected Mfg. Date Range:12/17/01 & Earlier
Estimated Completion Time: .50 Hour
Associated Documents: 1010-00056
Parts: See Page #5
REQUIRED TOOLS & SUPPLIES:
(1) Ratchet (1) 1/2" Open End Fig. # 1 Switch master disconnect off
(1) 3/8" Socket Wrench
(1) 1/2" Socket (1) Flashlight or Trouble
(1) 716" ggciet Lighias B IMPORTANT
(1) Med. Phillips Screw- (1) Hydraulic Jack
driver (2) Jack-Stands Before completing any service work: Decide if the vehicle
(1) Torque Wrench falls within the V.I.N. Range. Ifthe vehicle "“does not” fall
within the V..N. range (See INSPECTION:, Step “A"). If
the vehicle “does" fall within the V.I.N. range, inspect the

0111-00715- ASSY, SERVICE KIT - HYDRAULIC BRAKE SPACERS

ITEM PART NO. DESCRIPTION QTY.
1 0311-00944 SPACER, BRAKE PEDAL BRACKET 2
2 1010-00058 INSTRUCTION, BRAKE PEDAL BRACKET SPACER INSTALLATION 1

Page 142 GEM Parts Catalog



TO INSTRUMENT POD ,\"

TO MAIN WIRING
HARNESS ON VEHICLE

Q
0 - B TERMINALﬁ

ON TOP OF MOTOR
CONTROLLER

S v e 1 s < ’;‘ 7 //B r\
B ey @3&% @\

TEMPERATURE SENSOR
TO FRONT BATTERIES S

TO 400 AMP FUSE
THAT CONNECTS WITH
THE POST FROM ECM

T0O AC FEMALE PLUG

0106-00539 ASSY, CHARGER RETROFIT 110 VOLT

ITEM PART NO. DESCRIPTION QTY.
1 0106-00482 ASSEMBLY, HARNESS, ZIVAN CHARGER 1
2 0606-00190 CHARGER, 72 VOLT 10 AMP OUTPUT 110 VOLT INPUT - ZIVAN 1
3 0106-00506 ASSEMBLY, HARNESS, THERMAL SENSOR 1
4 0106-00520 ASSEMBLY, HARNESS 1
5 0306-00799 PLATE, MOUNT - ZIVAN 1
6 0521-00099 NUT, HEX 1/4-20 UNC GR 5 ZINC PLTD 3
7 0522-00049 BOLT, HEX - 1/4 - 28 UNF X 1.0 GR 2 3
8 0524-00142 WASHER, LOCK - 1/4 ZINC PLATED 3
9 0523-00122 SCREW, HEX - WASHER HEAD SELF DRILL 1/4 X 1.5 ZINC PLATED 4
10 1010-00032 INSTRUCTION, ZIVAN CHARGER RETROFIT 110 AND 220 1

GEM Parts Catalog Page 143



0606-00201 KIT, MAGNET - MOTOR

ITEM PART NO. DESCRIPTION
1 0606-00201 KIT, MAGNET - MOTOR
2 0313-00895 SEAL, SPEED SENSOR - FOR ELECTRIC 3.5 HP MOTOR
3 0313-00894 MAGNET, SPEED SENSOR - FOR ELECTRIC 3.5 HP MOTOR
4 0523-00264 SCREW, MACHINE - ROUND HEAD HEX SOCKET # 5-40 X .50" BLACK zZP

0606-00200 SENSOR, SPEED
ITEM PART NO. DESCRIPTION
5 0606-00200 SENSOR, SPEED

0613-00008 MOTOR, ELECTRIC - 72 VOLT 3.5 HP
ITEM PART NO. DESCRIPTION
6 0613-00008 MOTOR, ELECTRIC - 72 VOLT 3.5HP

Page 144 GEM Parts Catalog



%

> -
9
/@@ I
LT |
3 ; B

Slle

e Y
& ’ i
A
D17 7
@/// )
/é,/@ |
S Plle ol

g

[

S

0106-00133 CHARGER TYPE:, STANDARD 110 VOLT - SCHOTT

ITEM PART NO. DESCRIPTION QTY.
1 0523-00032 SCREW, HEX - WASHER HEAD SELF DRILL 1/4 X .75 ZN 4
2 0606-00088 CHARGER, 72 VOLT 10 AMP OUTPUT 110 VOLT INPUT (SCHOTT) 1
3 0606-00086 RECEPTACLE, CHARGER 125 VOLT 15 AMP 1
ITEM PART NO. DESCRIPTION QTY.
1 0106-00293 ASSY, HEAT SENSOR - BATTERY (FOR USE WITH SCHOTT CHARGER ONLY) 1

GEM Parts Catalog Page 145



@j Global Bachrie Matereors, LLC

G EM ; & Dt e Crinea s Ca ety
INSTRUCTIONS

Product: GEMElectric M otorcars

Model=s: Al

Subject: Instructions, Sendce Kit- Contraller Split
HeatSink Harnes Retfit

Estimated Completion Time: 28 Hour
Part=: SeePage# =

REQUIRED TOOLS & SUPFPLIES:

YWARMING]

WARNING! ]

HIGH WOLTAG E
e oo e sEdousy oF ety

Irired by elecric shock [Tyas \
AlEmn| ko cger, Epar, sl
IrepEc] o =il O vl

queihied Echnicane seud
ogeEnand senice. Gonsdl
SEkE man.

0106-00826 ASSY, SERVICE KIT - CONTROLLER SPLIT HEAT SINK HARNESS RETROFIT

ITEM PART NO.

1 0106-00678

2 0106-00827

3 0606-00176

4 1010-00070
Page 146

DESCRIPTION

ASSY, WIRE HARNESS - SPLIT HEATSINK JUMPER

ASSY,WIRE - SPLIT HEAT SINK JUMPER

CONNECTOR, T-WIRE

INSTRUCTIONS, SERVICE KIT- CONTROLLER SPLIT HEAT SINK HARNESS RETROFIT

GEM Parts Catalog

e



14
1205-00013 KIT, SPAT MOUNTING RETROFIT - SERVICE .

ITEM PART NO. DESCRIPTION QTY.
1 0351-01163 BRKT, SPAT MOUNT - LH FRAME MOUNTED 1
2 0351-01196 BRKT, SPAT MOUNT - RH FRAME MOUNTED 1
3 0351-01195 ANGLE, HANGER BRACKET SPAT 2
4 0522-00016 BOLT, HEX - HHCS 5/16 - 18 UNC X 1.0 GR 5 ZINC PLATED 2
5 0524-00003 WASHER, FLAT - 5/16 SAE .344 ID X .688 OD X .065 THK ZN 2
6 0521-00017 NUT, HEX - NYLOCK 5/16-18 UNC GR5 ZN 2
7 0523-00032 SCREW, HEX - WHSD 1/4 X .75 ZN - - 2
8 0521-00279 NUT, WELL - 1/4 - 20 UNC x 1" - - 10
9 0510-00137 TIE, CABLE W/#10 MOUNT HOLE 9" BLACK 1
10 0520-00073 RIVET, PUSH - TUFLOK FASTEX # M3.0800.16 BLACK PLASTIC 4
11 0521-00023 NUT, HEX - NYLOCK M12 X 1.75 ZN 2
12 0523-00347 SCREW, MACH TRUSS HEAD PHIL 1/4 - 20 UNC X 1.75 LG SST 10
13 0524-00053 WASHER, FLAT - 1/4 BLACK PLASTIC 10
14 1010-00135 INSTRUCTIONS, SPAT BRACKET RETROFIT - SERVICE 1

§ SPAT SHOWN FOR REFERENCE ONLY- SEE BODY SECTION OF THE PARTS CATALOG
GEM Parts Catalog Page 147



0111-00690 - ASSY, SERVICEKIT - PARKING BRAKE UPDATE

ITEM PART NO.

0311-00088
0311-00116
0311-00969
0611-00305
0520-00073
1010-00056

oo U WN R

Page 148

DESCRIPTION

BRKT, BRAKE CABLE - LH PARKING BRAKE

BRKT, BRAKE CABLE - RH PARKING BRAKE

BUSHING, NYLON BLACK

SPRING, PARKING BRAKE CABLE

RIVET, PUSH - TUFLOK BLACK PLASTIC FASTEX #M3.0800.16

INSTRUCTION, SERVICE KIT PARKING BRAKE UPDATE (NOT SHOWN, THIS DOCUMENT)

GEM Parts Catalog

I—‘J;I\JI\JI—‘I—‘I'%



The llowing inslrucions ana faremovng and nslElng the
amall inoard End Boct CEmpol he hallshall, analmod

L& Biokol Hackir Molowrors, LIE ais ofGEM vahicles wilhin the afleckd K. rangs
™ Toa ey ard nstal the clamps, pmoosed &5 falkns:
ZEAM A DalilrCivysier Compary

INSPECTIGN
INSTRUCTIONS TR,
Product: GEM Electriz Maotorears
Models:  All 1. Inspact vahicls in acalins shown 0 Fig, 1)
Affected VIN Range: 017500 - 018500
Service Bullstin Ma. 2243001 NOTE: Hood Is ramersed farlllshralye purpases only.

Surhject: Instruction, Remaoval &nd [netallstion CF
Zrmall Inboam End Boot Clamp of Half Bhatft
Estimated Complation Time: .25Hour

Parts: SsePage#2

REQWRED TOOLS & SUPPLIES:

(1) 2mall Aat Screadrivar
(1) Madum Hal Scesdnivern
(1) Mesade Mosa Plias

SFECIAL TOOLS,

I I iy & ¢ fanpec webicle for e nfckeag

i
0113-00685 - ASSY, BOOT CLAMP REPLACEMENT KIT
ITEM PART NO. DESCRIPTION QTY.
1 0613-00302 CLAMP, BOOT - HALFSHAFT SMALL REPLACEMENT 2
2 1010-00053 INSTRUCTION, REMOVAL AND INST. OF SMALL OUTBOARD END BOOT CLMP OF HF SHAFT 1

GEM Parts Catalog Page 149



<

U

3 —
[eY=TY S————
INSTRUCTIONS

o

Praduut: (& EM)Global ElectrioM dtorcars
Modsl - GEMER25- 2Passenger Long-back

REQUIRED TODLS & SUPPLIES:

1202-00021 KIT, SHOCK MOUNT INSTALLATION - SERVICE

ITEM PART NO. DESCRIPTION QTY.
1 0202-00154 WELD, PLATE SHOCK MOUNT REAR LONGBACK 1
2 1010-00148 INSTRUCTIONS, SHOCK MOUNT INSTALLATION 1

<

-

3 —
EM aom -

W e

INSTRUC
Praduust; (& EM)Global Electrioh sko
Modsl - GEMER25- 2Passenger Long-back

REQUIRED TODLS & SUPPLIES:

1202-00022 KIT, SHOCK MOUNT INSTALLATION, NARROW SPACING - SERVICE

ITEM PART NO. DESCRIPTION QTY.
1 0202-00155 WELD, PLATE SHOCK MOUNT REAR LONGBACK NARROW 1
2 1010-00148 INSTRUCTIONS, SHOCK MOUNT INSTALLATION 1

Page 150 GEM Parts Catalog




——— 0115-00861|

0115-00861 ASSY, STEERING WHEEL PULLER

ITEM

PART NO.

DESCRIPTION

1

abwnN

0315-00112
0315-00113
0315-00134
0522-00346
1015-00079

PLATE, STEERING WHEEL PULLER

BOLT, STEERING WHEEL PULLER

PLATE, STEERING WHEEL PULLER

BOLT, 3/8- 16 UNC X 3-1/4 HEX HEAD GENERIC ZINC PLATED
INSTRUCTIONS, STEERING WHEEL REMOVAL TOOL

GEM Parts Catalog

SUSPENSION AND STEERING 2-11

STEERING WHEEL

g

Page 151



0106-00749 KIT, CHARGER - ZIVAN - 48 VOLT - SERVICE

ITEM PART NO.

0606-00306
0106-00747
0106-00748
0306-00997
0306-00799
0521-00071
0523-00072
1010-00142

O~NO O WNE

Page 152

DESCRIPTION

CHARGER, 48 VOLT - ZIVAN

ASSY, JUMPER HARNESS - 48 VOLT

ASSY, POWER HARNESS - 48 VOLT

CORD, POWER - 48 VOLT A/C POWER CORD

PLATE, MOUNT - ZIVAN

NUT, KEPS - 1/4 - 20 UNC ZINC PLATED

SCREW, MACH-TRS HD PHL 1/4-20 UNC X 1.25

INSTRUCTIONS, 48 VOLT ZIVAN CHARGER INSTALLATION (NOT SHOWN)

GEM Parts Catalog

I—‘OOOOI—‘I—‘I—‘I—‘I—‘E



Part #

0101-00105
0102-00016
0102-00037
0102-00325
0102-00374
0103-00013
0103-00013
0103-00014
0103-00014
0103-00326
0103-00327
0103-00760
0103-00761
0104-00139
0104-00140
0105-00062
0105-00070
0105-00084
0105-00088
0105-00089
0105-00091
0105-00107
0105-00114
0105-00119
0105-00194
0105-00196
0105-00248
0105-00249
0105-00250
0105-00251
0105-00252
0105-00253
0105-00254
0105-00321
0105-00383
0105-00431
0105-00436
0105-00529
0105-00533
0105-00534
0105-00535
0105-00536
0105-00537
0105-00538
0105-00547
0105-00568
0105-00569
0105-00570
0105-00571
0105-00572
0105-00573
0105-00577
0105-00592
0105-00593
0105-00628

INDEX
Description

ASSY, SUPPORT FRAME - FRONT

ASSY, SUSPENSION - REAR NARROW

ASSY, SUSPENSION - 4 PASS REAR (WIDE)
ASSY, SUSPENSION FRAME W/BUSHINGS - RE
ASSY, SUSPENSION FRAME W/ BUSHINGS (NA
ASSY, SHOCK SPRING OVER SHOCK -

ASSY, SPRING OVER SHOCK

ASSY, SPRING

ASSY, SPRING OVER SHOCK -

ASSY, CONTROL ARM W/ BUSHINGS - LH
ASSY, CONTROL ARM W/ BUSHING - RH
ASSY, KNUCKLE LH - KING PIN - SERVICE
ASSY, KNUCKLE RH - KING PIN - SERVICE
ASSY, ROOF RAILS - 4 PASS

ASSY, ROOF SUPPORTS - 4 PASS

ASSY, SIDE KIT

ASSY, DASH - UPPER

ASSY, SHOCK MOUNT COVER - REAR

ASSY, SEAT BASE - 4 PASS (ROUGHRIDER
ASSY, SEAT BOTTOM - 2 PASS

ASSY, SEAT BACK

ASSY, HOOD HINGE

ASSY, UPPER DASH

ASSY, SIDEKIT - SMUTILITY

ASSY, SEAT BACK - CLOTH

ASSY, SEAT BASE - 4 PASS (CLOTH)

ASSY, MUD GUARD - RED

ASSY, MUD GUARD - WHITE

ASSY, MUD GUARD - YELLOW

ASSY, MUD GUARD - GREY

ASSY, MUD GUARD - GREEN

ASSY, MUD GUARD - BURGUNDY

ASSY, MUD GUARD - CUSTOM

ASSY, BUMPER

ASSY, MUD GUARD - BLUE

ASSY, BUMPER W/CHROME

ASSY, PANEL - FLOOR PLASTIC 2 PASS
ASSY, DASH - LOWER

ASSY, HOOD - RED - COLOR MATCH PLASTIC
ASSY, HOOD - YELLOW - COLOR MATCH PLAS
ASSY, HOOD - BLUE - COLOR MATCH PLASTI
ASSY, HOOD - GREEN - COLOR MATCH PLAST
ASSY, HOOD - WHITE - COLOR MATCH PLAST
ASSY, HOOD - SILVER - COLOR MATCH PLAS
ASSY, SPAT SUPPORT

ASSY, MUD GUARD, RED - COLOR MATCHED P
ASSY, MUD GUARD, YELLOW, COLOR MATCHED
ASSY, MUD GUARD, BLUE - COLOR MATCHED
ASSY, MUD GUARD, GREEN - COLOR MATCHED
ASSY, MUD GUARD, WHITE - COLOR MATCHED
ASSY, MUD GUARD, SILVER - COLOR MATCHE
ASSY.,HOOD LATCH

ASSY, HOOD HINGE RH

ASSY, HOOD HINGE LH

ASSY, REAR WINDOW- 4 PASS

GEM Parts Catalog

E
Q
(¢

()]

DO ONNVPFPOITUNO0OOOORERLOOUUGTOADMOW
G:NOOHONENH o

(o]
N

114
138
138
65
65
65
65
65
65
65
113
65
113
58, 60

Page 153



Part #

0105-00651
0105-00653
0105-00654
0105-00656
0105-00657
0105-00788
0105-00789
0105-00790
0105-00791
0105-00792
0105-00793
0105-00834
0105-00835
0105-00836
0105-00837
0105-00859
0105-00860
0105-00934
0105-00958
0105-00959
0105-00968
0105-00969
0106-00001
0106-00018
0106-00019
0106-00133
0106-00138
0106-00138
0106-00198
0106-00199
0106-00200
0106-00201
0106-00202
0106-00204
0106-00204
0106-00205
0106-00205
0106-00206
0106-00206
0106-00207
0106-00207
0106-00208
0106-00209
0106-00210
0106-00210
0106-00225
0106-00226
0106-00227
0106-00228
0106-00229
0106-00230
0106-00230
0106-00234
0106-00234
0106-00293
0106-00296

Page 154

Description

ASSY, REAR WINDOW- 2 PASS

ASSY, SEAT BACK - BENCH

ASSY, BENCH SEAT - CUSHION

ASSY, BUCKET SEAT - LEFT

ASSY, BUCKET SEAT - RIGHT

ASSY, HOOD, RED - COLOR MATCHED PLASTI
ASSY, HOOD, YELLOW - COLOR MATCHED PLA
ASSY, HOOD, BLUE - COLOR MATCHED PLAST
ASSY, HOOD, GREEN - COLOR MATCHED PLAS
ASSY, HOOD, WHITE - COLOR MATCHED PLAS
ASSY, HOOD, SILVER - COLOR MATCHED PLA
ASSY, WHEEL 10" - CHROME (New For 2003
ASSY, WHEEL 10" - SILVER (New for 2003

ASSY, WHEEL 12" - CHROME (New for 2003
ASSY, WHEEL 12" - SILVER (New for 2003

ASSY, PANEL - FLOOR, PLASTIC - 2 PASS
ASSY, PANEL - FLOOR, PLASTIC-4PASS-W/O
ASSY, LICENSE PLATE BRACKET LIGHT - CO

ASSY, REAR WINDOW - 2P HARD DOOR-SERVIC

ASSY, REAR WINDOW - 4 PASS HARD DOOR -
ASSY, SEAT - RH FRONT

ASSY, SEAT - LH FRONT

ASSY, WIRE HARNESS INST POD

ASSY, SPEED CONTROL - 72

ASSY, FOOT CONTROL - POTENTIOMETER 72V
CHARGER TYPE:, STANDARD 110 VOLT - SCHO
ASSY, MASTER DISCONNECT

SWITCH, ROTARY - MASTER DISCONNECT
ASSY, CONTROLLER - 72 VOLT

ASSY, CABLE-MTRA1TOCTL Al

ASSY, CABLE-MTR A2 TO CTL A2

ASSY, CABLE-MTRF1TOCTLF1

ASSY, CABLE-MTRF2TO CTL F2

ASSY, DC/DC CONVERTER

ASSY, DC/DC CONVERTER

ASSY, MAIN CONTACTOR

ASSY, MAIN CONTACTOR

ASSY, FUSE STANDOFF

ASSY, FUSE STANDOFF

ASSY, BATTERY FUSE

ASSY, BATTERY FUSE

ASSY, POWER CABLE HARNESS

ASSY, ECM HARNESS

ASSY, WIRE HARNESS - POWER CABLE
ASSY, WIRE HARNESS - POWER CABLE
ASSY, CABLE - BATTERY DISCONNECT TO B3
ASSY, CABLE - BATTERY DISCONNECT TO B4
ASSY, CABLE - BATTERY B3- TO B2+

ASSY, CABLE - BATERY B2- TO B1+

ASSY, CABLE - BATTERY B6- TO B5+

ASSY, SWITCH BRAKE

ASSY, SWITCH BRAKE

ASSY, WIRE HARNESS - TAIL LIGHT

ASSY, WIRE HARNESS - TAIL LIGHT

ASSY, HEAT SENSOR - BATTERY (FOR USE W
ASSY, SWITCH - TURN SIGNAL

GEM Parts Catalog

129
129
129
129
58
61
135
119
120
77
76
36
29
29
145
88
97
32
37
37
37
37
32
39
32
39
40
32
40
32
32
32

33, 34
33

33

33

33

33

25

24, 25
29

29

145

31



Part #

0106-00473
0106-00482
0106-00488
0106-00504
0106-00506
0106-00506
0106-00520
0106-00520
0106-00525
0106-00531
0106-00539
0106-00585
0106-00595
0106-00670
0106-00671
0106-00676
0106-00678
0106-00714
0106-00747
0106-00748
0106-00749
0106-00797
0106-00797
0106-00826
0106-00827
0106-00885
0107-00104
0107-00322
0107-00422
0107-00475
0107-00503
0107-00527
0107-00541
0107-00542
0107-00543
0107-00579
0107-00813
0107-00814
0107-00815
0109-00059
0109-00075
0109-00075
0109-00095
0109-00095
0109-00099
0109-00099
0109-00113
0109-00162
0109-00340
0109-00522
0109-00883
0110-00077
0110-00079
0110-00108
0110-00108
0110-00128

Description

ASSY, GROUND WIRE - HORN

ASSEMBLY, HARNESS, ZIVAN CHARGER
ASSY, LICENSE PLATE LAMP

CHARGER, ZIVAN - 110 VOLT

ASSEMBLY, HARNESS, THERMAL SENSOR
ASSY, HARNESS - CHARGER LIGHT /HEAT S
ASSEMBLY, HARNESS

ASSEMBLY, HARNESS CHARGER, ZIVAN -
ASSEMBLY, ECM HARNESS

ASSY, WIRE HARNESS - FRONT

ASSY, CHARGER RETROFIT 110 VOLT

ASSY, WIRE HARNESS - AUDIO PANEL

ASSY, HEATER CONTROL SWITCH

ASSY, WIRE HARNESS - HEATER FUSE
ASSY, WIRE HARNESS - HEATER / DEFROSTE
ASSY, CHARGING CORDSET KIT

ASSY, WIRE HARNESS - SPLIT HEATSINK JU
ASSY., BEACON - YELLOW WARNING

ASSY, JUMPER HARNESS - 48 VOLT

ASSY, POWER HARNESS - 48 VOLT

KIT, CHARGER - ZIVAN - 48 VOLT - SERVI
ASSY, WIRE HARNESS - POWER CABLE
ASSY, WIRE HARNESS-POWER CABLE - 2 PAS
ASSY, SERVICE KIT - CONTROLLER SPLIT HE
ASSY, WIRE - SPLIT HEAT SINK JUMPER
ASSY, WIRE HARNESS - RELAY, BACKUP
ASSY, SCUFF GUARDS - 2 PASS

ASSY, SOFT WEATHER ENCLOSURES -4P -T
ASSY, LICENSE PLATE MOUNT - FRONT
ASSY, SCUFF GUARDS - 4 PASS

ASSY, OPTION - LICENSE PLATE LAMP - NEW
CENTER - STEERING WHEEL WITH CLIP

ASSY, SOFT ENCLOSURE - RH 4 PASS TWEED
ASSY, SOFT ENCLOSURE - LH 4 PASS TWEED
ASSY, REAR WINDOW - TWEED

ASSY, HEATER/DEFROSTER UNIT

ASSY, SOFT WEATHER ENCLOSURES - 2 PASS
ASSY, SOFT ENCLOSURES - 2 PASS - RH
ASSY, SOFT ENCLOSURES -2 PASS - LH
ASSY, LINKSPAK

ASSY, UPPER FRAME LINKSPAK

ASSY, UPPER FRAME LINKSPAK -

ASSY, FRAME MOUNT - LINKSPAK

ASSY, FRAME MOUNT - LINKSPAK

ASSY, LOWER FRAME - LINKSPAK

ASSY, LOWER FRAME - LINKSPAK

ASSY, SWIVELPACK - ABS

ASSY, TURNBUCKLE

ASSY, SWIVEL PACK TUB

ASSY, STRAP - PAK - SAFETY

OWNERS PACKET, 2003 ALL MODELS GEM VE
ASSY, BATTERY TRAY - REAR MID

ASSY, BATTERY TRAY - REAR RH

ASSY, WIND SHIELD WIPER

ASSY, WINDSHIELD WIPER

ASSY, HOOK-J THREADED

GEM Parts Catalog

143
136
38

143
30

143
38

35

36

143
124
123
123
123
113
146
137
152
152
152

146
146
41
110
117
135
111
136
121
117
117
116, 117
123
116
116
116
131
132
131
134
131
133
131
130
92
130
91
102
88
88
94
95
89

Page 155



Part #

0110-00588
0110-00695
0110-00696
0111-00261
0111-00262
0111-00263
0111-00264
0111-00265
0111-00267
0111-00268
0111-00269
0111-00336
0111-00629
0111-00690
0111-00715
0112-00130
0112-00146
0112-00148
0112-00635
0112-00636
0112-00646
0113-00685
0115-00861
0116-00029
0116-00031
0116-00032
0116-00165
0116-00165
0116-00166
0116-00166
0116-00167
0116-00167
0116-00294
0116-00298
0116-00691
0116-00692
0116-00755
0116-00805
0116-00806
0153-01010
0201-00061
0201-00061
0201-00137
0201-00138
0202-00154
0202-00155
0204-00086
0204-00087
0204-00088
0204-00089
0205-00039
0205-00040
0205-00069
0205-00070
0205-00084
0205-00085

Page 156

Description

ASSY, MIRROR - SIDE

ASSY, WIPER ARM

ASSY, WIPER ARM

ASSY, BRAKE HOSE - LH FRONT (LH BRKT T
ASSY, BRAKE HOSE - RH FRONT (RHBRKT T
ASSY, BRAKE LINE - FRONT (MC TO TEE)
ASSY, BRAKE LINE - FRONT LH (LH BRKT T
ASSY, BRAKE LINE - FRONT CROSSOVER (TE
ASSY, BRAKELINE - REAR (MC TO BRKT)
ASSY, BRAKE HOSE - REAR (TEE TO RH AN
ASSY, BRAKE HOSE - REAR (BRKT TO TEE)
ASSY, PARKING BRAKE LEVER

ASSY, PARK BRAKE LEVER BRACKET

ASSY, SERVICE KIT - PARKING BRAKE UPD
ASSY, SERVICEKIT - HYDRAULIC BRAKE S
ASSY, STEERING COLUMN

ASSY, STEERING GEAR

ASSY, STEERING WHEEL

ASSY, TIE ROD END

ASSY, STEERING GEAR SPACERKIT

ASSY, RACK AND PINION

ASSY, BOOT CLAMP REPLACEMENT KIT
ASSY, STEERING WHEEL PULLER

ASSY, WHEEL END - LH REAR (10MM STUD)
ASSY, WHEEL END - RH REAR (10MM STUDS)
ASSY, WHEEL END - FRONT (10MM STUDS)
ASSY, WHEEL END KIT - FRONT (12MM STUD
ASSY, WHEEL END KIT - FRONT (12MM STUDS
ASSY, WHEEL END - RH REAR (12MM STUD)
ASSY, WHEEL END - RH REAR (12MM STUDS)
ASSY, WHEEL END KIT - LH REAR (12MM ST
ASSY, WHEEL END KIT - LH REAR (12MM STU
ASSY, WHEEL - 12"

ASSY, WHEEL - 10 INCH

ASSY, WHEEL - CHROME -10" - COMPLETE-12
ASSY, WHEEL - 10" - CHROME

ASSY, WHEEL - 10" - CARLISLE (12" Turf
ASSY, CHROME CENTER CAP WITH DECAL
ASSY, HUBCAP WITH DECAL - 10”

ASSY, LIGHTBAR - AMBER

WLD, SUPPORT FRM - FRT

WLDMT, SUPPORT FRM -FRT - FRONT MODULE
WELDMENT, FRONT BATTERY BRACKET
WELDMENT, REAR BATTERY HANDLE

WELD, PLATE SHOCK MOUNT REAR LONGBACK
WELD, PLATE SHOCK MOUNT REAR LONGBACK
WELDMENT, ROOF RAIL - LH 2 PASS PAINTE
WELDMENT, ROOF RAIL - RH 2 PASS PAINTE
WELDMENT, ROOF RAIL PAINTED
WELDMENT , ROOF RAIL PAINTED

WLD, REAR - SIDE KIT

WLD, STAKE POCKET

WLD, SIDE - LH SIDE KIT

WLD, SIDE - RH SIDE KIT SM UTILITY

WLD, BUMPER MOUNT - RH

WLD, BUMPER MOUNT - LH

GEM Parts Catalog

148
142
15

16
142
141
12
149
151
20
19
18
8, 9
18

19

20

128
127
122
122
127
122
127
125

42

43

150

150

47

47

51

51

114, 115
114, 115
114

114

113

113



Part #

0205-00114
0205-00115
0205-00123
0205-00124
0209-00047
0209-00048
0209-00049
0209-00050
0209-00064
0211-00113
0211-00116
0211-00117
0303-00137
0304-00146
0304-00146
0304-00148
0304-00149
0304-00149
0304-00152
0304-00153
0304-00154
0304-00155
0304-00156
0304-00157
0304-00170
0304-00171
0304-00458
0305-00331
0305-00332
0305-00333
0305-00334
0305-00335
0305-00336
0305-00337
0305-00338
0305-00339
0305-00340
0305-00341
0305-00342
0305-00343
0305-00344
0305-00345
0305-00346
0305-00388
0305-00406
0305-00406
0305-00411
0305-00421
0305-00422
0305-00436
0305-00517
0305-00629
0305-00630
0305-00722
0305-00776
0305-00781

Description

WLD, SPAT SUPPORT - RH

WLD, SPAT SUPPORT - LH

WLD, SIDE - RH SIDE KIT

WLD, SIDE - LH SIDE KIT

WLD, FRAME MOUNT - LINKSPAK
WLD, FRAME - UPPER

WLD, FRAME - LOWER LINKSPAK
WLD, BRACE LINKSPAK

WLD, BRACE TUBE - LINKSPAK
WLD, PARK BRAKE LEVER BRACKET
WLDMT, BRAKE PEDAL

WLDMT, BRACKET REAR SEAT HOLDDOWN

YOKE, SUSPENSION

SUPPORT, WINDSHIELD - UPPER FR
SUPPORT WINDSHIELD UPPER FRONT
SUPPORT, ROOF - REAR - 2 PASS
SUPPORT, WINDSHIELD - LOWER FRONT
SUPPORT, WINDSHIELD LOWER FRONT
SUPPORT, SUNROOF FRONT
SUPPORT, SUNROOF REAR

PANEL, SUNROOF 4 PASS GREY SMOKE
PANEL, ROOF 4 PASS FRONT
PANEL, ROOF 4 PASS REAR
PANEL, ROOF 2 PASS WHITE -
SHIELD, WIND

SUPPORT, ROOF - REAR 4 PASS
CONSOLE, RADIO ROOF MOUNTED
GUARD, MUD - LH RED

GUARD, MUD - RH RED

GUARD, MUD - LHWHITE

GUARD, MUD - RHWHITE

GUARD, MUD - LH YELLOW

GUARD, MUD - RH YELLOW

GUARD, MUD - LH BLUE

GUARD, MUD - RH BLUE

GUARD, MUD - LH GREY

GUARD, MUD - RH GREY

GUARD, MUD - LH GREEN

GUARD, MUD - RH GREEN

GUARD, MUD - LH BURG

GUARD, MUD - RH BURG

GUARD, MUD - LH CUSTOM

GUARD, MUD - RH CUSTOM
BRACKET, SAFETY - RH SEAT
PANEL, BACK

PANEL, BACK 2P-4P

PANEL, SIDE - LH 2 PASS

BRACE, HOOD HINGE - RH

BRACE, HOOD HINGE - LH

PAD, SPAT BRACKET

PANEL, SIDE - RH 2 PASS

PANEL, SIDE - LH 4 PASS ABS
PANEL, SIDE - RH 4 PASS ABS

BAR, MNT - HOOD HINGE

TRIM, SPLASH PROTECTION

GUARD, MUD, RED RH - COLOR MATCHED PLA

GEM Parts Catalog

115
115
134
132
133
131
131
23
24
61
8, 9
47
52
47
47
52
52
52

53
55
49
48
52
124
65
65
65
65
65
65
65
65
65
65
65
65
65
65
65
65
71
58
57
58
89
89
62
58
59
59
89
94

Page 157



Part #

0305-00782
0305-00783
0305-00784
0305-00785
0305-00786
0305-00787
0305-00788
0305-00789
0305-00790
0305-00791
0305-00792
0305-00793
0305-00794
0305-00795
0305-00796
0305-00797
0305-00798
0305-00844
0305-00845
0305-00846
0305-00846
0305-00850
0305-00851
0305-00873
0305-00874
0305-00875
0305-00885
0305-00926
0305-00927
0306-00107
0306-00108
0306-00494
0306-00497
0306-00498
0306-00499
0306-00726
0306-00799
0306-00960
0306-00996
0306-00997
0306-01262
0306-01263
0306-01264
0307-00412
0307-00413
0307-00434
0307-00435
0307-00719
0307-00720
0307-01118
0307-01159
0307-01159
0307-01169
0309-00283
0309-00284
0309-00399

Page 158

Description

GUARD, MUD, RED LH - COLOR MATCHED PLA
GUARD, MUD, YELLOW RH - COLOR MATCHED
GUARD, MUD, YELLOW LH - COLOR MATCHED
GUARD, MUD, BLUE RH - COLOR MATCHED PL
GUARD, MUD, BLUE LH - COLOR MATCHED PL
GUARD, MUD, GREEN RH - COLOR MATCHED P
GUARD, MUD, GREEN LH - COLOR MATCHED P
GUARD, MUD, WHITE RH - COLOR MATCHED P
GUARD, MUD, WHITE LH - COLOR MATCHED P
GUARD, MUD, SILVER RH - COLOR MATCHED
GUARD, MUD, SILVER LH - COLOR MATCHED
SPAT, RED - COLOR MATCH PLASTIC WIDE
SPAT, YELLOW - COLOR MATCH PLASTIC WID
SPAT, BLUE - COLOR MATCH PLASTIC WIDE
SPAT, GREEN - COLOR MATCH PLASTIC WIDE
SPAT, WHITE - COLOR MATCH PLASTIC WIDE
SPAT, SILVER - COLOR MATCH PLASTIC WID
COWLING, INSTRUMENT POD - RH TEXTURED
COWLING, INSTRUMENT POD - LH TEXTURED
ASSY, INSTRUMENT POD FACE

FACE, INSTRUMENT POD - (WITH PLASTIC T
SHIELD, SPLASH GUARD - LH

SHIELD, SPLASH RH

BRACKET, SEAT BELT - LH

BRACKET, SEAT BELT - RH

COVER, SHOCK MOUNT - REAR

TRIM, HOOD - BLACK 10.5 INCH

BRACKET, SAFETY - LH SEAT

BRACKET, SAFETY - RH SEAT

SWITCH, BRAKE LAMP

SWITCH, BRAKE FAILURE - WARNING
BRACKET, MASTER DISCONNECT

HOLD DOWN, BATTERY - REAR CENTER

HOLD DOWN, BATTERY

HOLD DOWN, BATTERY

PLATE, MOUNT - ECM 72 VOLT- ZIVAN CHAR
PLATE, MOUNT - ZIVAN

BRACKET, BATTERY - FRONT - -

KNOB, 1/4 - 20 3 PRONG

CORD, POWER - 48 VOLT A/C POWER CORD
WIRE, LIGHTBAR GROUND - 7'

WIRE, LIGHTBAR SUPPLY - 7'

WIRE, LIGHTBAR SWITCH SUPPLY - 16"
GUARD, SCUFF - RH BLACK PLASTIC 2 PASS
GUARD, SCUFF - LH BLACK PLASTIC 2 PASS
GUARD, SCUFF-RH-BLK PLC-4PASS-FIBERGLA
GUARD, SCUFF-LH-BLK PLC-4PASS-FIBERGLA
GUARD, SCUFF - RH BLACK PLASTIC 4 PASS
GUARD, SCUFF - LH BLACK PLASTIC 4 PASS
BAG, STORAGE - 2 PASSENGER CHAP DOORS
SOCKET, CHAP SUPPORT - ALUMINUM
SOCKET, CHAP SUPPORT - WHITE

SUPPORT, CHAP - 4 PASS 53.25"

PLATE, LATCH MOUNT

BRACKET, LATCH MOUNT PLATE

SUPPORT, LYNXPAK COVER

GEM Parts Catalog

CTRIRIRLRIRER |§
(¢

(9]
w

32
143, 152
42
43
152
125
125
125
110
110
111
111
111
111
116
118
117
117, 118
91
91
132



Part #

0309-00402
0309-00403
0309-00404
0309-00431
0309-00639
0309-00640
0309-00641
0309-00642
0309-00643
0309-00644
0309-00656
0309-00774
0309-00854
0309-01190
0310-00160
0310-00160
0310-00161
0310-00308
0310-00347
0310-00348
0310-00349
0310-00350
0310-00505
0310-00512
0310-00637
0310-00651
0310-00651
0310-00848
0310-00848
0310-00856
0310-00867
0310-00966
0310-00980
0310-01101
0310-01167
0311-00077
0311-00087
0311-00088
0311-00089
0311-00100
0311-00101
0311-00105
0311-00116
0311-00117
0311-00285
0311-00533
0311-00811
0311-00833
0311-00834
0311-00883
0311-00884
0311-00944
0311-00969
0313-00168
0313-00417
0313-00591

Description

COVER, UPPER FRAME - LYNXPAK - -
BASKET, PLASTIC RH LINKS PACK
BASE, BAG - LYNXPAK

MAT, HINGE BACKING

SUPPORT, FOAM BLOCK

TUBE, STABALIZER LINKSPAK
STRAP, BAG HOLDER LINKSPAK
PAD, BAG HOLDER - LH

PAD, BAG HOLDER - RH

BASKET, PLASTIC LH LINKS PACK
SUPPORT, HINGE

LID - LINKSPAK

TAB, TURNBUCKLE - PAK RELEASE
PLATE, ANCHOR - STRAP

MAT, FIREWALL - INNER

MAT, FIREWALL INNER

MAT, FIRE WALL OUTER

TRAY, BATTERY - FRONT

BASE, BATTERY TRAY - REAR MID
MAT, BATTERY TRAY - REAR MID
BASE, BATTERY TRAY - REAR SIDE
MAT, BATTERY TRAY - REAR SIDE
BKT, HEAD LIGHT - SECONDARY
PROTECTOR, EDGE

EXTRUSION, SPECIAL - AWNING (120.00"R
ANGLE, SPASH PROTECTION

ANGLE, SPLASH PROTECTION

HOSE, 2" HEATER DUCT, 16" LENGTH
HOSE, 2" HEATER DUCT, 40" LENGTH
GASKET, SIDE MIRROR

BAG, CHARGING CORDSET

STRAP, SEAT BOTTOM RELEASE
ARM, WIPER

EXTRUSION, AWNING - WHITE - 80"
COVER, COSMETIC NUT - 5/8"

BRKT, BRAKE PEDAL

SHAFT, BRAKE PEDAL

BRKT, BRAKE CABLE - LH PARKING BRAKE
BUSHING, PUSH ROD MNT

BRKT, BRAKE CABLE - LH

BRKT, BRAKE CABLE - RH

BRKT, SWITCH - BRAKE

BRKT, BRAKE CABLE - RH PARKING BRAKE
BRKT, EQUALIZER - PARKING BRAKE CABLE
PAD, BRAKE PEDAL

BRACKET, BRAKE HOSE

BRACKET, HOOD LATCH

SHOE, BRAKE RIGHT

SHOE, BRAKE LEFT

SPRING, E-BRAKE RELEASE RH
SPRING, E-BRAKE RELEASE LH
SPACER, BRAKE PEDAL BRACKET
BUSHING, NYLON BLACK

BUMPER, RESILIENT - DIFF TO MOTOR
KEEPER, GEARBOX\ DIFF

HOSE, BREATHER - DIFFERENTIAL

GEM Parts Catalog

67, 68

117

45

94

123
123

80

113

78

96

116
76, 77
24, 25
24

148

24

6

6

25

148

6

24

26, 27
94, 112
18, 19, 20
18, 19, 20
20

19

142
148

NNDN

Page 159



Part #

0313-00894
0313-00895
0315-00112
0315-00113
0315-00134
0317-00935
0317-00936
0317-01063
0317-01081
0318-00229
0318-00230
0319-00534
0350-00535
0350-00535
0350-00536
0350-00536
0350-00536
0350-00538
0350-00538
0350-00539
0350-00540
0350-00542
0350-00542
0350-00544
0350-00544
0350-00545
0350-00546
0350-00546
0350-00548
0350-00549
0350-00550
0350-00553
0350-00554
0350-00733
0350-00748
0350-00749
0350-00767
0350-00767
0350-00863
0350-00864
0350-00865
0350-00866
0350-00940
0350-00954
0350-00955
0350-00956
0350-00957
0350-00958
0350-00959
0350-01037
0350-01052
0350-01053
0350-01054
0350-01066
0350-01071
0350-01072

Page 160

Description

MAGNET, SPEED SENSOR - FOR ELECTRIC 3.
SEAL, SPEED SENSOR - FOR ELECTRIC 3.5
PLATE, STEERING WHEEL PULLER

BOLT, STEERING WHEEL PULLER

PLATE, STEERING WHEEL PULLER
MOLDING, REAR WINDOW, TOP - 38"
MOLDING, REAR WINDOW, SIDE - 15"

EDGE TRIM, 2" LONG DUCT HOSE PROTECTIO
STRIP, VINYL - FOAM - 13.5"

MAT, FLOOR - FRONT

MAT, FLOOR - REAR

HOSE, COVER

DECAL, I/P 72V

DECAL, I/P 72V (SEE DECAL SECTION FOR
DECAL, E825-7.75 X 3.50

DECAL, E825

DECAL, E825-7.75 X 3.50

DECAL, HOOD GRILLE -RH

DECAL, HOOD GRILLE - RH (ABS PLASTICH
DECAL, 31/2" GEM - FRONT (OBSOLETE, U
DECAL, 1.875" GEM - REAR

DECAL, REFLECTORS

DECAL, REFLECTORS RED

DECAL, ON/OFF

DECAL, ON-OFF

DECAL, WINDOW

DECAL, HOOD GRILLE -LH

DECAL, HOOD GRILLE - LH (ABS PLASTIC
DECAL, WARNING - 4 PASSENGER (4 PASSEN
DECAL, WARNING - 2 PASSENGER

DECAL, GLOBAL 888 NBR

DECAL, ARROW

DECAL, STEERING WHEEL

DECAL, LOW SPEED DISCLOSURE

DECAL, 31/2" GEM - FRONT (OBSOLETE, U
DECAL, HUBCAP 10"

DECAL, LOAD LIMIT

DECAL, LOAD LIMIT - SWIVEL PACK

DECAL, DEALER RAMP, LH

DECAL, DEALER RAMP, RH

DECAL, HOOD GRILLE - RH (FIBER GLASS H
DECAL, HOOD GRILLE - LH (FIBER GLASSH
DECAL, NOTE-WINDOW OPENING INSTRUCTION
DECAL, STRIPE - HARD DOOR - 2PASS L
DECAL, STRIPE - HARD DOOR -2 PASS RH
DECAL, STRIPE-HARD DR-4 PASS-FRONT-LH
DECAL, STRIPE-HARD DR-4 PASS-FRONT-RH
DECAL, STRIPE-HARD DR-4 PASS-REAR-LH
DECAL, STRIPE-HARD DR-4 PASS-REAR-RH
DECAL, HEATER DEFROSTER TOGGLE SWITCH
DECAL, 4" DIA. GEM - FRONT HOOD

DECAL, REFLECTIVE - RH FRONT YELLOW
DECAL, REFLECTIVE - LH FRONT YELLOW
DECAL, REFLECTIVE - FRONT YELLOW
DECAL, HOOD GRILLE - RH NY

DECAL, HOOD GRILLE - LH NY

GEM Parts Catalog

Page

144
144
151
151
151
119, 120
119, 120
123
119, 120
81

81

26

106

30

59

107

58

67

107
107
107

63

104

97

98, 106
106

67

107
104
104
106
106
107
106
107
107, 127
130
104
104
104
107
107
108
108
108
108
108
108
108
123
67, 68, 107
68

68

68

68

68



Part #

0351-01163
0351-01195
0351-01196
0408-00139
0417-00065
0417-00065
0417-00065
0417-00065
0417-00065
0417-00065
0417-00065
0417-00065
0417-00065
0417-00066
0417-00067
0417-00067
0417-00067
0417-00067
0417-00067
0417-00067
0417-00067
0417-00067
0417-00067
0417-00067
0417-00089
0417-00089
0417-00089
0417-00134
0417-00141
0417-00141
0417-00167
0417-00214
0417-00214
0417-00214
0417-00214
0510-00007
0510-00007
0510-00018
0510-00019
0510-00020
0510-00103
0510-00104
0510-00104
0510-00117
0510-00137
0510-00137
0510-00137
0510-00169
0510-00171
0510-00171
0510-00249
0510-00274
0510-00286
0510-00287
0510-00336
0510-00342

Description

BRKT, SPAT MOUNT - LH FRAME MOUNTED
ANGLE, HANGER BRACKET SPAT

BRKT, SPAT MOUNT - RH FRAME MOUNTED
ADHESIVE, METHACRYLATE

STRIP, WEATHER - FRONT SUNROOF (Former

STRIP, WEATHER - REAR - REAR ROOF (For
STRIP, WEATHER - REAR SUNROOF (Formerl
STRIP, WEATHER - SIDE - REAR ROOF (For
STRIP, WEATHER - SIDE SUNROOF (Formerl

STRIP, WEATHER LOWER WINDSHIELD (Forme

STRIP, WEATHER SIDE (Formerly 0304-001

STRIP, WEATHER SIDE FRONT ROOF (Former
STRIP. WEATHER UPPER WINDSHEILD (Forme

STRIP, VINYL - FOAM PVC VF-5100 SERIES
STRIP, ROOF REAR (Formerly 0304-00495)
STRIP, ROOF REAR (Formerly 0304-00496)
STRIP, TRIM - REAR REAR ROOF (formerly
STRIP, TRIM - SIDE - SUNROOF (formerly
STRIP, TRIM - SIDE FRONT ROOF - 4 PASS
STRIP, TRIM - SIDE REAR ROOF (formerly
STRIP, TRIM SIDE WINDSHIELD (Formerly
STRIP, TRIM SIDE WINDSHIELD (formerly
STRIP, TRIM UPPER WINDSHIELD (Formerly
STRIP, TRIM UPPER WINDSHIELD (formerly
TRIM, LOWER DASH - LH (Formerly 0305-0
TRIM, LOWER DASH - RH (Formerly 0305-0
TRIM, SPLASH PROTECTION (Finish Cut Le
WIRE, 18ga BLACK

TRIM, BACK PANEL - 2 PASS WHITE VINYL
TRIM, EDGE - U SHAPE WHITE VINYL - 9"
WIRE, RED - 18ga

STRIP, WIDE TRIM - FRONT SUN ROOF (for
STRIP, WIDE TRIM - REAR SUN ROOF (form
STRIP, WIDE TRIM - UPPER WINDSHIELD (F
STRIP, WIDE TRIM - UPPER WINDSHIELD (f
PIN, COTTER

PIN, COTTER 3/32 X 1.0 LONG

CLIP, E - 7/16 SHAFT

PIN, CLEVIS - 3/16 ANSI B18.8.1-1972 R
PIN, COTTER-1/16 X 1.0 LG ZINC PLATE
HOOK, J - THREADED 1/4-20 UNC

HOOK, “J” THREADED 1/4-20UNC

HOOK, “J” THREADED 1/4-20UNC

HOOK, J - THREADED 1/4-20UNC

TIE, CABLE W/#10 MOUNT HOLE 9 BLACK"
TIE, CABLE W/#10 MOUNT HOLE 9 BLACK”
TIE, CABLE W/#10 MOUNT HOLE 9" BLACK
CLIP, HORSE SHOE

CLAMP, P - 3/8 WIRE

CLAMP, P - 3/8 WIRE STL/BLK VYNAL COAT
TIE, CABLE BLACK 7.5"

HOOK, J THREADED 1/4-20 UNC X 3"

HOOK, JREAR PIVOT TUBE HOLD DOWN ZINC

PIN, LYNCH 3/16" ZINC PLATED
HOOK, J THREADED 1/4-20 UNC X 4"
O-RING, 3/32C/S X 7/321D X 13/32 0D

GEM Parts Catalog

54, 55

48, 53

137
57, 58
59
137
56

56

50

56
130
24

6, 26
6

6

89, 90
89

90

90
135
67, 68

6, 13,92,123, 147

26, 27
26

6

141

43

43

43

42

43

Page 161



Part #

0512-00250
0518-00085
0519-00230
0519-00296
0520-00073
0520-00073
0520-00158
0520-00175
0520-00186
0521-00010
0521-00010
0521-00013
0521-00014
0521-00017
0521-00017
0521-00017

0521-00023
0521-00023
0521-00024
0521-00024
0521-00024
0521-00031
0521-00031
0521-00031
0521-00035
0521-00050
0521-00050
0521-00050
0521-00050
0521-00060
0521-00071
0521-00071
0521-00071
0521-00092
0521-00099
0521-00099
0521-00112
0521-00114
0521-00116
0521-00116
0521-00120
0521-00129
0521-00129
0521-00145
0521-00145
0521-00147
0521-00149
0521-00161
0521-00194
0521-00194
0521-00203
0521-00209
0521-00209
0521-00214
0521-00225

Page 162

Description

SPACER, RACK AND PINION - NYLON - 35.
BUSHING, RUBBER

BUSHING, ID.64 X OD.84 X .50 NYLON 6/6
SPACER, .50 0.D. X .375

RIVET, PUSH - TUFLOK BLACK PLASTIC FAS
RIVET, PUSH - TUFLOK FASTEX # M3.0800.
RIVET, POP - 3/16 ALUM .25 GRIP X .375
RIVET, PIN - REMOVABLE

RIVET, POP - ALUM 3/16 GRP .375 - .50
NUT, HEX - NYLOCK - 3/8-16 UNC GR5 ZIN
NUT, HEX - NYLOCK 3/8-16 UNC GR5 ZN
NUT, HEX - PANEL ZINC PLATED

NUT, KEPS - 12 - 24 UNC ZINC PLATED GR
NUT, HEX - NYLOCK - 5/16-18 UNC GR5 ZI
NUT, HEX - NYLOCK 5/16-18 UNC GR5 ZINC
NUT, HEX - NYLOCK 5/16-18 UNC GR5 ZN

NUT, HEX-NYLOCK - M12 X 1.75 ZINC PL
NUT, HEX -NYLOCK M12 X 1.75 ZN

NUT, HEX FLANGE - TECH LOCK 1/2-13 U
NUT, HEX FLANGE - TECK LOCK - 1/2 - 13
NUT, HEX FLANGE 1/2-13UNC GR6 TECH L
NUT, HEX - 5/16 - 18 UNC GRADE 5 ZINC
NUT, HEX - 5/16-18 UNC GR 5

NUT, HEX - 5/16-18 UNC GR 5 ZN ZINC PL
NUT, HEX - TOP LOCK - M16 X 1.5 GRADE
NUT, HEX - NYLOCK - 1/4-20 UNC GR5 Z
NUT, HEX - NYLOCK - 1/4-20 UNC GR5 ZIN
NUT, HEX - NYLOCK 1/4-20 UNC GR5 ZINC
NUT, HEX - NYLOCK 1/4-20 UNC GR5 ZN
NUT, LUG M10-1.5 (FOR V.I.N. 018997 A
NUT, KEPS - 1/4 - 20 UNC

NUT,KEPS - 1/4 - 20 UNC ZINC PLATED
NUT,KEPS - 1/4 - 20 UNC ZINC PLATED GR
NUT, WELL - 1/4 - 20 UNC - 5/8"

NUT, HEX - 1/4-20 UNC GR 5 ZN ZINC PLA
NUT, HEX 1/4-20 UNC GR 5 ZINC PLTD

NUT, HEX-NYLOCK M8 X 1.25 ZINC PLATE
NUT, HEX - 1/2-13 UNC GR 5 ZN

NUT, NYLOCK - STEERING GEAR BALL JOINT
NUT,NYLOCK STEERING GEAR BALL JOINT
NUT, HEX FLANGE 1/2-13 SPIRALOCK

NUT, HEX FLANGE - TECH LOCK 7/16 - 14
NUT, HEX FLANGE 7/16-14 UNC GR5ZN TE
NUT, HEX - #8 - 32 ZINC PLATED

NUT, HEX - #8 - 32 ZINC PLATED -

NUT, HEX - M8 X 1.25 ZINC PLATED

NUT, HEX - M6 X 1.00 ZINC PLATED

NUT, SPEED #10 PHOS & OIL

NUT, HEX - SERRATED FLANGE - 3/8 - 24
NUT, HEX - SERRATED FLANGE 3/8 - 24 ZN
NUT, HEX - FLANGE TECH LOCK 5/16 - 18
NUT, EXTERNAL TOOTH LOCK 10-24 UNC ZIN
NUT, HEX - EXTERNAL TOOTH LOCK - 10 -
NUT, LUG M12 -1.5 (FOR V.I.N. 018998 A
NUT, EXTRUDED U-NUT 5/16 - 18 -

GEM Parts Catalog

Page
141

95

95

137

70, 148
147

131, 132
45, 94
130

14, 115
3, 24, 61, 114
25

135

89

15

13, 24, 61, 62,
66, 78, 131, 147
2, 6,10
4, 5, 147
76, 77

6, 46

51, 79

76, 77

22

35, 37, 61
18, 19, 20
89

90, 130
39, 113
42, 81, 91
127, 128
112

25, 94
58, 59, 61
82

37, 38
143

12

16

141

2

3

76, 77

79

37, 112
35

35

40

65, 116, 117
92

91

76, 77
130

137

127, 128
61



Part #

0521-00240
0521-00244
0521-00251
0521-00272
0521-00279
0521-00279
0521-00284
0521-00319
0521-00322
0521-00340
0522-00008
0522-00016
0522-00016

0522-00021
0522-00021
0522-00021
0522-00038
0522-00044
0522-00044
0522-00046
0522-00046
0522-00047
0522-00048
0522-00049
0522-00051
0522-00056
0522-00056
0522-00056
0522-00059
0522-00059
0522-00063
0522-00076
0522-00080
0522-00084
0522-00088
0522-00088
0522-00097
0522-00097
0522-00111
0522-00113
0522-00121
0522-00144
0522-00144
0522-00146
0522-00164
0522-00170
0522-00179
0522-00184
0522-00185
0522-00207
0522-00228
0522-00229
0522-00238
0522-00252
0522-00270

Description

NUT, BINDING POST # 8-32 GRAY

NUT, HEX - 5/16-18 STAINLESS

NUT, HEX - NYLOCK L/N 5/16 - 18 NTE TH
NUT, HEX-NYLOCK M5 X 0.8 ZN

NUT, WELL - 1/4 - 20 UNC x 1"

NUT, WELL - 1/4 - 20 UNC x 1" - -

NUT, LUG - CHROME - 12 MM

NUT, WASHER LOCK #12 - MECH ZINC
NUT, HEX - NYLOCK - 7/16 - 20 UNC GR 8
NUT, 10-32 NYLOCK - SS

BOLT, HEX - HHCS 3/8-16 UNC x 1.5 LG
BOLT, HEX - HHCS

BOLT, HEX-HHCS5/16-18 UNC X 1.0G

BOLT, HEX -HHCS -1/2-13UNC X 1.0
BOLT,HEX -HHCS 1/2-13UNC X1.0G
BOLT, HEX - 1/2-13 UNC X 1.0 GRADE 8
BOLT, HEX-HHCS -M8 X 1.25X 34.5GR
BOLT, HEX-HHCS -M12 X 1.75 X 90 CL
BOLT, HEX-M12 X 1.75X 90 LG HHCS -
BOLT, HEX-HHCS-M12 X 1.75X65LG
BOLT, HEX-M12 X 1.75 X65LG

BOLT, HEX-HHCS-M6 X 1.0 X35 LG GR
BOLT, HEX-M12 X 1.75 X 55 LG HHCS -
BOLT, HEX-1/4-28 UNF X 1.0 GR 2
BOLT,HEX-HHCS5/16-18 UNC X 2.0G
BOLT, HEX-HHCS 1/4-20 UNC X 1.0
BOLT, HEX-HHCS -1/4-20 UNC X 1.0
BOLT, HEX-HHCS 1/4- 20 UNC X 1.0 GR
BOLT, HEX-HHCS-1/2-13UNC X 2.5
BOLT, HEX-HHCS 1/2-13UNC X 2.5LG
BOLT, HEX - HHCS 3/8-16 UNC x 1.0 LG
BOLT, HEX -HHCS 1/2-13UNC X3.0G
BOLT, HEX-HHCS -5/16 - 18 UNC X 1.2
BOLT, HEX-HHCS5/16-18 UNC X 15G
BOLT,HEX-HHCS-M12 X 1.75X110LG
BOLT, HEX-M12 X 1.75X 110 LG HHCS -
BOLT, HEXHD

BOLT, HEXHD - 1/4-20 UNC GRADE 5 ZINC
BOLT, HEX-M8 X1.25X90LGGR8.8Z
BOLT, HEX - HHCS 3/8-16 UNC X 1.75 LG
BOLT, WELD - PROJECTION 5/16 - 18 UNC
BOLT, HEX - HHCS

BOLT, HEX - HHCS 5/16 - 18 UNC X .75
BOLT, HEX-M8 X 1.25X 16 LG HHCS -
BOLT, HEX 7/16 - 14 UNC X 1.25GR 8 ZI
BOLT - BANJO

BOLT, HEX 1/4-20 UNC X .75 LG SERATED
BOLT, CARRIAGE - 1/4- 20 UNC X 1.00 L
BOLT, SHOULDER -5/16 X1 LG 1/4 - 20
BOLT, HEX HD 1/4-20 X 2.00 UNC GR 5 ZI
BOLT, TORXHD 5/16-18 X1 1/4" ZN PL
BOLT, TORXHEAD 1/2-13 X 1"GR 8 ZN
BOLT, HEXHD 1/4-20 UNC X 1.25GR 5 ZI
BOLT, HEX - 7/16 - 14 UNC X 1.0 GRADE
BOLT, HEX-M8 X 0.8 X25LG HHCS - GR

GEM Parts Catalog

123

62

147

122

64

76, 77
117, 118
24

22

13, 15, 24,
37, 78, 147
6, 46

51, 79

76, 77

18, 19, 20

62, 66, 89,

37, 38, 39,

3, 61, 114,
3

2

24

6

4, 5
94
112
12

14

61

23

78
35, 40
79

8, 9
25
113
130
113
91

79

78
76, 77
123

Page 163

35,

131

91

115



Part #

0522-00321
0522-00333
0522-00346
0523-00032
0523-00032

0523-00032
0523-00052
0523-00057
0523-00057
0523-00057
0523-00064
0523-00064
0523-00066
0523-00074
0523-00074
0523-00105
0523-00110
0523-00110
0523-00122
0523-00122

0523-00134
0523-00148
0523-00150
0523-00162
0523-00162
0523-00163
0523-00165
0523-00168
0523-00176
0523-00176
0523-00177
0523-00177
0523-00190
0523-00190
0523-00200
0523-00200
0523-00208
0523-00210
0523-00210
0523-00241
0523-00253
0523-00264
0523-00273
0523-00280
0523-00280
0523-00280
0523-00298
0523-00308
0523-00337
0523-00339
0523-00347
0524-00003

Page 164

Description

BOLT, HEX - 7/16 - 14 UNC X 1.25 GRD

BOLT, TORX-TRUSSHD-1/4-20X1 -

BOLT, 3/8-16 UNC X 3-1/4 HEX HEAD GE
SCREW, HEX - WASHER HEAD SELF DRILL 1/
SCREW, HEX - WHSD 1/4 X .75 ZN

SCREW, HEX - WHSD 1/4 X .75 ZN - -
SCREW, MACH - OVAL PHIL 1/4 - 20 UNC X
SCREW, C'SNK PHIL FLAT -#6 X 3/4 STA
SCREW, C'SNK PHIL FLAT -#6 X3/4LG S
SCREW, C'SNK PHIL FLAT - #6 X 3/4 STAI
SCREW, PHIL PAN HEAD- #6 X 3/4 LG BLA
SCREW, PHIL PAN HEAD-#8 X 1 SLF THRD
SCREW, PHIL PAN HEAD - #6 X 3/8 BLACK
SCREW, T/ISTYPEA-OVALPHIL#12X 1
SCREW, T/ISTYPEAOVALPHIL#12X1L
SCREW, SELF DRILL - #8-18 X 3/4

SCREW, MACH - #8 - 32 X 1/2 ZINC PLAT
SCREW, MACH PAN HEAD PHIL 8-32 X1/2 S
SCREW, HEX - WASHER HEAD SELF DRILL 1/
SCREW, HEX - WHSD 1/4 X 1.5 ZINC PLATE

SCREW, MACHINE #12-24 x 1 HEX SLOT HEA
SCREW, MACH PAN HEAD PHIL 6-32 X 3/8 L
SCREW, MACH - PAN HEAD PHIL 1/4 -20 U
SCREW, #12 x 1-1/4 PHIL PAN SS

SCREW, PHIL PAN HEAD- #12 X1 1/4LG S
SCREW, HEX - WHSD 10-16 X 1/2 # 2 PO
SCREW, PHIL PAN HEAD- #4 X 3/8 PHIL P
SCREW, PHIL TRUSS HEAD-#8-13/4 LG
SCREW, DRILL - HEX WASHER HEAD #6 X 3/
SCREW, HEX - WHSD #6 x 3/4 ZINC PLATE
SCREW, HI LOW - PHIL PAN #10 X 1 BLACK
SCREW, HI-LOW - PHIL PAN #10 X 1 BLANK
SCREW, TEK - PHIL PAN#8 - 18 X 1 #2
SCREW, TEK - PHIL PAN#8 -18 X 1 #2 P
SCREW, TEK - PHI OVL #8-18 X 1 1/4 #2
SCREW, TEK - PHIL OVAL #8-18 X 11/4
SCREW, PHIL PAN HEAD-#10 X 1.0 LG STL
SCREW, MACHINE - #10 - 24 X 3/4" CARRI
SCREW, MACHINE - CARRIAGE 10-24 UNC ZI
SCREW, BINDING POST #8-32 X .375 WHITE
SCREW, #4 x 5/8" PH PAN T/S A 18-8 18-

SCREW, MACHINE - ROUND HEAD HEX SOCKET

SCREW, PHIL FLATFTTHRDROL TT - 1/4
SCREW, MACH - TRS HD PHL 1/4-20 UNC X
SCREW, MACH - TRUSS HEAD PHIL 1/4-20 U
SCREW, MACH TRUSS HEAD PHIL 1/4 - 20 U
RECEIVER, PLASTIC - BLACK

SCREW, REAR WINDOW MOUNTING
SCREW, 10-32 x 3/4 PHFL HD -SS
SCREW, 10-32 x 1.25"PHFL HD -SS
SCREW, MACH TRUSS HEAD PHIL 1/4 - 20 U
WASHER, FLAT - 5/16 SAE

GEM Parts Catalog

Page

77

59

151

6, 47, 145

26, 27, 45, 52,
83, 87, 88, 89,
92, 94, 98, 123,

135

42,91,131,132,147

81

117

52

47, 116
80

132, 133
80

71

132

88

112
35, 37
29, 143

57, 58, 61, 78,

89, 92
135

39

35

65

64

45, 94
13

92

125

13, 132
116, 117
16

117

116, 137
91

92

80

137

130

124

13

144

78

82

58

61, 63
116, 117
119, 120
117, 118
117, 118
147

12, 23, 90



Part # Description Page

0524-00003 WASHER, FLAT -5/16 SAE .344 1D X .688 13, 15, 24, 35,
37, 39, 62, 66,
78, 89, 131, 147
0524-00009 WASHER, FLAT - 3/8 SAE .406 ID X .8125 3, 24, 61, 114,
115
0524-00036 WASHER, FLAT - M16 NARROW 17.52 ID 32 18, 19, 20
0524-00045 WASHER, FLAT - M12 10
0524-00045 WASHER, FLAT - M12 .512 ID X .944 OD X 5
0524-00053 WASHER, FLAT - 1/4 BLACK PLASTIC 63, 147
0524-00054 WASHER, COUNTER SINK 1/4 INCH 8l
0524-00062 WASHER, FLAT -1/4.282ID X .715 0D X 25, 42, 81, 113
0524-00081 WASHER, LOCK -1/2 2, 23
0524-00081 WASHER, LOCK - 5/16 ZINC PLATED 37, 40
0524-00081 WASHER, LOCK - 5/16 ZINC PLATED - 35, 78
0524-00083 WASHER, SHOULDER - NAT NYLON 1/4 INC 89
0524-00089 BUSHING, STEEL -.8750D X .50 ID X .5 6
0524-00089 BUSHING, STEEL .875 0D X .50 ID X .50 4, 5
0524-00109 WASHER, LOCK -#8 ZINC PLATED 112
0524-00109 WASHER, LOCK - #8 ZINC PLATED 37, 39
0524-00109 WASHER, LOCK - #8 ZINC PLATED - 35
0524-00115 WASHER, FLAT - M12 16, 23
0524-00115 WASHER, FLAT - M12 13mm ID X 24mm OD 4, 51, 78, 79
0524-00115 WASHER, FLAT - M12 13mm ID X 24mm OD X 2, 46
0524-00115 WASHER, FLAT - M12 13mm ID x 24mm OD x 76, 77
0524-00142 WASHER, LOCK - 1/4 ZINC PLATED 37
0524-00142 WASHER, LOCK - 1/4 ZINC PLATED - 38
0524-00142 WASHER, LOCK - 1/4 ZINC PLATED 143
0524-00152 WASHER, LOCK 5/16 INTERNAL TOOTH ZINC 33
0524-00153 WASHER, FLAT - 5/8 MACH BUSHING 5/8 ID 24
0524-00159 WASHER, FLAT .192 ID X .437 OD X .050 13, 132
0524-00167 WASHER, FLAT -5/16 X 1.5 OD ZINC PLAT 78
0524-00173 WASHER , COPPER 6, 8, 9
0524-00178 WASHER, LOCK 3/8 INTERNAL TOOTH ZINC 14, 114
0524-00178 WASHER, LOCK - INTERNAL STAR ZINC PLAT 8, 9, 115
0524-00189 WASHER, FLAT .187 ID X .625 OD X .062 132, 133
0524-00271 WASHER, FLAT - M5 123
0524-00310 WASHER, BELL - 5/16 76, 77
0524-00315 WASHER, FENDER - .25 ID x 1.0 OD gener 78
0524-00324 WASHER, FLAT - NEOPRENE - 0.5" OD - 0. 119, 120
0524-00341 WASHER, # 10 FLAT - SS 117
0524-00341 WASHER, #10 FLAT - SS 118
0528-00231 BUSHING 94, 112
0532-00122 SCREW, HEX - WHSD 1/4 X 1.5 ZINC PLATE 59
0605-00186 SEAT, BUCKET - FABRIC W/ ADJUSTMENT KI 138
0605-00236 STEM, SEAT HOLD DOWN 78
0605-00237 SOCKET, SEAT HOLD DOWN 23, 78
0605-00245 KIT, LATCH HOOD 112
0605-00291 KIT, SAFETY RESTRAINT - 3POINT FRONT 76, 77
0605-00296 KIT, SAFETY RESTRAINT - 3POINT (NEW S 79
0605-00357 SLIDE, SEAT- NO HANDLE WITH SCREWS 76, 77
0605-00358 SLIDE, SEAT- WITH HANDLE WITH SCREWS 76, 77
0606-00050 BATTERY, 12 VOLT DEEP CYCLE - 42, 43
0606-00060 FUSE, BATTERY 40
0606-00061 FUSE, FLASHER UNIT 32
0606-00062 STANDOFF, FUSE 40
0606-00086 RECEPTACLE, CHARGER 125 VOLT 15 AMP 145
GEM Parts Catalog Page 165



Part #

0606-00088
0606-00089
0606-00094
0606-00095
0606-00096
0606-00102
0606-00103
0606-00104
0606-00117
0606-00117
0606-00133
0606-00134
0606-00135
0606-00136
0606-00136
0606-00137
0606-00138
0606-00140
0606-00176
0606-00189
0606-00190
0606-00191
0606-00200
0606-00201
0606-00201
0606-00259
0606-00264
0606-00266
0606-00277
0606-00285
0606-00293
0606-00306
0606-00403
0607-00164
0607-00180
0607-00224
0607-00251
0607-00284
0609-00045
0609-00054
0609-00068
0609-00075
0609-00098
0609-00165
0609-00166
0609-00167
0609-00168
0609-00169
0609-00193
0610-00023
0610-00024
0610-00058
0610-00079
0610-00099
0610-00099
0610-00188

Page 166

Description

CHARGER, 72 VOLT 10 AMP OUTPUT 110 VOL
SWITCH, ROTARY - MASTER DISCONNECT
TERMINAL, RING 22-18 #6

TERMINAL, RING - INSULATED 22-18 1/4"
CONNECTOR, BUTT - INSULATED 22-18
CONTROLLER, ELECTRIC MOTOR -8.91 GR,
CONVERTER, DC/DC (UNDER PW BOARD)
CONTACTOR, MAIN

TERMINAL, SPADE - MALE INSULATED 1/4"
TERMINAL, SPADE - MALE INSULATED 1/4 2
LAMP, INDICATOR - TURN

SWITCH, TOGGLE SPDT WIPER

SWITCH, TOGGLE SPST TURF

SWITCH, TOGGLE SPST HEAD LAMP
SWITCH, TOGGLE, SPST, HEAD LAMP
SWITCH, TOGGLE SPDT FWD REV

GAGE, BDIBATTERY DISCHARGE INDICATOR
SWITCH, PUSH BUTTON HORN
CONNECTOR, T -WIRE

HORN

CHARGER, 72 VOLT 10 AMP OUTPUT 110 VOL
ASSY, LIGHTBAR - SECURITY - AMBER
SENSOR, SPEED

KIT, MAGNET - MOTOR

KIT, MAGNET - MOTOR

CONTACTOR, HEATER-12VDC COIL

STRAP, TIE

CORDSET, CHARGING, 25'-14/3 W/GFCI PLU
CONTROL - ELEC MTR, 10.35 GR, 5 HP (12
TERMINAL, SPLICE TAP, SEALANT FILLED,
FUSE, ATC-10

CHARGER, 48 VOLT - ZIVAN

TERMINAL, SPADE - FEMALE INSULATED 1/4
KIT, LICENSE PLATE MOUNT / LIGHT
BRACKET, LICENSE PLATE - FRONT

LIGHT, WARNING BEACON

TEE, PLASTIC - 2" BARBED

VENT, ROUND - 2" BARBED

LATCH, PACK - -

BOOT, RUBBER - PAK LEG

HANDLE, LOCK - SWIVEL PAK

PIN, CLEVIS 1/2" DIA x 2.5" LG - SWIVE
ASSY, TURNBUCKLE PACK - RELEASE
STRUT, GAS - PACK

BASKET, WIRE LINKSPAK

BUCKLE, BAG RETAINER LINKSPAK
HINGE, LID - LINKSPAK

HANDLE, LINKSPAK - BLACK

LATCH, SLAM - BLACK - KEYED

MIRROR, REARVIEW - SCREW ON MODEL
CAP, TUBE - PLASTIC 1 X 2 BLACK

KIT, WIPER MOTOR

PLATE, MOUNTING

3/4 SQUARECRADLEMOUNTNYL

3/4 SQUARECRADLEMOUNTNYL”

DECAL, WARNING - HIGH VOLTAGE

GEM Parts Catalog

145

97

137
125
125, 137
37

39

39

137
135

30

30

30

30

125

30

30

30

98, 123, 135, 146
89

38, 143
125
144
144
144
123
137
113

37

137
123
152
123, 125
135
135
137
123
123

91

130, 132, 134
91, 92
130

91

130
132
132
132
132
130

80

114, 115
96

89

67

68

104



Part #

0610-00243
0610-00270
0610-00299
0610-00360
0610-00365
0611-00001
0611-00051
0611-00132
0611-00132
0611-00202
0611-00203
0611-00305
0612-00033
0612-00034
0612-00043
0613-00008
0613-00008
0613-00011
0613-00013
0613-00195
0613-00196
0613-00248
0613-00249
0613-00302
0616-00157
0616-00183
0650-00209
0910-00013
1010-00020
1010-00021
1010-00024
1010-00029
1010-00030
1010-00031
1010-00032
1010-00036
1010-00037
1010-00038
1010-00042
1010-00044
1010-00045
1010-00046
1010-00053
1010-00056
1010-00058
1010-00059
1010-00070
1010-00080
1010-00081
1010-00082
1010-00083
1010-00084
1010-00085
1010-00091
1010-00094
1010-00135

Description

MIRROR, SIDE (MIRROR IS INTERCHANGABLE
BLADE, WIPER

BUMPER, SEAT BASE/BACK

CAP, SCREW THREAD, BLACK VINYL - .25 X
LOCK, GLOVE BOX

ASSY, CABLE - PARKING BRAKE

CYLINDER, MASTER

FITTING, TEE UNION

FITTING, TEE UNION - BRASS 3/8-24 THD

KIT, CYLINDER - BRAKES - FRONT

KIT, CYLINDER - BRAKE - REAR

SPRING, PARKING BRAKE CABLE

SHAFT, STEERING

WHEEL, STEERING

COVER, STEERING WHEEL

MOTOR, ELECTRIC - 72 VOLT 3.5 HP

MOTOR, ELECTRIC - 72 VOLT 3.5HP

ASSY, GEAR BOX\DIFFERENTIAL - 72 VOL
ASSY, HALF SHAFT

ASSY, BOOT KIT - HALFSHAFT - INNER

ASSY, BOOT KIT - HALFSHAFT - OUTER
MOTOR, ELECTRIC 5HP

ASSY, GEAR BOX\DIFFERENTIAL - 72 VOL
CLAMP, BOOT - HALFSHAFT SMALL REPLACEM
COVER, WHEEL 10"

COVER, WHEEL - 12 INCH (NEW STYLE WHEE
DECAL, WARNING - HIGH VOLTAGE - PSA
ZIPPER BAG, 6" X 8" -4 MIL LOW DENSI
MANUAL, OWNERS

MANUAL, SERVICE

INSTRUCTION, HEATER / DEFROSTER INSTAL
INSTRUCTION, HOOD LATCHKIT INSTALLAT
INSTRUCTION, STEREO INSTALLATION
INSTRUCTION, STEERING GEAR SPACER INST
INSTRUCTION, ZIVAN CHARGER RETROFIT 11
CATALOG, PARTS

VIDEO, - SAFETY, OPERATION, MAINTENANC
BOOKLET, LEMON LAW - OWNERS RIGHTS UND
WARRANTY, GEM 2002

GUIDE, QUICK REFERENCE - OPERATION, ST
FORM, LIMITED WARRANTY REGISTRATION W/
PROGRAM, GEM DIRECT MOBILE SERVICE OPT
INSTRUCTION, REMOVAL AND INST. OF SMAL
INSTRUCTION, SERVICE KIT PARKING BRAKE
INSTRUCTION, BRAKE PEDAL BRACKET SPACE
INSTRUCTION, BEACON LIGHT INSTALLATION
INSTRUCTIONS, SERVICE KIT- CONTROLLER
WARRANTY, GEM 2003

WARRANTY, TROJAN BATTERY

WARRANTY, GOOD YEAR - LIMITED TIRE
WARRANTY, NANKANG - LIMITED TIRE
WARRANTY, GEM GEL BATTERY

VIDEO, HARD DOOR INSTALLATION - 2 PASS
INSTRUCTIONS, ACRYLIC REAR WINDOW INST
INSTRUCTIONS, LICENSE PLATE BRACKET LI
INSTRUCTIONS, SPAT BRACKET RETROFIT -

GEM Parts Catalog

123
82

24
27

18

19, 20
148

14

16

16

144

140

140

2

2

149

127

128

98, 104
101, 102

99, 101, 102

99

123
112
124
141
143
99

99, 101, 102

101, 102
101
101, 102
101, 102
101, 102
149
148
142
137
146
102
102
102
102
102
99
119, 120
135
147

Page 167



Part #

1010-00141
1010-00142
1010-00146
1010-00148
1015-00079
1053-00077
1104-00030
1105-00010
1106-00009
1106-00043
1106-00043
1106-00049
1110-00043
1111-00003
1111-00003
1111-00005
1111-00019
1111-00020
1111-00065
1112-00022
1202-00021
1202-00022
1205-00001
1205-00002
1205-00003
1205-00004
1205-00005
1205-00006
1205-00013
1205-00014
1205-00015
1205-00016
1205-00017
1205-00018
1205-00019
1205-00020
523-00032

Page 168

Description

INSTRUCTIONS, AMBER LIGHT BAR - INSTAL
INSTRUCTIONS, 48 VOLT ZIVAN CHARGER IN
INSTRUCTIONS, CHAP SUPPORT RETROFIT -
INSTRUCTIONS, SHOCK MOUNT INSTALLATION
INSTRUCTIONS, STEERING WHEEL REMOVAL T
INSTRUCTIONS, 2 PASS SOFT WEATHER ENCL
ASSY, ROOF ASSEMBLY

ASSY, OUTER FIREWALL MAT

ASSY, GROUND WIRE - LICENSE

ASSY, TAIL LIGHT

ASSY, TAIL LIGHT

ASSY, IGNITION SWITCH

ASSY, TAIL LIGHT

ASSY, BRAKELINE - STEEL FRONT

ASSY, BRAKELINE - STEEL FRONT

ASSY, BRAKE PEDAL BRACKET W/ SWITCHES
ASSY, BRAKE LINE - REAR - 2 PASS

ASSY, BRAKELINE FRONT

ASSY, PARKING BRAKE LEVER

ASSY, STEERING SHAFT

KIT, SHOCK MOUNT INSTALLATION - SERVICE
KIT, SHOCK MOUNT INSTALLATION, NARROW S
ASSY, HOOD RED CMP - SERVICE

ASSY, HOOD YELLOW CMP - SERVICE

ASSY, HOOD BLUE CMP - SERVICE

ASSY, HOOD GREEN CMP - SERVICE

ASSY, HOOD WHITE CMP - SERVICE

ASSY, HOOD SILVER CMP - SERVICE

KIT, SPAT MOUNTING RETROFIT - SERVICE
KIT, HOOD, RED - COLOR MATCHED PLASTIC
KIT, HOOD, YELLOW - COLOR MATCHED PLAST
KIT, HOOD, BLUE - COLOR MATCHED PLASTIC
KIT, HOOD, GREEN - COLOR MATCHED PLASTI
KIT, HOOD, WHITE - COLOR MATCHED PLASTI
KIT, HOOD, SILVER - COLOR MATCHED PLAST
KIT, CHAP SUPPORT RETROFIT - SERVICE
SCREW, HEX - WASHER HEAD SELF DRILL 1/4

GEM Parts Catalog

150
150
67
67
67
67
67
67
147
68
68
68
68
68
68
118
97






Part # 1010-00036
07-07-03JKS

-

U aia Global Electric Motorcars, LLC

GEMTM A DaimlerChrysler Company

1301 39th St NW
Suite 2
Fargo, ND 58102
Phone: 866.764.0616
or 701.232.2500
Fax: 701.446.0105

www.gemecar.com




	Parts Catalog
	V.I.N. Plate location
	How To Use This Catalog And Locate Parts
	Parts Order Form
	Parts Return Authorization Form
	Contents
	SECTION 1 - FRONT AND REAR SUSPENSION
	SECTION 2 - STEERING
	SECTION 3 - WHEEL END COMPONENTS
	SECTION 4 - BRAKES
	SECTION 5 - ELECTRICAL
	SECTION 6 - BODY
	SECTION 7 - MISCELLANEOUS
	SECTION 8 - OWNERS KITS
	SECTION 9 - DECALS
	SECTION 10 - ACCESSORIES
	SECTION 11 - OPTIONS
	SECTION 12 - SERVICE KITS
	Index



